&
7 & BOhcatc@

Bobcat 2200
lllustrated Parts List

Gasoline and Diesel Vehicles

L]

(10/04) Revised 02/09 (12) © Bobcat Company 2007






USING THE ILLUSTRATED PARTS LIST

A WARNING

» This manual is to be used only for identification and ordering of service parts. Be sure to read and use
the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2200 vehicles with serial number 235211001 and above.

The manual is divided into 15 sections. Sections 1 through 14 pertain to service parts for the vehicles, and Section
15 pertains to special service tools.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek. The Table
of Contents lists section numbers, and under them, the individual page titles and numbers to be found in that
section. The index can be used to find specific parts and assemblies. The index is divided into numerical and
alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a balloon.
The right-hand page is the parts list page, and gives the page title at the top, then the item numbers (corresponding
to the numbers on the illustration), part descriptions, and quantity of parts used.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated by the
numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part that is indented
to level 2 is a component of the level T part (assembly) that it is listed under. A level 3 part is a component of the level
2 part that it is listed under, and a level 4 part is a component of the level 3 part preceding it. In each case, the part
quantity given for a level 2, 3, or 4 part is the quantity used per next higher level assembly of which it is a component. A
part that is not indented is a level 7 part. This means that the quantity given is the quantity used per the portion of
the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers. You can obtain the
name and phone number of your closest Bobcat dealer by visiting our web site at www.bobcat.com or by calling
701-222-5315.

Bobcat Company
P.O.Box 128
Gwinner, ND 58040-0128 USA
Telephone 701-222-5315
www.bobcat.com



NOTE:This illustrated parts list represents the most current information at the time of publication. Bobcat Company is
continually working to further improve its vehicles and other products. These improvements may affect the parts
used to service the vehicle. Any modification and/or significant change in specifications will be forwarded to all
Bobcat dealers and will, when applicable, appear in future editions of this illustrated parts list.

Bobcat Company reserves the right to change specifications and designs at any time without notice and without
incurring the obligation of making changes to units previously sold.

Copyright © 2004, 2005 Bobcat Company

2200 Gasoline and Diesel Vehicle lllustrated Parts List



CONTENTS

SECTION 1 - BODY AND TRIM

Front Body Trim, Gasoline Vehicles 1-3
Front Body Trim, Diesel Vehicles 1-5
Front BOdY COMPONENTS .....vurreerrrerseessssisssiasesissessssssassssssssssssssssssssssssssssssssessssassssasssssssses 1-7
Front Seats and Cup Holder ......onrrensrensrnnenne 1-9
ROPS oot rsetisssisssssssss s sesssssssasssssssssssassssassssssssssssssssssasssssssassssasssssssses 1-11
Latch Plate and Prop ROd .......eerneessinssissississssssssssssssssssssssssssssssssssssssssssnss 1-13
Tilt Bed, HINGE, @Nd LAtCh ...oveereeeeeeeseersessessessesssssssssssssssssssssssssssssssssssssssssssssens 1-15
CArGO0 BOX ecueeeereieneineieneisessesseaseessesssesesssssssssassessessssssessssssessessssssssssses 1-17
REAI BOAY THM .ouerrerrireisesiserissesissssssssissssassssssssssssssassssssssssssassssassssssases 1-19
SECTION 2 - WHEELS AND TIRES
Wheels and Tires ... 2-3
SECTION 3 - DECALS
Safety Decals, Gasoling VENICIES ... ererresssresseesssesesesssessssssssssssssssssssssssssssssssssses 3-3
Safety Decals, Gasoline Vehicles, Continued 3-5
Safety Decals, DIESEl VENICIES ... sseiisssssssssssssssssssssssssssssssssases 3-7
Safety Decals, Diesel Vehicles, CONtINUED ......ccvvveronrrerrrnreereenssenssssssessssssssssssssseses 3-9
Badging Decals, Bobcat 2200 3-11
SECTION 4 - BRAKE SYSTEMS
Front Brake Assembly . 4-3
Rear Brake ASSEMDIY ... iinsesisssssssssssissssssssssssssssssssssssssssssssssssassasens 4-5
MASEEE CYINAEL .ot issssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 4-7
Hydraulic Brake Lines and Clips 4-9
Park Brake Assembly with Pulley System 4-11
Park Brake Assembly with Bellcrank System 4-13
SECTION 5 - PEDAL GROUP
Accelerator Pedal Assembly .......ccoeecverrrrrennee 5-3
Brake Pedal Assembly .......cccovveereverrecernerinnennns 5-5
Park Brake Pedal ASSEMDIY .......ocuvrernreernerennerisriisssisesiasssiasenens 5-7
Park Brake Pedal Assembly with Bellcrank SYStem .........ccccvecesneeeneeunecemecesneceseenseenaseesssecsanees 5-9
SECTION 6 - STEERING AND SUSPENSION
Steering Column 6-3

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1



CONTENTS

Steering Gear Assembly 6-5
Front Suspension — A-Arms ..........ccceee. 6-7
Front Suspension (Standard) 6-9
Front Suspension (High-Capacity OPLioN) .......c.sseeiessssssssssssssssssessssssssssssssssases 6-11
Rear Suspension (Standard) ... 6-13
Rear Suspension (High-Capacity Option) ... 6-15
SECTION 7 - ELECTRICAL SYSTEM
Wiring — Gasoline Vehicles (as originally manufactured for 2004 model year) .....ccccceueeervecunecens 7-5
Wiring — Gasoline Vehicles 7-9
Wiring — Diesel Vehicles 7-13
HEAAIGNTS ..o sssesssssnsanns 7-15
Electrical Component Box, Gasoline Vehicles 7-17
Electrical Component Box, Diesel Vehicles 7-19
Electrical Components, Instrument Panel, Gasoline Vehicles 7-21
Electrical Components, Instrument Panel, Diesel Vehicles 7-23
Battery — Gasoling VENICIES ... eeeersererseeesessssesssesssesssssssessssssssssssssssssses 7-25
Battery — Diesel VEhicles ....eoerevrennesseenseiseeennns 7-27
SECTION 8 - DIESEL ENGINE (OPEN BREATHER)
Kubota D722 Diesel Engine Mounting 8-3
CrANKCASE cecverreeeiereiesesesesisssissssssssssssssssssissessssessssasssssssssssases 8-5
Ol PAN oottt eessenesseseanee 8-7
Cylinder Head 8-9
GEAN CASE oueeeeenerersesesensessessessssesens 8-11
Head COVEr ..eeeeceeceneeesseeeseeiseenns 8-13
DipStICK aNd GUIE ..eeeeeereeerrersessesssssssssssssessssssssssssssssssssssssssssssssssssssssssses 8-15
Ol PUMP cootrtecrtesiessiessseessassssssssssssssssssesssssssasssssssssssssssssssssssssssssssssassassans 8-17
Main Bearing Case ........ 8-19
Camshaft and Idle Gear ......ccccconeeeene. 8-21
Piston and Crankshaft .........nnsssissssssssssssssssssssssssssssnss 8-23
FIYWREEN .ottt sssssss s sssssssssssssssssssssssssssssssssssssssssssses 8-25
SNAFE ettt ettt st s essa b s sra s st 8-27
Idle Apparatus 8-29
STOP SOIENOIA ..ottt sssssessssssss st ssssssssssssssssssssssssssssssssssssessans 8-31
Alternator (Diesel VEhicles) ... 8-33
Injection Pump 8-35
SPEEA CONLIOI PIALE ...oueeeeeereererrrssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssans 8-37
Nozzle Holders and Glow Plugs 8-39

Page 2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



CONTENTS

Governor COMPONENTS .....cvveenenererssessssessessssssnss 8-41
STAITEL e ena s s s ersse s sssesasesane 8-43
Valves and Rocker Arms 8-45
Diesel Inlet Manifold ... ssssssssssssssssasns 8-47
Exhaust Manifold 8-49
GaSKEL Kits ...ceuueeeueeuncenaeenneenaeeesseeennee 8-51
Piston Kit 8-53
SECTION 9 - HONDA GX620 GASOLINE ENGINE
Honda GX620 Gasoline Engine Mounting 9-3
Shrouds and Brackets ... 9-5
Ignition Components and Flywheel 9-7
Oil GIrCUIAtION couveeeeee e sissesesssssssssesssssasesens 9-9
Cylinder Head 9-11
Crankcase and Crankshaft 9-13
Oil Filter Adapter and Voltage Regulator .........nnennn. 9-15
SECTION 10 - FUEL, INTAKE, AND GOVERNOR SYSTEM
Fuel System — Gasoline Vehicles ........cnrcenrrnnens 10-3
Fuel Tank — Gasoling VEhicles ........cnecenecenneceneeescensecesseneanee 10-5
Fuel System — Diesel Vehicles 10-7
Fuel Tank — Diesel VENICIES ... iessesisesinnens 10-9
Carburetor Assembly, Honda Gasoline Vehicles .........ccceurrnrennee 10-11
Carburetor Installation - Honda Gasoline Vehicles .... 10-13
Governor and Accelerator Cables, Gasoline Vehicles 10-15
Choke Cable, GaSOliNg VENICIES ...ttt sessasesessassssssssssessssensssens 10-17
Accelerator Cable, DIieSel VENICIES ...t eescasessssssssassssscses 10-19
Governor Cover — Gasoling Vehicles .....enneecnneesseesssisenens 10-21
Governor System — Gasoline Vehicles .......ererneensesseersrnnseennnns 10-23
Intake Duct and Air Box Assembly - Honda Gasoline Vehicles .......onennecnnecnncenns 10-25
Intake Duct and Air Box Assembly — Diesel VERICIES .......vrernrrnrernreiriisssessssissssisesissssessssenes 10-27
SECTION 11 - EXHAUST SYSTEM
Exhaust System, Gasoling VENICIES ... ssesissssssssssssssssssssssssssassssssasns 11-3
Exhaust System, Diesel VENICIES .....eerrnrrnnereenerssisnsssssssssasesons 11-5
SECTION 12 - CLUTCHES
ClUtCh COVEr (STANAAIA) et reneeseesessssesssssssssssssssssssssssssssssssssssssasssssssoss 12-3

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 3



CONTENTS

ClULCH COVEN (SEAIERA) ettt seeesessssasssssssssssssssssesessssasane 12-5
Drive Belt 12-7
Drive Clutch - Gasoline Vehicles .......... 12-9
Drive Clutch — DIESEl VENICIES ...t sassssssssssssssassessssessssassssens 12-11
Driven Clutch 12-13
SECTION 13 - DRIVETRAIN COMPONENTS
Front Differential Mounting and Half Shafts .........cccoenrecnnenrenneennerneennenns 13-3
Front Differential (OQutput Components) 13-5
Front Differential (INpUt COMPONENTS) .....uucvverrveererierissssssssssssssssssssssssssssssasssesssssssesssasssens 13-7
Prop Shafts 13-9
Forward/Reverse Shifter Assembly 13-11
TrANSMISSION cuccereeceneereieenrieesineesssessensssssessessssssesssssssasenses 13-13
TranSMIiSSION, CONTINUED .....uvveeeeicrcrciercteesisesetsessssessssesstssssssessssesssssssssssenssssnssssnsscns 13-15
Transmission Shift Shaft and Bell Crank (Style A) .....occoeeeveeeneeernecenne. 13-17
Transmission Shift Shaft and Bell Crank (Style B) 13-19
TransSMIiSSION, CONTINUED ....uveeeeceicrcierceeesssesetsessssessssesssssssssessssssssssssssssessssssssnssens 13-21
TransmMisSSION CABIE ...ttt ssseesssessssseanes 13-23
Rear Differential 13-25
Rear Differential, CONTINUEA ....uouevereereneneeerenseseeseeesenessesasessssesans 13-27
SECTION 14 - RADIATOR AND COOLANT SYSTEM (DIESEL VEHICLES)
Radiator .......cecenneeens 14-3
Co0lant EXPanSioNn TaANK ........cerrrrenrensensenessssssssssssssssssssssssssssssssssens 14-5
Coolant Pipes and HOSES .......ccvrrenrrennrnsrenssnssensssssanesens 14-7
Water Flange and Thermostat 14-9
WALl PUMP cecieeeietsisesersisesssisesssssessssssssssssssssssssssssssessessssssssssssssssssssssssssssss 14-11
Block Coolant Pipe .......ccccceevveervrerennes 14-13
SECTION 15 - MAINTENANCE AND SERVICE TOOLS
Maintenance and SEIVICE TOOIS .....ineresnseseieisssssssssssssssssssssssssssssssssssssssssssssssssens 15-3
Maintenance and Service TOOIS, CONTINUEA .....ueeeveeeeveeenereeeieseeseesseseasessssessssesans 15-5
Maintenance and Service TOOIS, CONTINUEA ....ueieeeeeeeeeeeeeneereeeseeeesesesssesssesssesssssssssans 15-7
Maintenance and Service TOOIS, CONTINUEA ....oeeeeeeeveeeereeeeneereeeseeeesesessssssssesssesssssssssans 15-9
Maintenance and Service TOOIS, CONTINUEA .....ueeeveeeerecercreceseeseessesesseasssesssessans 15-11

SECTION i - INDEX

Page 4

2200 Gasoline and Diesel Vehicle lllustrated Parts List



BODY AND TRIM !



000014-001

Page 1-2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



FRONT BODY TRIM, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234

[[0T4308 | Washer, 1/4" Type B Flat ...
[[0202T507 | Fender, Left Front
[[02027602 | Fender, Right Front
[[0202T807 | Dashboard with Access Hole
[[0204500T | Cap, 1/4" Plastic Screw Head
[[02048407 | Washer, 1/41d Scalloped Plast
[[02289003 | Screw, M8 X 1.25 X 30 Tri, Blk
Bolt, Flange Head, M8 X 30.0
[[02470603 | P-Clamp, Insulated.3121In
[[024T8507] | Weldment, Support, ROPS ....
102420601 Plate, Brush Mount

02229307 | Grill, Flat

0243700 Mat, Floor

_‘_\_\_‘
Do 2oV ®NOUAWN -

14 (02459770 | Cowl, Machined, Dark Green

15 [[024597T4 | Cowl, Machined, Dark Gray

16 [[024597T3 | Cowl, Machined, Red

17 (0245977 | Cowl, Machined, White ..

18 (024597179 | Cowl, Machined, Camo ..

19 [[02477307 | Support, Access Panel, Dash ...,
20 [[0249T507 | Washer Hardm10

21 [[02492801] | Rivet,.125" Dia,.311" Panel

22 [[026T720T | NutFlg M10 X 1.5 Mech Def

A DA U D = 48 @ mdmma e m s a NN U, s N

N
w
—_
o
N
(o)}
iy
(o8}
(o))
o
=

Lock Nut, Flg M8 X 1.25 Nylon

24 (02628601 | Screw, 1/4-20 X 1.0 Pn Hd Torx 13
25 [[02Z760507] | Panel, Access, Dash 1
26 [[02760707 | Cam Lock Body 1
27 [[02760801] | Latch, Cam, Access Panel ... 1
28 [[02778007 | Asm, Brush Guard 1
29 [[0296790T | Rivet, Removable, Tuflok 1/4" 15
30 p6715553 | Bolt, M10X 1.50 X 65 .. 4

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1-3


.?sku=1014306
.?sku=102021502
.?sku=102021602
.?sku=102021802
.?sku=102045001
.?sku=102048401
.?sku=102289002
.?sku=102298130
.?sku=102410603
.?sku=102418501
.?sku=102429301
.?sku=102432001
.?sku=102459710
.?sku=102459714
.?sku=102459715
.?sku=102459716
.?sku=102459718
.?sku=102477301
.?sku=102491501
.?sku=102492801
.?sku=102617201
.?sku=102628601
.?sku=102760501
.?sku=102760701
.?sku=102760801
.?sku=102778001
.?sku=102967901
.?sku=96715552

000014-002

Page 1-4 2200 Gasoline and Diesel Vehicle Illustrated Parts List



FRONT BODY TRIM, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234

[[0T4308 | Washer, 1/4" Type B Flat ...
[[0202T507 | Fender, Left Front
[[02027602 | Fender, Right Front
[[0202T807 | Dashboard with Access Hole
[[0204500T | Cap, 1/4" Plastic Screw Head
[[02048407 | Washer, 1/41d Scalloped Plast
[[02289003 | Screw, M8 X 1.25 X 30 Tri, Blk
Bolt, Flange Head, M8 X 30.0

[[02470603 | P-Clamp, Insulated.3121In
[[024T8507] | Weldment, Support, ROPS ....
102420601 Plate, Brush Mount

T024372007 Mat, Floor
[[024597TQ | Cowl, Machined, Dark Green

_‘_\_\_‘
Do 2oV ®NOUAWN -

Y NS - TR P N i S GG N G ) TV 2 T S S S|

14 [[024597T4 | Cowl, Machined, Dark Gray

15 (02459773 | Cowl, Machined, Red

16 [[0245977d | Cowl, Machined, White ..

17 (023597179 | Cowl, Machined, Camo ..

18 [[02477307 | Support, Access Panel, Dash ...

19 [[0249T507 | Washer Hardm10

20 [[02492801] | Rivet,.125" Dia,.311" Panel

21 [[026T1720T | NutFlg M10 X 1.5 Mech Def

22 102618601 Lock Nut, Flg M8 X 1.25 Nylon

23 (02628601 | Screw, 1/4-20 X 1.0 Pn Hd Torx 13
24 [[02760507] | Panel, Access, Dash 1

25 [[02760701T | Cam Lock Body 1

26 [[02760801] | Latch, Cam, Access Panel ... 1

27 [[02778007 | Asm, Brush Guard 1

28 [[0283T607 | Guard, Radiator 1

29 [[0296790T | Rivet, Removable, Tuflok 1/4" 15
30 BZ43 Screw, 1/4-20 X 0.75 Truss-Head Machineg ... 4

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1-5


.?sku=1014306
.?sku=102021502
.?sku=102021602
.?sku=102021802
.?sku=102045001
.?sku=102048401
.?sku=102289002
.?sku=102298130
.?sku=102410603
.?sku=102418501
.?sku=102432001
.?sku=102459710
.?sku=102459714
.?sku=102459715
.?sku=102459716
.?sku=102459718
.?sku=102477301
.?sku=102491501
.?sku=102492801
.?sku=102617201
.?sku=102628601
.?sku=102760501
.?sku=102760701
.?sku=102760801
.?sku=102778001
.?sku=102831601
.?sku=102967901
.?sku=8248




FRONT BODY COMPONENTS

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T&%967 | Blind Rivet, Push Type 8
2 [[02289001T] | Screw, M8X1.25X30, Hex 1
3 RRXK Weldment, Dash, Front 1
4 [[02437207 | Guard, Splash 1
5 [[0249T30T | Bolt, M10x1.50X100 (Black) ......cccoocevueerrummmcrisnmrcrisnnsnrinns 4
6 [[0249T507] | Washer Hard,m10 7
7 [[026T7207 | NutFlg M10 X 1.5 Mech Def 11
8 FHRX Bracket, Support, Steering 1
9 p6715553 | Bolt, MT0X 1.50 X 65 ...... 7

**¥* Special order item available upon request.

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 1-7



.?sku=1016967
.?sku=102289001
.?sku=102437201
.?sku=102491301
.?sku=102491501
.?sku=102617201
.?sku=96715552




FRONT SEATS AND CUP HOLDER

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T44717 | Tape, Vinyl Foam 1/8" x 3/4" *
2 [[02425407] | Closeout, Driver Side
3 [[02425507] | Closeout, Passenger Side
4 [[02442007] | Pan, Center, Closeout
5 [[02473707] | Asm, Bucket Seat Adjustable (includes items 6 through 18)
6 [[0TT653 Hinge Plate
7 [[02047007] Rivet, 1/4 X .438 Blind
8 [[02059407] Screw, 6m-1.00 X 10mm Hex Head
9 [[0206T7107 Seat Holder Cup
10 [[02298130 Bolt, Flange Head, M8 X 30.0
1 [[02298407 Nut,m8,all Metal Lock
12 [[02456007 Pan, Seat, Driver Asm
13 [[02458907 Decal, Hot Surface Warning

S S N T UG (U G O NS I S N S

14 [[02473507 Adjuster, Forward/Aft

15 [[02473607 Adjuster, Slider

16 [[02475907 Washer, Bell

17 [[03267007 Seat, Bucket, Gray

18 ExT Lockwasher, 1/4 Helical Split

19 N/A Assembly, Bucket Seat w/Spacers (includes items 20 through 29)
20 [[0TT653 Hinge Plate

21 [[0T2837 Screw, M8-125 X 22 Hex-Head

22 013734 Lockwasher, 83mm Split

23 [[02023703 Pan, Seat, Passenger

24 [[02047007] Rivet, 1/4 X 438 Blind

25 [[02059407 Screw, 6m-1.00 X T0mm Hex Head
26 [[0206TT07] Seat Holder Cup

27 (02458907 Decal, Hot Surface Warning

28 [[03267007 Seat, Bucket, Gray

29 ExT Lockwasher, 1/4 Helical Split

30 [[02486201] | Console, Center, Drink Holder

31 [[02967901] | Rivet, Removable, Tuflok 1/4"

* Note: Item not shown.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1-9


.?sku=1014471
.?sku=102425401
.?sku=102425501
.?sku=102442001
.?sku=102473701
.?sku=1011652
.?sku=1011652
.?sku=102047001
.?sku=102047001
.?sku=102059401
.?sku=102059401
.?sku=102061101
.?sku=102061101
.?sku=102298130
.?sku=102298401
.?sku=102456001
.?sku=102458901
.?sku=102458901
.?sku=102473501
.?sku=102473601
.?sku=102475901
.?sku=103267001
.?sku=103267001
.?sku=451
.?sku=451
.?sku=1011652
.?sku=1011652
.?sku=1012830
.?sku=1013734
.?sku=102023703
.?sku=102047001
.?sku=102047001
.?sku=102059401
.?sku=102059401
.?sku=102061101
.?sku=102061101
.?sku=102458901
.?sku=102458901
.?sku=103267001
.?sku=103267001
.?sku=451
.?sku=451
.?sku=102486201
.?sku=102967901

000029-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 1-10



ROPS

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T887607] | Locknut, M6-1.00 Nylon Insert 2
2 [[02059007T] | SeatHolder Base 2
3 [[024718407] Weldment, Top, ROPS (includes items 4 through 6) 1
4 [[02459407) Decal, Young Driver Warning 1
5 [[02627707 Decal, ROPS Certification/Warning 1
6 102920901 Weldment, ROPS, Top, Unlabeled 1
7 [[0Z4T8501T] | Weldment, Support, ROPS 1
8 [[02447607] | Buckle, Seat Belt with Sleeve 2
9 [[02447607 | Retractor, Seat Belt 2
10 [[02482207] | Kit, ROPS (includes items 11 through 15). 1
1 [[02479907 Tube, Support, Front, ROPS 2
12 [[02420007 Tube, Support, Rear, ROPS 2
13 [T0Z7T8007 Bolt, M10 X 55, Zn-Ni (Black) 8
14 [[0Z718T07] Washer, Hard, M10, Zn-Ni/Blk 16
15 [[02718207 Nut, Hex Cap, M10, Zn-Ni/Blk 8
16 [[02497307 | Bolt, M10x1.50x100 (Black) 4
17 [[0249T507 | Washer Hardm10 4
18 [[026T1720T | NutFlg M10 X 1.5 Mech Def 4
19 [[02670601T] | Bracket, Seatbelt, Bolt-On 1
20 [[0267720T] | Screw,m12x1.75x30 Thd Form Blk 4
21 [[027T8T07 | Washer, Hard, M10, Zn-Ni/BIk ....... 8
22 [[02718207 | Nut, Hex Cap, M10, Zn-Ni/Blk 2
23 [[02732407] Bolt, M10 X 45, Zn-Ni (Black) 2
24 [[02739207] | Barrier, Heat, Neoprene 1
25 [[02886T01T | Weldment, Supp, Seat, Rops .... 1
26 B32 Washer, 1/4 Type A Narrow Flat 2
27 p67425T3 | Bolt, M6 X 1 X 45 ... 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 1-11



.?sku=101887601
.?sku=102059001
.?sku=102418401
.?sku=102459401
.?sku=102621101
.?sku=102418501
.?sku=102447601
.?sku=102447602
.?sku=102482201
.?sku=102419901
.?sku=102420001
.?sku=102718001
.?sku=102718101
.?sku=102718101
.?sku=102718201
.?sku=102718201
.?sku=102491301
.?sku=102491501
.?sku=102617201
.?sku=102670601
.?sku=102671201
.?sku=102718101
.?sku=102718101
.?sku=102718201
.?sku=102718201
.?sku=102732401
.?sku=102739201
.?sku=102886101
.?sku=332
.?sku=96742515

Page 1-12

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000036-001



LATCH PLATE AND PROP ROD

ITEM PART NO. DESCRIPTION QTY
1234

1 [[0T5277 | Latch Plate, Tilt Bed 2
2 [[0T6078 | Latch Plate Shim A/R
3 [[0183560T | Locknut, 1/4-20 Hex Whiz 4
4 [[0T9586071 | Bolt, Carriage, 1/4-20 X 1.0 4
5 [[02307407] | Rod, Prop 1
6 [[023237T07] | Pin, Bow Tie Locking 1
7 [[0Z4T8T0T] | Track, Prop Rod 1
8 [[02426607 | Bumper, Bed, Mtg, Front ........ 2
9 [[02493807] | Bracket, Latch, Bed 2
10 [[026T8301T] | Bolt Flanged Head, M8 X 1.25 X 65 3
11 102618601 Lock Nut, Flg M8 X 1.25 Nylon 5
12 B34 Washer, 3/8 Type A Flat .......... 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1-13



.?sku=1015277
.?sku=1016078
.?sku=101835601
.?sku=101958602
.?sku=102301401
.?sku=102323101
.?sku=102418101
.?sku=102426601
.?sku=102493801
.?sku=102618301
.?sku=334

000037-001

List

ed Parts

2200 Gasoline and Diesel Vehicle lllustrat

Page 1-14



TILT BED, HINGE, AND LATCH

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T2Z303 | Bushing, Steel 2
2 [[0T5583 | Bushing, Urethane 2
3 [[0206590T | Locknut, 3/8-16 Flanged Dimple 4
4 [[0ZT7T1503 | Tilt Bed Assembly (includes items 5 through 15) 1
5 [[0T0433 Bolt, Carriage, 5/16-18 X 1.00 4
6 [[0T12477) Tape, Vinyl Foam 1/8" x 3/4" * A/R
7 N/A Plate, Floor Bed ................... 1
8 N/A Frame ASSEMDIY ... ceceeermccrecerecermsseessessssssssssesssssessssssesssssessssssenes 1
9 [[0T5397] Extension, Spring Latch .... 2
10 1015399 Screw, 5/16-T8 X 0.88 TOIrX TrUSS-HEAM ......euveeeeecrceeeteieseseessssssessssesssssssssssssssssssssnss 4
1 [[0T5400 Grip, Tilt Latch Hand 1
12 [[0T1835607 Locknut, 1/4-20 Hex Whiz 4
13 [[02426907 Ltch Weld Asm Tt Bd 1
14 Eo3 Screw, 1/4-20 X 0.625 Hex-Head Cap 4
15 r373 Locknut, 5/16-18 Nylon Insert 8
16 [[026T4T0T] | Plate, Back 2
17 [[03538707] | Extr, Brkt, Hinge, Bed 2
18 [[03538901 | 3/8-16 X 3.5 Carr Blt Gr5 Zn 4
19 B754 Locknut, 3/8-16 Hex .... 2
20 B753 Screw, 3/8-16 X 3.375 Hex Cap 2

* Note: Item not shown.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1-15


.?sku=1012303
.?sku=1015583
.?sku=102065901
.?sku=102171503
.?sku=1010435
.?sku=1014471
.?sku=1015391
.?sku=1015400
.?sku=101835601
.?sku=102426901
.?sku=403
.?sku=7473
.?sku=102614101
.?sku=103538701
.?sku=103538901
.?sku=8754
.?sku=8755




CARGO BOX

ITEM PART NO. DESCRIPTION QTY
1234
1 Bolt, Carriage, 5/16-18 X 1.00 13
2 [[0T0439 | Bumper, Rubber ... 4
3 [[0T4309 | Washer, 1/4" Type B Flat ... 4
4 Screw, 1/4-20 X 0.75 Torx Truss-Head 8
5 [[0T4537 | Stud, Self-Clinching Flush Head 4
6 1015399 Screw, 5/16-18 X 0.88 Torx Truss-Head 18
7 [[0T894304 | Box Bed Tailgate Angle 1
8 [[0T96340T | Locknut, 5/16-18 Hex Flange 4
9 [[02227307] | FrontPanel Weldment 1
10 [[0222T407] | Left Panel Weldment ...... 1
1 [[0222T507] | Right Panel Weldment 1
12 [[02227707] | Front Corner Cap 2
13 [[02222001T] | Slam Latch 2
14 [[022299073 | Asm, Bobcat Tailgate (includes items 15 through 22) 1
15 [[0T13369 Hair Pin Clip 4
16 [[0T4413 Screw, 1/4-20 X 0.75 TOrX TrUSS-HEAA .....crrriviiissismmmsssissssssssssssmsssssssssssssssssssess 4
17 N/A Tailgate, Weldment ........ 1
18 [[022271807 Tether Assembly . 2
19 [[02Z22T07 Spring Latch Left ......... 1
20 [[02222207 Spring Latch Right 1
21 [[02339007 Decal, Tailgate, Bobcat 1
22 BZ33 Locknut, 1/4-20 NYION INSEIt ..uvvvvcrrivsinsssssssssnsnes 4
23 [[02239907T] | Washer, Rubber, 3/8 4
24 B32 Washer, 1/4 Type A Narrow Flat ........cccoccuuneee. 4
25 7373 Locknut, 5/16-18 Nylon Insert 31
26 BZ33 | Locknut, 1/4-20 Nylon Insert 4

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1-17


.?sku=1010435
.?sku=1010436
.?sku=1014306
.?sku=1014415
.?sku=1014415
.?sku=1014537
.?sku=101894304
.?sku=101963401
.?sku=102221301
.?sku=102221401
.?sku=102221501
.?sku=102221701
.?sku=102222001
.?sku=102229902
.?sku=1013366
.?sku=1014415
.?sku=1014415
.?sku=102221801
.?sku=102222101
.?sku=102222201
.?sku=102339001
.?sku=8233
.?sku=8233
.?sku=102239901
.?sku=332
.?sku=7473
.?sku=8233
.?sku=8233

000027-001

Page 1-18 2200 Gasoline and Diesel Vehicle lllustrated Parts List



REAR BODY TRIM

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0T2769 | Screw, M6-1.00 X 25mm Hex Cap 2
2 [[0T4309 | Washer, 1/4" Type B Flat ... 8
3 [[0T4327 | Screw, #10 Truss-Head Torx 2
4 [[0T438703 | Corner Cap AWD 2
5 [[0225T607T] | Fender, Right Rear 1
6 [[0225T707T] | Fender, Left Rear 1
7 [[0245400T] | Assembly, Panel (Passenger Side) 1
8 [[02454707] | Assembly, Panel (Driver Side) 1
9 [[02454207] | Panel, Front 1
10 [[0246620T | Bezel, Fuel Fill 1
11 (02497707 | Well Nut 1/4-20 14
12 [[02627507 | NutFlg, M6 X 1.0 Nylon 2
13 [[0268450T | Washer, M12 Hard REQUIATK ... circirirciisssessinscssssssssssssissssssssnssnsssons 2
14 B257] Screw, 1/4-20 X 1.0 Truss-Head Machine 14

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 1-19


.?sku=1012769
.?sku=1014306
.?sku=1014321
.?sku=101438702
.?sku=102251601
.?sku=102251701
.?sku=102454001
.?sku=102454101
.?sku=102454201
.?sku=102466201
.?sku=102491701
.?sku=102621501
.?sku=102684501
.?sku=8251




WHEELS AND TIRES E



Page 2-2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000009-001



WHEELS AND TIRES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0202T4TQ | Orange Tire Asm HDAT 8in (includes items 2 through 4) 2
2 [[02027303 HDAT Tire, 8" 1
3 [[02374807 Wheel, Indus Spider, Orange 1
4 319 Valve SEEM ...t sssssssssasssssssssses 1
5 [[0202T4TT] | Orange Tire Asm HDAT 10.5in (includes items 6 through 8) 2
6 [[02027307 Tire, HDAT 1
7 [[02374307 Wheel, Indus Spider, Orange 1
8 319 Valve Stem 1
9 [[0202T4T] | Orange Tire Asm AT489 Left-Hand (includes items 10 through 12) 2
10 102021306 Tire, ATA89 ... sinssinens 1
1 [[023748073 Wheel, Indus Spider, Orange 1
12 319 Valve Stem 1
13 Orange Tire Asm AT489 Right-Hand (includes items 14 through 16) ........ccccencvienncviunnne. 2
14 102021306 Tire, ATA8 ......vvvvvvvrmrsmmmmsssssssssssssssssssssssssenns 1
15 [[023748073 Wheel, Indus Spider, Orange 1
16 319 Valve Stem 1
17 (02736907 | Nut, Lug, 1/2-20 SAE J2283 16

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 2-3



.?sku=102021410
.?sku=102021305
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102021411
.?sku=102021302
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102021412
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102021413
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=102374802
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=7310
.?sku=102736901




DECALS E



/\ WARNING

'YOUNG DRIVERS INCREASE CHANCE OF DEATH

«Young drivers may not be able to control vehicle.
«No drivers younger than 16 years old.
« Do not leave children unattended on vehicle. cor toasssaon

Club Car, I
Auguste, Georga, USA /\ WARNING

Roll-over Protective Structure (ROPS)
ROPS per ISO 3471, SAE J1040,
& WARNING AS 2294.1, and CSA B352.2

Certified for vehicle models:
Carryall 204, XRT 1500, and Bobcat 2200
Max. unladen vehicle mass: 1543 Ib (700 kg

* Do not modify or remove Roll-over Protective Structure (ROPS).

« Replace ROPS if damaged. Do not attempt repair.

* Use seat belts during operation. Do not jump from vehicle.

« Keep away from drop-offs, steep slopes, and unstable

ROLLOVER OR FALLING OFF MAY CAUSE DEATH surfaces. cci 102621101

« Read owner's manual and operating instructions.

. belts and remain seated while moving.

« Children requiring a child safety seat must not ride on vehicle.
Comply with state and local laws pertaining to child safety.

« Drive slowly in turns and straight up and down slopes.

« Do not start vehicle until all occupants are seated.

« Front seats: One (1) person per seat maximum.

« Operate from driver side only and not on public roads.

« Keep entire body inside vehicle while moving.

A WARNING
Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCl 101553901

« Do not operate while under the influence of alcohol or drugs.
« Never attempt jumps and avoid extremely hard braking in reverse.

/N WARNING

Rotating Parts

cC1102224001

CRUSH AREA

STAY CLEAR

CCl 101609401

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl1011553

/\ WARNING

Crush area. Can cause severe injury.
Stay clear when closing bed.

ol 102458301

» Maximum gross vehicle weight: 2750 Ib. (1247 kg) * PREVENT VEHICLE ROLL-OVER.
VEHICLE * Maximum cargo load: 800 Ib. (363 kg) - Place cargo forward in the cargo bed and distribute
LOADING - Includes cargo bed load and gross trailer weight. gvenly side to stlde. tSecu_re '°:d' 4 and load
- i i i - On uneven or steep terrain reduce speed and load.
Read owner's manual “:::;:Jmn:InL:::gr?lL%:f‘ Sleducedieviihelnelohtot Avoid stopping on or backing down steep hills.

! - Avoi h 1 6 f l.
ELCRCLUSRUEE U .« aximum trailer hitch tongue weight: 150 Ib. force (667 N). void top heavy loads. See owner's T e

. * Maximum gross vehicle weight: 3012 Ib. (1366 kg) * PREVENT VEHICLE ROLL-OVER.
HIGH-CAPACITY « Maximum cargo load: 1050 Ib. (476 kg) - Place cargo forward in the cargo bed and distribute

LO;III:)(I:II‘](EE - Includes cargo bed load and gross trailer weight. gvenly side to stide. ?ecure I°:d' Py
- Maximum cargo load is reduced by the weight of - On uneven or steep terrain reduce speed and load.
Read owner's manual optional equipment. Avoid stopping on or backing down steep hills.

- Avoid top heavy loads. See owner's manual.
CC1 102459601

000005-001

and warnings on dash.

* Maximum trailer hitch tongue weight: 150 Ib. force (667 N).

Page 3-2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



SAFETY DECALS, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234

[[OTTS53 | Decal, Trailer HIitCh ...t ssssssssssssssssssassenss
[[0T553907] | Decal, Bed Load Warning
[[0T609407T] | Decal, Crush Area Warning

[[02224007] | Decal, Rotating Parts Warning ...
Decal, Instrument Panel Warning, Gasoline Vehicle .

[[02459307] | Decal, Bed Crush Area Warning
[[02459401] | Decal, Young Driver Warning
[[02459607T] | Decal, Vehicle Loading, High-Capacity
[[0262T10T | Decal, ROPS Certification/Warning
Decal, Vehicle Loading, Standard Capacity

O 00 N O UL A W N =

i S N GO (6 J

é

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 3-3


.?sku=1011553
.?sku=101553901
.?sku=101609401
.?sku=102224001
.?sku=102455201
.?sku=102459301
.?sku=102459401
.?sku=102459601
.?sku=102621101
.?sku=102682301

A WAR N I N G + Read owner's manual and vehicle safety warnings. Study and understand controls.

© GASOLINE EXPLOSION / FIRE.
o CAN CAUSE SEVERE INJURY OR DEATH. *Turn key to “START” position and hold until engine starts.
* NO SMOKING, SPARKS, OR OPEN FLAME. TO OPERATE VEHICLE
o STOP ENG|NE, ALLOW TO COOL BEFORE REFUELING. + Make sure wheels are turned in desired direction and nothing is in your path.
© TURN FUEL VALVE ( 4= ) ON DURING OPERATION. * Engine must be at idle before moving shift lever. . B

( L~ ) OFF DURING STORAGE OR TRANSPORT. CCl 101547601 + While vehicle is stopped, and the engine is at idle, select shift lever position.

TO START ENGINE
* Place shift lever in Neutral ( o ) position and press brake pedal.

ﬁ‘ - Forward 0 — Neutral @ - Reverse (Buzzer will sound)
+ Release park brake and slowly press accelerator pedal to increase speed.
 All-wheel drive will automatically drive appropriate wheel(s) as required.
TO STOP VEHICLE
* Release accelerator pedal and push brake pedal. After stopping, firmly set park brake.
* Turn key to “OFF” position, remove key and place shift lever in neutral position when
not in use.

CCl 102455001

Page 3-4

N\ WARNING
CAN CAUSE SEVERE BURNS
Hot Surface CCl1 102458901

i V,,

)

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable
to frame. Disconnect negative (-) battery cable first.

CC1102459101

/\ WARNING /\ WARNING

CAN CAUSE SEVERE INJURY CAN CAUSE SEVERE INJURY

Rotating parts. KEEP CLEAR. Hot manifold and muffler. KEEP CLEAR.

CCI 102459501

000006-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List



SAFETY DECALS, GASOLINE VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
1234
1 0154760 Decal, Gasoline Explosion/Fire Warning 1
2 [[0223T60T] | Decal, Winch Cable Fracture Warning 1
3 [[0245500T] | Decal, Operating Instructions, Gasoline 1
4 [[02458901] | Decal, Hot Surface Warning 3
5 [[02459707T] | Decal, Frame Ground Warning 1
6 [[02459507] | Decal, Rotating Parts and Hot Exhaust Warning .........cinns 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 3-5



.?sku=101547601
.?sku=102231601
.?sku=102455001
.?sku=102458901
.?sku=102459101
.?sku=102459501

/N WARNING

YOUNG DRIVERS INCREASE CHANCE OF DEATH

«Young drivers may not be able to control vehicle.
«No drivers younger than 16 years old
* Do not leave children unattended on vehicle. CC1102459401

Club Car, Inc

Augusta, Georgia. USA

Roll-over Protective Structure (ROPS)
ROPS per ISO 3471, SAE J1040,

/\ WARNING

* Do not modify or remove Roll-over Protective Structure (ROPS).
« Replace ROPS if damaged. Do not attempt repair.

AS 2294.1, and CSA B352.2

Certified for vehicle models:

Carryall 294, XRT 1500, and Bobcat 2200
Max. unladen vehicle mass: 1543 Ib (700 kg)

/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH

« Use seat belts during operation. Do not jump from vehicle.

« Keep away from drop-offs, steep slopes, and unstable
surfaces. cci 102621101

+ Read owner's manual and operating instructions.
« Fasten seat bells and remain seated while moving.
ildren requiring a child safety seat must not ride on vehicle
Comply with state and local laws pertaining to child safety.
« Drive slowly in turns and straight up and down slopes
+ Do not start vehicle until all occupants are seated.
« Front seats: One (1) person per seat maximum
+ Operate from driver side only and not on public roads.
+ Keep entire body inside vehicle while moving,
+ Do not operate while under the influence of alcohol or drugs.
« Never attempt jumps and avoid extremely hard braking in reverse.

A WARNING

Riding in cargo bed
can cause severe injury
or death.

Do not ride in cargo bed.
CCl 101553901

PREHEAT

et 102455301

[EV DIESEL FUEL ONLY

CCl 102458801

Rotating Parts

CRUSH AREA

STAY CLEAR
CCl 101609401

NOTICE

MAXIMUM TONGUE

WEIGHT - 150 Ibs.
CCl1011553

/\ WARNING

£ Crush area. Can cause severe injury.
Stay clear when closing bed.

ol 102458301

* PREVENT VEHICLE ROLL-OVER.
- Place cargo forward in the cargo bed and distribute
evenly side to side. Secure load.
- On uneven or steep terrain reduce speed and load.
Avoid stopping on or backing down steep hills.

- Avoid top heavy loads. See owner's manual.
CCl 102682301

* Maximum gross vehicle weight: 2750 Ib. (1247 kg)
¢ Maximum cargo load: 800 Ib. (363 kg)
- Includes cargo bed load and gross trailer weight.
- Maximum cargo load is reduced by the weight of
optional equipment.
* Maximum trailer hitch tongue wei

VEHICLE
LOADING

Read owner's manual

and warnings on dash. 50 Ib. force (667 N).

* PREVENT VEHICLE ROLL-OVER.

_ * Maximum gross vehicle weight: 3012 Ib. (1366 kg)
HIGUE%?CPCE:ITY « Maximum cargo load: 1050 Ib. (476 kg) - Place cargo forward in the cargo bed and distribute
- Includes cargo bed load and gross trailer weight. evenly side to side. Secure load.
LOADING - Maximum cargo load is reduced by the weight of - On uneven or steep terrain reduce speed and load.

Avoid stopping on or backing down steep hills.

- Avoid top heavy loads. See owner's manual.
CCl 102459601

000005-002

Read owner's manual

T optional equipment.
and warnings on dash.

* Maximum trailer hitch tongue weight: 150 Ib. force (667 N).

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 3-6



SAFETY DECALS, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234

[[OTTS53 | Decal, Trailer HIitCh ...t ssssssssssssssssssassenss
[[0T553907] | Decal, Bed Load Warning
[[0T609407T] | Decal, Crush Area Warning
[[02224007] | Decal, Rotating Parts Warning ...
[[02455307] | Decal, Warning, Diesel
[[02458801T] | Decal, Diesel Fuel Only
Decal, Bed Crush Area Warning
[[02459407] | Decal, Young Driver Warning
[[02459607T] | Decal, Vehicle Loading, High-Capacity
[[0Z6ZTT0T] | Decal, ROPS Certification/Warning
[[02682301] | Decal, Vehicle Loading, Standard Capacity

RN AT TR U (U i G O JESE Gy

T oV NOU D WN =

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 3-7


.?sku=1011553
.?sku=101553901
.?sku=101609401
.?sku=102224001
.?sku=102455301
.?sku=102458801
.?sku=102459301
.?sku=102459401
.?sku=102459601
.?sku=102621101
.?sku=102682301

& WARN I NG * Read owner's manual and vehicle safety warnings. Study and understand controls.

TO START ENGINE
DIESEL FUEL EXPLOS'ON / FIRE. * Place shift lever in Neutral ( o ) position and press brake pedal.

* To preheat glow plugs, turn key to "PREHEAT" position and hold for 10-15 seconds.

* Can cause severe injury or death. * Turn key to “START” position and hold until engine starts.
* No smoking, sparks, or open flame. TO OPERATE VEHICLE
* Stop engine, allow to cool before refueling. « Make sure wheels are turned in desired direction and nothing is in your path.
CC1 102459201 + Engine must be at idle before moving shift lever.

* While vehicle is stopped, and the engine is at idle, select shift lever position.

ﬁ —Forward @) - Neutral @ - Reverse (Buzzer will sound)

* Release park brake and slowly press accelerator pedal to increase speed.

* All-wheel drive will automatically drive appropriate wheel(s) as required.

TO STOP VEHICLE

* Release accelerator pedal and push brake pedal. After stopping, firmly set park brake.

* Turn key to “OFF” position, remove key and place shift lever in neutral position when

not in use.

/N WARNING
CAN CAUSE SEVERE INJURY
Rotating parts. KEEP CLEAR.

CC1102460201

/\ WARNING

CAN CAUSE SEVERE INJURY

HOT
manifold

KEEP CLEAR

CC1102459001

g
\ 1
\ )
J Tﬁ\‘ﬂl
A

/\ WARNING

WINCH CABLE FRACTURE COULD RESULT
IN SERIOUS INJURY OR DEATH.
+ Do ot use winch while persons are seated on the vehicle.
« Use remote operation switch for winch control.
+ Stand to the side and away from the vehicle to operate winch
+ Read winch operator manual before operating winch.
102231601

/\ WARNING

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable
to frame. Disconnect negative (-) battery cable first.

CC1 102459101

CAN CAUSE SEVERE BURNS
Hot Surface CCl 102458901

/\ WARNING /\ WARNING

CAN CAUSE SEVERE INJURY CAN CAUSE SEVERE INJURY

Rotating parts. KEEP CLEAR. Hot manifold and muffler. KEEP CLEAR.

CCI 102459501

000006-002

Page 3-8 2200 Gasoline and Diesel Vehicle Illustrated Parts List



SAFETY DECALS, DIESEL VEHICLES, CONTINUED

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0223T60T] | Decal, Winch Cable Fracture Warning 1
2 [[02455T07T] | Decal, Operating Instructions, Diesel ...........orvnrucrunns 1
3 [[02458907] | Decal, Hot Surface Warning 5
4 [[02459007 | Decal, Hot Manifold Warning 1
5 [[02459707T] | Decal, Frame Ground Warning 1
6 [[02459207 | Decal, Diesel Explosion/Fire Warning 1
7 [[02459507T] | Decal, Rotating Parts and Hot Exhaust Warning ...........cinns 1
8 [[02460207 | Decal, Rotating Parts Warning ........ccccceeee. 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 3-9



.?sku=102231601
.?sku=102455101
.?sku=102458901
.?sku=102459001
.?sku=102459101
.?sku=102459201
.?sku=102459501
.?sku=102460201

Page 3-10

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000011-003



BADGING DECALS, BOBCAT 2200

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02335907T] | Decal, Bobcat 2
2 [[02339007] | Decal, Tailgate, Bobcat 1
3 [[02339T0T] | Decal, IR 1
4 [[02623T0T] | Decal, Bobcat 2200 (driver-side) 1
5 [[02623207] | Decal, Bobcat 2200 (passenger-side) 1
6 [[02623307 | Decal, 4x4 2
7 [[02623501] | Decal, Diesel 2
8 [[02673307] | Decal, High-Capacity (optional accessory) 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 3-11


.?sku=102335901
.?sku=102339001
.?sku=102339101
.?sku=102623101
.?sku=102623201
.?sku=102623301
.?sku=102623501
.?sku=102673301




BRAKE SYSTEMS E






FRONT BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02367607T] | Brake Caliper, Front, with Brake Pads ..........icimmcsissssssnssssmmsssssssssssssssssssssssssss 2
2 [[02488001] | Bolt, Banjo, M10x1x19 2
3 [[0249760T] | Washer, Copper, M10 Crush 4
4 [[02293307 | Bolt Flange Head, 3/8-24x.750 with Loctite 4
5 [[027T4007T] | Service Kit, Brake Pad (4 Pads) 1
6 [[034718801] | Pin,Slide, 7/16 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 4-3



.?sku=102367601
.?sku=102488001
.?sku=102491601
.?sku=102493301
.?sku=102714001
.?sku=103418801

2200 Gasoline and Diesel Vehicle lllustrated Parts List




REAR BRAKE ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02399201] | Caliper, Brake, Hydro-Mechanical, LH 1
2 [[02399207 | Caliper, Brake, Hydro-Mechanical, RH 1
3 [[02488001] | Bolt, Banjo, M10x1x19 2
4 [[0249T60T] | Washer, Copper, M10 Crush 4
5 [[02493307 | Bolt Flange Head, 3/8-24x.750 with Loctite 4
6 [[027T4007T] | Service Kit, Brake Pad (4 Pads) 1
7 [[034T8701T] | Spring, Brake Caliper Return 1
8 [[03478801] | Pin,Slide, 7/16 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 4-5



.?sku=102399201
.?sku=102399202
.?sku=102488001
.?sku=102491601
.?sku=102493301
.?sku=102714001
.?sku=103418701
.?sku=103418801

Page 4-6

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000069-001



MASTER CYLINDER

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T082903 | Clevis Pin, 5/16 X 1 1
2 [[0T4309 | Washer, 1/4" Type B Flat ... 1
3 [[0T887607T] | Locknut, M6-1.00 Nylon Insert 1
4 [[0ZT76901] | Pin,Rue 1
5 [[02402807] | Cylinder, Master, Tandem 1
6 [[02402907) Assembly, Reservoir, Remote (includes items 7 and 8) ........ 1
7 [T0Z05T407 Filler Cap Asm 1
8 N/A Reservoir, Brake Fluid, Without Cap 1
9 [[02547463 Bolt, M 6 X 1.0 X 65 Hex, Flange, Head, Black .. 1
10 [[026T8401T] | Bolt Flanged Head, M8 X 1.25 X 35 2
11 102618601 Lock Nut, Flg M8 X 1.25 Nylon 2
12 [[02715707] | Line, Reservoir, Brake 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 4-7



.?sku=101082903
.?sku=1014306
.?sku=101887601
.?sku=102176901
.?sku=102402801
.?sku=102402901
.?sku=102051401
.?sku=102541465
.?sku=102618401
.?sku=102715701

000015-001

Page 4-8 2200 Gasoline and Diesel Vehicle Illustrated Parts List



HYDRAULIC BRAKE LINES AND CLIPS

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T887607] | Locknut, M6-1.00 Nylon Insert 1
2 [[02296T4Q | Bolt, Flanged Head, M6x1.0x40 3
3 [[0229640T | Nut-m6x1.0 FIng All Mtl Lock 2
4 [[022967Tq | Screw, M6 X 16 Tt Hx Fl Hd 7
5 [[02207807] | Assembly, Brake Line, Rear 1
6 [[02407907) Assembly, Brakeline, Front (includes item 7) 1
7 [[024T0603 P-Clamp, Insulated .312 In 1
8 [[02474707] | Bracket, Brake Line, Left . 1
9 Bracket, Brake Line, Right .. 1
10 [[02474307] | Bracket, Tee, Brakeline 1
1 [[02475707] | Clip, Brake Line 6
12 [[02689007T] | Bracket, Line, Hydraulic 2
13 [T02689T07 Brkt, Line, Hyd, Shk Mnt, Drv 1
14 [[02689102 Brkt, Line, Hyd, Shk Mnt, Pass 1
15 B39 Tie WEap, TT" NYION .t esecesseessssesssessssesssssssssssasessanes 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 4-9



.?sku=101887601
.?sku=102296140
.?sku=102296401
.?sku=102296716
.?sku=102407801
.?sku=102407901
.?sku=102410603
.?sku=102474101
.?sku=102474102
.?sku=102474301
.?sku=102475701
.?sku=102689001
.?sku=102689101
.?sku=102689102
.?sku=8639

R
) 5
000087-001

[ V)
19/,

)
\/ A7 2y

W
V77

=l T s

i
=

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 4-10



PARK BRAKE ASSEMBLY WITH PULLEY SYSTEM

ITEM PART NO. DESCRIPTION QTY

123 4
[0TT779 | E-Clip, 1/2
[[0T2438 | Locknut, #10-24 Nylon Insert

[[0T260203 | Screw, #10-24 X 3/4 Socket-Head

[[0T3537 | Spring, Brake Return
[[0T990807 | Equalizer Bracket ......
102028302 Pulley, 2-Inch Flat Mount
[[02442707] | Cable, Brake, Parking, Left

[[0244280T] | Cable, Brake, Parking, Right
[[026[I830T] | Bolt Flanged Head, M8 X 1.25 X 65

102618601 Lock Nut, Flg M8 X 1.25 Nylon
Brake Cable, Park, Kit, Front (includes items 12 through 16)

[[0T0527] Nut, 5/16-24 Hex
[T0Z05280T NUL, 5/16-24 HEX CONE ettt ssisssssssssssssssssssssmssssssssmsssssssssssessssssssssssssssssssssssssnssssss
N/A Cable, Brake, Parking, Front
[[02692807 Ring, Retaining, External, 9mm ..
247 Washer, 5/16 Type A Flat

e3 Washer, #10 TYPE A FIAt ... eeereereseeeressessessesssesssssssessssssssssssssssssssssssssssssssssses

B39 Tie WEap, TT" NYION et eeseeesseessssesssesmssesssssssssseanes

N D= == o0 s s s WO

ZIGFEONIB O NV s wN -

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 4-11


.?sku=1011779
.?sku=1012438
.?sku=101260202
.?sku=1013531
.?sku=101990802
.?sku=102442701
.?sku=102442801
.?sku=102618301
.?sku=102770001
.?sku=1010521
.?sku=102052801
.?sku=102692801
.?sku=1241
.?sku=183
.?sku=183
.?sku=8639

000533-003

Page 4-12 2200 Gasoline and Diesel Vehicle Illustrated Parts List



PARK BRAKE ASSEMBLY WITH BELLCRANK SYSTEM

ITEM PART NO. DESCRIPTION QTY

123 4
[OTT779 | EClip, 1/2
[[0T3537 | Spring, Brake Return

[[0T990807 | Equalizer Bracket ......
[[026T8301T] | Bolt Flanged Head, M8 X 1.25 X 65

102618601 Lock Nut, Flg M8 X 1.25 Nylon
[[02772607] | Cable, Crank, Bell, Front .....
[[02763301T] | Cable, Noncoated, Pbrake, Left
[[02763407] | Cable, Noncoated, Pbrake, Rght
Kit, Cable, Brake, Crank, Fr (includes items 10 through 13) .....cccceeeenrcneennennennernneensesssennsens

TOTO5ZT Nut, 5/16-24 Hex

[[02052807] NUT, 5/16-24 HEX CONE vttt ssissess st ssssssessssinsssssss s sssssiasssssssssssssssssassssssssasssssses
N/A Cable, Crank, Bell, Main .......eeeereencrnen.

033 COtLer Pin, 3/32 X 1 ottt ssessmsssssmsssssssssssssssssssssssssssssssssses
B639 | Tie Wrap, TT" NYlON ..t sssssssessssssssssssssssenss

PR O 23V ONOU DN WN =
N —m —m = a3 e e e e N

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 4-13


.?sku=1011779
.?sku=1013531
.?sku=101990802
.?sku=102618301
.?sku=102712601
.?sku=102763301
.?sku=102763401
.?sku=102770301
.?sku=1010521
.?sku=102052801
.?sku=1035
.?sku=8639




PEDAL GROUP E



000026-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 5-2



ACCELERATOR PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1 [T02489907) Asm, Pedal, Accelerator (includes items 2 through 17)
2 [[02296407] Nut-m6x1.0 FIng All Mtl Lock
3 N/A Pullrod, Spring, Compression
4 [[02442907) Bushing, Greaseless
5 N/A Spring, Comp, Pedal, Pullrod
6 N/A Washer, Retaining Spring, 7mm
7 N/A Guide, Cable, Accelerator
8 N/A Weldment, Bracket, Pedal
9 N/A Weldment, Lever, Motion, Lost
10 N/A Spring, Torsion ...............
11 N/A Spring, Stop, Pedal
12 N/A Bolt, Stop, Pedal
13 N/A Pad, Grip Tape, ACCEIEIALON ...rerrerreererneesesestessssessesssesssenns
14 N/A Weldment, Pedal, ACCEIEIator ... vees
15 [[026T8T07) Nut M6x1 Mech Def Center
16 [[03273T07 Bolt, Shoulder, M8 X 70, Hc
17 p&706823 Bolt, M6 X 1 X 70 .....
18 [[026T8307T] | Bolt Flanged Head, M8 X 1.25 X 65
19 102618601 Lock Nut, Flg M8 X 1.25 Nylon

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 5-3


.?sku=102489901
.?sku=102296401
.?sku=102442901
.?sku=102618101
.?sku=103273101
.?sku=96706825
.?sku=102618301

Page 5-4

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000088-001



BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02380607] | Bracket, Pedal, Brake 1
2 [[026T8T0T] | Nut Méx1 Mech Def Center 1
3 [[026T8307] | Bolt Flanged Head, M8 X 1.25 X 65 2
4 102618601 Lock Nut, Flg M8 X 1.25 Nylon 2
5 N/A Asm, Pedal, Brake, Hung (includes items 6 and 7) . 1
6 [[02442907) Bushing, Greaseless 2
7 [[02626207) Weldment, Pedal, Brake, Hung 1
8 [[03273T07] | Bolt, Shoulder, M8 X 70, Hc 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 5-5


.?sku=102380601
.?sku=102618101
.?sku=102618301
.?sku=102442901
.?sku=102626201
.?sku=103273101

000086-001

Page 5-6 2200 Gasoline and Diesel Vehicle lllustrated Parts List



PARK BRAKE PEDAL ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Pedal Asm, Brake, Park (includes items 2 and 3) 1
2 [[02758707 Kit, Handle, Brake, Park 1
3 N/A Pedal, Brake, Park 1
4 [[026T8307T] | Bolt Flanged Head, M8 X 1.25 X 65 3
5 102618601 Lock Nut, Flg M8 X 1.25 Nylon 3
6 [[02892407] Asm, Pedal, Brake, Hard (includes items 7 and 8) 1
7 N/A Pedal, Brake, Park 1
8 [T02896607 Handle, Release, Park Brake 1

Note: Item 1 has been discontinued. Use item 6 for replacement of the
complete assembly.

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 5-7



.?sku=102758701
.?sku=102618301
.?sku=102892401
.?sku=102896601

; /

000086-003

Page 5-8 2200 Gasoline and Diesel Vehicle Illustrated Parts List



PARK BRAKE PEDAL ASSEMBLY WITH BELLCRANK SYSTEM

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Pedal Asm, Brake, Park (includes items 2 and 3) .....ccoovevveeeevenernenrencennn. 1
2 [[02758707 Kit, Handle, Brake, Park 1
3 N/A Pedal, Brake, Park 1
4 [[026T8307T] | Bolt Flanged Head, M8 X 1.25 X 65 3
5 102618601 Lock Nut, Flg M8 X 1.25 Nylon 3
6 [[0Z75T507 Asm, Sub, Bracket, Park Brake (includes items 7 through 15) 1
7 [[02323507 Washer, Flat, 3/8, Blk Fin 2
8 [[027T6007 Cable, Crank, Bell 1
9 [[0274T1507 Bolt Flg, M8x1.25 X 35, Gr10.9 2
10 02741607 Nut Flg M8 X 1.25 Gr 10 2
1 [[02751307 Asm, Bellcrank, Upper 1
12 [[0275T407 Asm, Bellcrank, Lower 1
13 [T03305007 Brkt, Bellcrank, Prk Brk, Awd 1
14 [[03305707) Spacer, Pivot, Park Brk, Awd ............ccouueceeees 2
15 (033 COtEI PiN, 3/32 X T eeeeeeeeerceetesssensssens s sessssesessesssssessssessssessssesssses 2
16 [[02892407 Asm, Pedal, Brake, Hard (includes items 17 and 18) 1
17 N/A Pedal, Brake, Park 1
18 [[02896607 Handle, Release, Park Brake 1

Note: Item 1 has been discontinued. Use item 16 for replacement of the
complete assembly.

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 5-9



.?sku=102758701
.?sku=102618301
.?sku=102751501
.?sku=102323501
.?sku=102716001
.?sku=102741501
.?sku=102741601
.?sku=102751301
.?sku=102751401
.?sku=103305001
.?sku=103305101
.?sku=1035
.?sku=102892401
.?sku=102896601




STEERING AND SUSPENSION E



000070-001

Page 6-2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



STEERING COLUMN

ITEM PART NO. DESCRIPTION QTY
1234
1 102290120 Bolt, M10 X 20 Hex Washer Hd ..... 1
2 [[0229813Q | Bolt, Flange Head, M8 X 30.0 1
3 [[02363807 | Steering Wheel, Viper, Hex Hub 1
4 [[02364207] | Steering Column (includes items 5 through 8) 1
5 [[022987137 Bolt, Flange Head, M8 X 30.0 1
6 [[02571307 Shroud, Steering Column 1
7 N/A Knuckle, Steering, SHAEr ... eeneeereeisesiesseeesssessseanns 1
8 N/A Column, Steering without Knuckle and Shroud 1
9 [[023677107] | Cap, Steering Wheel, Viper 1
10 102618601 Lock Nut, Flg M8 X 1.25 Nylon 3

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 6-3



.?sku=102298130
.?sku=102298130
.?sku=102363802
.?sku=102364201
.?sku=102298130
.?sku=102298130
.?sku=102571301
.?sku=102367101

TYPICAL
4 PLACES

TYPICAL
2 PLACES

-
=
i
TYPICAL ‘ TYPICAL
D 2 PLACES

2 PLACES

000071-002

Page 6-4 2200 Gasoline and Diesel Vehicle Illustrated Parts List



STEERING GEAR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY

123 4
1013042 Nut, 12mm Hex

[[020T0T07 | Steering Rack (includes items 3 through 18)
[[0T3033 Bellows, Long
1013042 Nut, 12mm Hex
[[0T3044 Rack Screw Locknut
1013051 Snap Ring
[[0T3052 Seal, Steering Pinion Dust

[[0T879407 Bearing, Ball

[[0T879707 Support Yoke

[TOT879807 Rack Guide Pressure Spring

[[0T879907 Ring, Stop, C-Type

Inner Ball Joint Asm
N/A Pinion, Steering
N/A Bearing, Lower Pinion
N/A Screw, Rack Guide
N/A HOUSING, STEEING GRAN ....cvuirucreirneirneireciesisesssesssesssssssassssassssassssssssssssssssessssssssssssssssssssssssess
N/A Rack, StEEING ..ovveveerrrreerrerresesisenssssesssssssenns

B990 Tie Wrap, 8" NYION ..ecereeereeinecieeissecsseesssesssessseessssseanee

02022607 | End, Tie Rod M12 X 1.25

cEIscroNS3CeNO N AWy -

B N N NN=- - & a a N = = ma o ma a s s NN = N

20 [[02022907] | Locknut, M12-1.25 Nylon
21 [[02449907] | Link, Drag
22 [[02687807T] | Bolt, Flange Head, M10x 1.5 X 40 with Loctite

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 6-5


.?sku=102010102
.?sku=1013035
.?sku=1013044
.?sku=1013052
.?sku=101879401
.?sku=101879701
.?sku=101879801
.?sku=101879901
.?sku=101880201
.?sku=8990
.?sku=102022601
.?sku=102022901
.?sku=102449901
.?sku=102687801

000074-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 6-6



FRONT SUSPENSION - A-ARMS

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02022907] | Locknut, M12-1.25 Nylon 2
2 [[02368507 Sub-assembly, A-Arm, Upper, LH (includes items 3 through 8) 1
3 [[02296749 Bolt, Flanged Head, M6x1.0x40 1
4 [[02296407] Nut-m6x1.0 FIng All Mtl Lock 1
5 [[0236T907 Joint, Ball 1
6 [[02368807 A-Arm, Upper, Left 1
7 [[024747107) Bracket, Brake Line, Left 1
8 [[02722307] Ring, Retaining, Ext, 1-1/4" 1
9 [[02368502 Sub-assembly, A-Arm, Upper, RH (includes items 10 through 15) 1
10 [[02296T40 Bolt, Flanged Head, M6x1.0x40 1
1 [[02296407] Nut-m6x1.0 FIng All Mtl Lock 1
12 [[0236T907 Joint, Ball 1
13 [[02368802 A-Arm, Upper, Right 1
14 [[02474102 Bracket, Brake Line, Right 1
15 [[02722307 Ring, Retaining, Ext, 1-1/4" 1
16 0240840 Bushing, A-Arm 8
17 [[02437001] | Sleeve, Upper 4
18 [[024377T07T] | Sleeve, Lower 2
19 [[02446901T] | Arm, Lower 2
20 [[02469907] | Bushing, Lower Arm 4
21 [[02490807] | Bolt, Flange Head, M12x 1.75x 30 with Loctite 4
22 [[026T6301T] | Bolt, Flange Head, M12 X 1.75 X 70 4
23 [[026T7707 | Nut, Square, M12x 1.75 4
24 [[02620507 | NutFlg, M12x1.75, Nylon Gr 10 6
25 03256707 | BoltFlg, M12 X 1.75 X 200 10. 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 6-7



.?sku=102022901
.?sku=102368501
.?sku=102296140
.?sku=102296140
.?sku=102296401
.?sku=102296401
.?sku=102361901
.?sku=102361901
.?sku=102368801
.?sku=102474101
.?sku=102722301
.?sku=102722301
.?sku=102368502
.?sku=102296140
.?sku=102296140
.?sku=102296401
.?sku=102296401
.?sku=102361901
.?sku=102361901
.?sku=102368802
.?sku=102474102
.?sku=102722301
.?sku=102722301
.?sku=102408401
.?sku=102437001
.?sku=102437101
.?sku=102446901
.?sku=102469901
.?sku=102490801
.?sku=102616301
.?sku=102617701
.?sku=102620501
.?sku=103256701

=N
+

4§
'

{

i g

000072-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 6-8



FRONT SUSPENSION (STANDARD)

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02298247 | Bolt, Flange Head, M8-1.25 X 40 4
2 102394002 Shock, Coil Over, Front Hd 2
3 [[026T6307T] | Bolt, Flange Head, M12 X 1.75 X 70 2
4 102618601 Lock Nut, Flg M8 X 1.25 Nylon 4
5 [[02620507] | NutFlg, M12x1.75, Nylon Gr 10 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 6-9


.?sku=102298240
.?sku=102394002
.?sku=102616301
.?sku=102620501

/

il

Lol

/]

s

o8

W

:wl\/ﬁy
g I~ ]

i)
)
e
U

000072-002

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 6-10



FRONT SUSPENSION (HIGH-CAPACITY OPTION)

[[026T6301T] | Bolt, Flange Head, M12 X 1.75 X 70
102618601 Lock Nut, Flg M8 X 1.25 Nylon

[[02620507 | NutFlg, M12x1.75, Nylon Gr 10

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02298247 | Bolt, Flange Head, M8-1.25 X 40 4
2 102394002 Shock, Coil Over, Front Hd 2
3 102468802 Kit, Anti-Sway Bar (includes items 4 through 15) 1
4 [[0T6T83 Screw, 3/8-16 X 7.00 Hex Cap 2
5 [[02298130 Bolt, Flange Head, M8 X 30.0 4
6 [[022982479 Bolt, Flange Head, M8-1.25 X 40 4
7 [[02446607 Bushing, Anti-Sway Bar, 1-1/8 2
8 [[02464607 Bar, Sway, Formed 1
9 [[02470T07) Bushing, Link 8
10 [[02470507) Sleeve, Link .. 2
1 [[02470607 Washer, Cup, Bushing 8
12 [[02477207] Mount, Link 2
13 [T02495007 Bracket, Anti-Sway Bar 2
14 102618601 Lock Nut, Flg M8 X 1.25 Nylon 8
15 B753 Locknut, 3/8-16 Hex 2
16 2
17 4
18 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 6-11


.?sku=102298240
.?sku=102298240
.?sku=102394002
.?sku=1016183
.?sku=102298130
.?sku=102298240
.?sku=102298240
.?sku=102446601
.?sku=102464601
.?sku=102470101
.?sku=102470501
.?sku=102470601
.?sku=102477201
.?sku=102495001
.?sku=8754
.?sku=102616301
.?sku=102620501

000031-001

Page 6-12 2200 Gasoline and Diesel Vehicle Illustrated Parts List



REAR SUSPENSION (STANDARD)

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T5597 | Fitting, 1/4-28 Thread-Forming Grease 2
2 102365601 Shock, Coil Over Rear 2
3 [[0239350T] | Weldment, Receiver, Rear 1
4 [[026T6301T] | Bolt, Flange Head, M12 X 1.75 X 70 4
5 [[026T9807] | Washer, Strip, Swingarm 2
6 [[02620407T] | Bolt Flanged Head, M12 X 1.75 X 50 8
7 (026205017 | NutFlg, M12x1.75, Nylon Gr 10 6
8 N/A Sub Asm Swingarm (includes items 9 through 11) 2
9 [[023989017 Bushing, Pivot, Urethane 2
10 [[02477007 Bushing, Teflon 2
1 [[03282307 Swingarm, Rear, Awd 1
12 N/A Insert, Flanged, H-Bracket 4
13 [[02682901] | Pin, Swingarm, Weldment 2
14 [[02684501 | Washer, M12 Hard Regular 10
15 [[0268560T | NutFlgM12X1.75CI10 8
16 [[02689T07 Brkt, Line, Hyd, Shk Mnt, Drv 1
17 [[02689102 Brkt, Line, Hyd, Shk Mnt, Pass 1
18 (02737707 | Cotter, Rue Ring, 1/2" 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 6-13


.?sku=1015597
.?sku=102393501
.?sku=102616301
.?sku=102619801
.?sku=102620401
.?sku=102620501
.?sku=102398901
.?sku=102477001
.?sku=103282301
.?sku=102682901
.?sku=102684501
.?sku=102685601
.?sku=102689101
.?sku=102689102
.?sku=102737101

000031-001

Page 6-14 2200 Gasoline and Diesel Vehicle Illustrated Parts List



REAR SUSPENSION (HIGH-CAPACITY OPTION)

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T5597 | Fitting, 1/4-28 Thread-Forming Grease 2
2 (02365607 | Shock, Coil Over, Rear HD 2
3 [[0239350T] | Weldment, Receiver, Rear 1
4 [[026T6301T] | Bolt, Flange Head, M12 X 1.75 X 70 4
5 [[026T9807] | Washer, Strip, Swingarm 2
6 [[02620407T] | Bolt Flanged Head, M12 X 1.75 X 50 8
7 (026205017 | NutFlg, M12x1.75, Nylon Gr 10 6
8 N/A Sub Asm Swingarm (includes items 9 through 11) 2
9 [[023989017 Bushing, Pivot, Urethane 2
10 [[02477007 Bushing, Teflon 2
1 [[03282307 Swingarm, Rear, Awd 1
12 N/A Insert, Flanged, H-Bracket 4
13 [[02682901] | Pin, Swingarm, Weldment 2
14 [[02684501 | Washer, M12 Hard Regular 10
15 [[0268560T | NutFlgM12X1.75CI10 8
16 [[02689T07 Brkt, Line, Hyd, Shk Mnt, Drv 1
17 [[02689102 Brkt, Line, Hyd, Shk Mnt, Pass 1
18 (02737707 | Cotter, Rue Ring, 1/2" 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 6-15


.?sku=1015597
.?sku=102365602
.?sku=102393501
.?sku=102616301
.?sku=102619801
.?sku=102620401
.?sku=102620501
.?sku=102398901
.?sku=102477001
.?sku=103282301
.?sku=102682901
.?sku=102684501
.?sku=102685601
.?sku=102689101
.?sku=102689102
.?sku=102737101




ELECTRICAL SYSTEM E



16_BRN(W0S)

LIGHT SWITCH
BRAKE SWITCH
— 16_BLUWOT) Bzl 16.BLUW0Y) 14 YELWO?) 77 108Uy
~
14_YEL(W76)
_ ) 16_BLU(W04) sUzzER 18_RED_WHT_STP(W16)
s _ 18_BLK(W15) [ @ REVERSE SWITCH
g ]
5
é\
©
OIL LIGHT
18_BLK_WHT_STP(W17)
=
= ¢ )
=
m\
©
g g
£ El
FUEL/HR METER =4 =
2 El 18_ORG(W20)
) = 18 BLUWSY
\ 18_BLK(W22)
18_WHT(W18) W
4
18_BLK(W23) v 18_BLKW21)
f )
18_BLK(W24)
DIODE 2
18_YEL(WA0) ~ 18_VEL(W41)
\/‘
. g
5 =
= =1
g =
] o KEY SWITGH
o
" - 18_PUR(W48) DiORE3 18_YEL(W45)
— | N
M+
DIODE1 N\ 16_GRN(W43) g
s
L 18_PUR(W47)
16_RED(W37)
B
18_PINK(W63)
START RELAY
NC
18_LHT_GRN(W44) .
g
g 18_BLK(W60) %3
g
FRONT DIFFERENTIAL 2 18_PURINS1)
o
E P
18_GRAY(W34) 18_GRAY(W33) [
18_PURWS0) — "
POWER POINT 33
_ 14_RED(W66)
g
£ R ACC RELAY
5 g - 14_RED(W74)
e =
it
18_BLK(W62)
16_ORG_WHT_STP(W46)
DIODE 4
r 18_BLK(W64)
N 18_BLK(We5)
V"
DIODE 5
12_BLK(W75)

000001-001

Page 7-2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



16 PINKWe8) |
16_PINK(W68 BRK

18_RED(W83) 18_YELW10) RIGHT
\ 18 WHT(WH1) LEFT
=
g — GND
16_YEL(W12) =
® REGULATOR
WHT
WHT/BLU
BLK/YEL
BLK
GRAY
&/ ERAY
8 5
=i
il
2 3
22
= _
& T
g2 g
3 3
< 2 STATOR
=
g
=
=
g 18_YEL(W54) o FUEL SOLENOID
= = 18_YEL(W39) NS,
3 1
- 1
o
5 £
g =
s =
@ © OlL PRESSURE SWITCH
18 BLK(W1) © 16_BLK_WHT_STP(W19) 16_BLK_WHT_STP(W79)
1
18_WHT_BLK_STP(W38) | G
10_RED(W73)
g 16_GRN(W42) 16 {
5 18_GRN(W57) caablic smanTER
2
©
R L
= o
g iy ~
=1 a8 z~ 38
o o
b 5 ENGINE GROUND
o =
=
= 3 H
P ES 5
= 3 3
~ o ©
g b
H] g
S
2 S F
E
2
12 BLK(W72)
FRAME GROUND
208 [10A  [sa Josa
g
ES
=1
Eﬂ‘
o

NEUTRAL SWITCH

18_BLK_WHT_STP(W02)

000001-001

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 7-3



Page 7-4

See previous two pages for illustration.

2200 Gasoline and Diesel Vehicle lllustrated Parts List



WIRING - GASOLINE VEHICLES (AS ORIGINALLY
MANUFACTURED FOR 2004 MODEL YEAR)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02435301] | Wire Harness, Awd, Gas 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-5



.?sku=102435301

16_BRN(W0S)

LIGHT SWITCH
BRAKE SWITGH
- 16_BLU(WO1) o) 16_BLU(W03) 14_YEL(W07) ) 16_BLUWOY)
5
14_YEL(W76)
_ ) 16_BLUWO4) BuzZER 18_RED_WHT_STP(W16)
% _ 18_BLK(W5) [ @ REVERSE SWITCH
5 R
5
é\
©
OIL LIGHT
- 18_BLK_WHT_STP(W17)
=
= ¢ )
=
m\
©
3 g
2 E
FUELHR METER a o
g E| 18_ORG(W20)
) = 18 BLUWSY
s 18_BLK(W22)
. 18_WHT(W18) W
18_BLK(W23) 7 18_BLK(W21)
! W)
18_BLK(W24)
DIODE 2
18_YEL(W40) N 18_YEL(W41)
\/‘
_ g
5 =
= =
5 E
3 P KEY SWITCH
b
- w L 18_PUR(W48) DiORE3 18_YEL(W45)
| N A
M+
DIODE1 3. 16_GRN(WA3) — 1
s
° 16_PURINAT) 16_PUR_WHT(W27)
16_RED(W37)
B
18_PINK(W3)
START RELAY
_ [nc
_ 18_LHT_GRN(W44) -
8
g 18_BLK(W60) 33
5
FRONT DIFFERENTIAL 2 TPURS)
o
- DIFF RELAY
18_GRAY(W34) 18_GRAY(W33) NG
18_PUR(W50) — "
POWER POINT 33
_ 14_RED(W66)
8 —
E AcC RELAY
g g c
2 g — 14_RED(W74)
S =
il
18_BLK(W62)
16_ORG_WHT_STP(W46)
DIODE 4
) 18_BLK(W64)
NI 18_BLK(W65)
V"
DIODE 5
12_BLK(W75)

000001-002

Page 7-6 2200 Gasoline and Diesel Vehicle Illustrated Parts List



16_PINK(WE8) BRK
18_RED(W83) 18_YELW10)
18 RED(W77) RIGHT
8_RED(W78 18_WHT(W11) LEFT
=
s —1 GND
16_YELW12) =
< REGULATOR
WHT
WHT/BLU
BLK/YEL
BLK
GRAY
- SRAY
g £
g g
a3
o5
I g g o
© § g
K
i STATOR
>
g
=
=
= 18_YEL(W54) D FUEL SOLENOID
g = 18_YEL(Wa9
3| _YELIWS9) e L
: |
=)
- B
< =
S g
3 < oL PRESSURE ST
18_BLK(W21) s 16_BLK_WHT_STP(W19) 16_BLK_WHT_STP(W79)
1
18_WHT_BLK_STP(W38) | G
14_RED
=3
B 10_RED(W73)
5] _
&
]
2 16_GRN(W42) © Q*
18_GRN(W57) caablic smanTER
. £
_ o
g Sivay ~
g & ~4
< 3 ENGINE GROUND
o —
=
2 g g
o = <
_ 3 =
= o <
= '
= s
g
p s il
=
=
2
12_BLK(W72)
—|  FRAME GROUND
14_RED
CIRCUIT BREAKER
20A 10A 5A 25A
BED LIFT SWITCH
g 14 RED
=S 14_RED La
=1
EE‘
©
14 BLK
NEUTRAL SWITCH - BED LIFT
MOTOR

18_BLK_WHT_STP(W02)

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000001-003

Page 7-7



Page 7-8

See previous two pages for illustration.

2200 Gasoline and Diesel Vehicle lllustrated Parts List



WIRING - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02435301] | Wire Harness, Awd, Gas 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-9



.?sku=102435301

18_BRN(W77)

16_BRN(WE?) I 1 16_BRN(WOS)
LIGHT SWITCH
BRAKE SWITCH
_ 16_BLUWO1) o) 16_BLU(W03) 14_YEL(WO7) 16 BLUWoS)
=4 ) ) -BLUWOS)
e 14_YEL(W68)
BUzZER 18_RED_WHT_STP(W16)
18_ORG(W20)
REVERSE SWITCH
=
_ 16_BLU(W04) % WATER TEMP LIGHT
) i 18_GRN_WHT_STP(W38)
e
18_PUR(W30)
OIL LIGHT
|| g
I g 18_BLK_WHT_STP(W17)
= =
g 3
|| < 18_PUR(W49)
©
g
FUELHR METER E
7}
1
) | 18 BLUWS3)
. 18_BLK(W22)
. 18_WHT(W18)
18_BLK(W23) 18_BLK(W21)
2 E 16_RED_WHT_STP(W37)
5
z :
m‘ = o
- 2]
4 £
= g
° 2 KEY SWITCH E
3 @ s E 12_RED(W25)
2 .
2 =
AC o 12_BLU(W26)
= « 161
s A 162
= 2 12_BLUW27)
3 e sT -
= 18_RED(W24)
g g A 18_LHT_GRN(W44)
=] S GR _LHT_GRN(WA4)
= =
FRONT DIFFERENTIAL. [+ o
(G o
pt [
= 18_GRAY(W33)
18_GRAY(W34)
POWER POINT
g 16_ORG_WHT_STP(W46)
FAN 1
14_BLU(WE9)
sl =
3 2
- Diode 3
12_BLK(W84) Diode 4

Page 7-10 2200 Gasoline and Diesel Vehicle Illustrated Parts List

000002-001



16 PINK(W51)
BRK
18_YEL(W10)
18_RED(W8) RIGHT
18_RED(W87) 18 WHT(W1)
| I
18_RED(W9) LEFT THERMOSTAT
TAIL ¥Llﬁjﬂl
P — ND THERMOSTAT
g G 18_YEL_BLK_STP(W39) EAN
1
16_YEL(W1) &
©
147BLU_(WOE) GLOW PLUG
1
- FUEL PUMP
FUEL SENDER 18_GRAY(W40)
FUEL SOLENOID
HOLD (‘Oi
FUEL SOLENOID
Y PULL (‘OILL
L FUEL SOLENOID COMMON
OIL PRESSURE SWITCH
16_BLK_WHT_STP(W19) 16_BLK_WHT_STP(W90)
1
g
= = =
g g B 2 ALTERNATOR
SIS )
S é‘ - = / B+
o
IG
L
%SOA BREAKER
=
_ H
2 =
= ] .
5 = g
2 g 10_RED(W45)
B 5
£ ] O
o
18_ORG(WS3 -
_ORG(W83) 16_GRN(W42) 16_GRN(WS8) —
18 PUR(W50) 18_GRAY(W52) STARTER
18_YEL(W81) 18_PUR_WHT(W80) 18_GRN(W57)
w
i~ | g
12_RED(WO2) 8 3
FEDIWOR) e EX: ENGINE GROUND
START RELAY § -
NC =
v ] _
E g E
= g =
DIFF RELAY = b © |
IFF RELAY g =
C. 2 S
m = 5 &
o 2 s
3
h ==}
i =
16_GRN_WHT_STP(W76) 14 YELW74)
FaN RELAY
N §
NO 5
14_YEL(W75) 208 Json Jsa a0 =
|
o
14_REDWIgE) ~—— FRAME GROUND
18_BLK(W78)
— 14_RED(W85)
18_BLK(WE2)

18_BLK(W64) NEUTRAL SWITCH

18 BLK(WES) 18_BLK_WHT_STP(W79)

000002-001

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 7-11



Page 7-12

See previous two pages for illustration.

2200 Gasoline and Diesel Vehicle lllustrated Parts List



WIRING - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02444207] | Wire Harness, Awd, Diesel A/R

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-13



.?sku=102444201

000073-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-14



HEADLIGHTS

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T98800T] | Headlight Assembly, Driver-Side Single Beam (includes items 2 through 10) ................... 1
2 [[0T3467 Screw, #10-16 Hex-Head Hi-Lo 2
3 [[0T6880 Headlight Bezel, Left 1
4 [[0T7 Nut, #10-24 Stainless-Steel HeX Machineg ........cimicsissssmsssssssssssssasnsssses 2
5 T0T7062 Turn Signal Lens Assy 1
6 TOT /062 Mounting Bracket 2
7 TOTA063 Retainer, Headlight 1
8 [[0T987907 Connector Harness Assembly, Headlight 1
9 [[0T988T10T Bulb, Headlight 1
10 [T0T988207 Lens, Headlight 1
11 [T0T988002 Headlight Assy, Passenger-Side Single Beam (includes items 12 through 20) .................... 1
12 [[0T3467 Screw, #10-16 Hex-Head Hi-Lo 2
13 [[0T6879 Headlight Bezel, Right 1
14 017 Nut, #10-24 Stainless-Steel Hex Machine 2
15 TOT/062 Turn Signal Lens Assy ... 1
16 TOT/062 Mounting Bracket 2
17 TOT/063 Retainer, Headlight 1
18 [[0T987907 Connector Harness Assembly, Headlight 1
19 [[OT988T0T Bulb, Headlight 1
20 [f0T988207 Lens, Headlight 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 7-15


.?sku=101988001
.?sku=1013461
.?sku=1013461
.?sku=1016880
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017062
.?sku=1017062
.?sku=1017064
.?sku=1017064
.?sku=1017065
.?sku=1017065
.?sku=101987901
.?sku=101987901
.?sku=101988101
.?sku=101988101
.?sku=101988201
.?sku=101988201
.?sku=101988002
.?sku=1013461
.?sku=1013461
.?sku=1016879
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017
.?sku=1017062
.?sku=1017062
.?sku=1017064
.?sku=1017064
.?sku=1017065
.?sku=1017065
.?sku=101987901
.?sku=101987901
.?sku=101988101
.?sku=101988101
.?sku=101988201
.?sku=101988201

000076-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-16



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T2293 | Fuse, 10-Amp 2
2 N/A Screw, 1/4-20 X .88 HeX HA Cap ...cocvvevrenneenneenneesseesseesseenns 1
3 [[0T5747 | Fuse Block 1
4 [[02420207) Relay, Mini ISO, SPDT 2
5 RRXK Connector, Relay 3
6 [[02420407] | Plate, Electrical 1
7 [[02420507T] | Cover, Electrical 1
8 [[02447907] | Fastener, Push-in ... 7
9 [[02448007] | Rivet, Drive 2
10 0249220 Fuse, 25-Amp 2
11 103 Locknut, 1/4-20 Dimpled 2
12 B32 Washer, 1/4 Type A Narrow Flat 1

**¥* Special order item available upon request.

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-17



.?sku=1012295
.?sku=1015741
.?sku=102420201
.?sku=102420401
.?sku=102420501
.?sku=102447901
.?sku=102448001
.?sku=102492201
.?sku=1108
.?sku=332

000076-002

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-18



ELECTRICAL COMPONENT BOX, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T2293 | Fuse, 10-Amp 1
2 N/A Screw, 1/4-20 X .88 HeX HA Cap ...cocvvevrenneenneenneesseesseesseenns 1
3 [[0T5747 | Fuse Block 1
4 [[02420207 | Relay, Mini SO, SPDT 3
5 RRXK Connector, Relay 4
6 [[02420407] | Plate, Electrical 1
7 [[02420507T] | Cover, Electrical 1
8 [[02447907] | Fastener, Push-in ... 8
9 [[02448007] | Rivet, Drive 2
10 Fuse, 25-Amp 1
1 Fuse, 30-Amp 2
12 103 Locknut, 1/4-20 Dimpled 2
13 B32 Washer, 1/4 Type A Narrow Flat ........ccoccveneene. 1

**¥* Special order item available upon request.

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-19



.?sku=1012295
.?sku=1015741
.?sku=102420201
.?sku=102420401
.?sku=102420501
.?sku=102447901
.?sku=102448001
.?sku=102492201
.?sku=102492301
.?sku=1108
.?sku=332

000080-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-20



ELECTRICAL COMPONENTS, INSTRUMENT PANEL, GASOLINE

VEHICLES
ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T3857 | Knob, Light Switch 1
2 [[0T6630 | Light, Oil 1
3 [[02044707 | Key Switch 12v Key Start 1
4 102044801 Key Set 1
5 N/A Connector, 5 Way, Female 1
6 [[0205T60T] | Spacer, Keyswitch 1
7 [[02Z05T707 | Nut, Key Switch 1
8 [[0205T907] | Switch, Light 1
9 [[0ZT98001] | Receptacle, Accessory ... 1
10 [[02739901] | Panel, Instrument - Gas 1
1 [[0296790T | Rivet, Removable, Tuflok 1/4" 7
12 [[03348T0T] | Gauge Fuel-hour Sep Gnd 1
13 [[03348207 | Clip, Meter, Round 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 7-21



.?sku=1013857
.?sku=1016630
.?sku=102044702
.?sku=102051601
.?sku=102051701
.?sku=102051901
.?sku=102198001
.?sku=102739901
.?sku=102967901
.?sku=103348101
.?sku=103348201

Page 7-22

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000080-002



ELECTRICAL COMPONENTS, INSTRUMENT PANEL, DIESEL

VEHICLES
ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T3857 | Knob, Light Switch 1
2 [[0T6630 | Light, Oil 1
3 [[0205T907] | Switch, Light 1
4 [[0ZT9800T] | Receptacle, Accessory ... 1
5 [[02375407] | Light, Indicator, Coolant Temp 1
6 N/A Connector, 6 Way, 56 Series 1
7 [[02457307T] | Switch, Key (includes items 8 through 10) 1
8 [[02731707) Key Set (1 pair) 1
9 N/A Nut, Key Switch 1
10 N/A Switch, Key without Nut 1
1 [[02739907 | Panel, Instrument - Diesel 1
12 [[0296790T | Rivet, Removable, Tuflok 1/4" 7
13 [[03348T0T] | Gauge Fuel-hour Sep Gnd 1
14 (03348207 | Clip, Meter, Round 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 7-23



.?sku=1013857
.?sku=1016630
.?sku=102051901
.?sku=102198001
.?sku=102375401
.?sku=102457301
.?sku=102731701
.?sku=102739902
.?sku=102967901
.?sku=103348101
.?sku=103348201

000077-001

Page 7-24 2200 Gasoline and Diesel Vehicle Illustrated Parts List



BATTERY - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T0934 | Screw, 5/16-18 X 1.00 Hex Cap ......... 1
2 [[0T232§ | Battery, 12-Volt 1
3 [[0T4373 | Screw, 3/8-16 X 0.50 Stainless Steel HeX-Head .....vverceviinnsesissssesssssnsssssssens 2
4 [[0T89800T | Clamp, Battery 1
5 [[02355307 | Lockwasher, 3/8 Stainless Stl 2
6 [[023442207] | Asm, #6 Red Wire 1
7 [[02242307 | Asm, #6 Blk Wire 1
8 [[02442407 | Asm, #6 Blk Wire 1
9 [[02490307] | Bolt, M6 X 1 X 16 Loctite 1
10 247 Washer, 5/16 Type A Flat 1
11 r373 Locknut, 5/16-18 Nylon Insert 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-25



.?sku=1010934
.?sku=1012328
.?sku=1014375
.?sku=101898001
.?sku=102355301
.?sku=102442201
.?sku=102442301
.?sku=102442401
.?sku=102490301
.?sku=1241
.?sku=7473

000077-002

Page 7-26 2200 Gasoline and Diesel Vehicle Illustrated Parts List



BATTERY - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0T0934 | Screw, 5/16-18 X 1.00 Hex Cap ......... 1
2 [[0T232§ | Battery, 12-Volt 1
3 [[0T4373 | Screw, 3/8-16 X 0.50 Stainless Steel HeX-Head .....vverceviinnsesissssesssssnsssssssens 2
4 [[0T89800T | Clamp, Battery 1
5 [[02355307 | Lockwasher, 3/8 Stainless Stl 2
6 [[023442207] | Asm, #6 Red Wire 1
7 [[02448401T] | Wire Asm, #6 Blk, Awd, 350 1
8 [[02448501] | Wire Asm, #6 Blk, Awd, 325 1
9 [[02498201 | Bolt, M10 X 1.25 X 25 Loctite 1
10 247 Washer, 5/16 Type A Flat 1
11 r373 Locknut, 5/16-18 Nylon Insert 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 7-27



.?sku=1010934
.?sku=1012328
.?sku=1014375
.?sku=101898001
.?sku=102355301
.?sku=102442201
.?sku=102448401
.?sku=102448501
.?sku=102498201
.?sku=1241
.?sku=7473




DIESEL ENGINE (OPEN BREATHER) n



Page 8-2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000025-002



KUBOTA D722 DIESEL ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T2769 | Screw, M6-1.00 X 25mm Hex Cap
2 [[0T833T0T | Stud, M8-1.25 X 50 mm Two-Ended
3 [[0T833207 | Stud, M8-1.25 X 60mm Two-Ended
4 [[02298401T] | Nutma8,all Metal Lock .....
5 [[023707T07] | Spacer, Engine, Diesel
6 [[02370507] | Isolator Ring and Bushing
7 [[02370601T] | Washer, Snubbing, Ring N Bush
8 [[02382407] | Bracket, FNR Trans Cable
9 [[02470603 | P-Clamp, Insulated.3121In
10 [[024T4701] | Plate, Engine Mounting, Weld, Left-Hand ............coicccrnnnscssinnssinns
1 [[024T4801] | Plate, Engine Mounting, Weld, Right-Hand
12 [[02462307T] | Hose, Vent, Transmission
13 [[02462501T] | Cover, CVT Inner, Diesel

14 [[02465907] | Shaft, CVT Adapter ......

15 [[02490T0T | Bolt, M10 X 1.5 X 20 Loctite

16 [[02490207 | Bolt, M8 X 1.25 X 25 Loctite

17 [[02490507] | Bolt, M10 X 1.5 X 100 Loctite

18 [[02494407] | Bracket, Transmission Mounting
19 [[02498207 | Bolt, M10 X 1.25 X 25 Loctite

N
o
—_
o
N
(o)}
=
(oo}
(o))
o
=

Lock Nut, Flg M8 X 1.25 Nylon

;S—‘-b-b-h—‘—‘UUW—‘OON—‘\IL—‘—‘—‘—‘—‘—‘—‘-&L—‘\I—‘—‘UU

21 [[0262T307T] | Bolt, M8 X 1.25 X 40 with Loctite ......cc.ccovmurrruunnneee.
22 [[0262T507 | NutFlg, M6 X 1.0 Nylon

23 [[02670707 | NutFlgM10 X 1.5 Nylon

24 [[02934601] | Engine, Kubota, D722, with Closed Breather, 60a
25 pe70T4T] | Washer, M12 Hard

26 N/A Locknut, M12x1.75 Nylon Insert ..............

27 pe704721 | Bolt, M12X 1.75X90 ..

28 pe718979 | Bolt, M8 X 1.25 X 80

29 pe74103 | Washer, M8 Hard

30 pe741049 | Washer, M10 Hard

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-3


.?sku=1012769
.?sku=101833101
.?sku=101833201
.?sku=102298401
.?sku=102370101
.?sku=102370501
.?sku=102370601
.?sku=102382401
.?sku=102410603
.?sku=102414701
.?sku=102414801
.?sku=102462301
.?sku=102462501
.?sku=102465901
.?sku=102490101
.?sku=102490201
.?sku=102490501
.?sku=102494401
.?sku=102498201
.?sku=102621301
.?sku=102621501
.?sku=102670701
.?sku=102934601
.?sku=96701412
.?sku=96704721
.?sku=96718978
.?sku=96741038
.?sku=96741046

000039-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-4



CRANKCASE

ITEM PART NO. DESCRIPTION QTY

123 4
Engine Block (includes items 2 through 15) ........
[[02600T07) Pin, Pipe, Dia 8 X 14
[[02600207) Pin, Straight, Dia5 X 10 ....
[T02600407 Pin, Pipe, Dia 7 X 14
[[02600607 Pin, Straight, Dia8 X 16 ...
[[02600707) Plug, 1/8"
[[02600807] Plug, 3/32"
Plug, 1/4"

[[0260T1307 Pin, Pipe, Dia 8 X 11
[[02726207 Cap, Sealing, Small
[[02726307 Cap, Sealing, Med

[[02726407 Cap, Sealing, Large
[[02726507 Cover, Fuel Camshaft

_‘_\_\_‘
Do 2oV ®NOUAWN -

_ = =2 N === =2 =2 N W=, W=, NN

14 [[02726607 Plug, Expansion

15 N/A Block, Engine

16 [[02600307 | ORing, 8 X7

17 [[0260T40T] | Cock, Drain

18 [[0263T60T | Bolt, M6 X 1X 20

19 102700801 Plate, Engine Block

20 [[02730807] | Switch, Oil Pressure

21 [[02732607] | Gasket, Fuel Pump, D722

Note: The part number for a complete engine is 102739301.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-5


.?sku=102600001
.?sku=102600101
.?sku=102600201
.?sku=102600401
.?sku=102600601
.?sku=102600701
.?sku=102600801
.?sku=102601001
.?sku=102601301
.?sku=102726201
.?sku=102726301
.?sku=102726401
.?sku=102726501
.?sku=102726601
.?sku=102600301
.?sku=102601401
.?sku=102631601
.?sku=102730801
.?sku=102732601

S
e /{3@’/ /<>®\
= S ) O
S T N s =
4"{;9’// s T N J) o ){J//}/\\
\ ~N_ o/ Negm @Jé/’\y* W
© \\\@\\\@\ ) D<)£r)/(/]\/ J///
4 \ \O S e 7 | ~ -
N EE AT . I
U e T
8 < . \\\
VW0 A e T N
et Sk U
AR L SR
| G ///Z ’// ’/ A \
N o \Kx\, | e /@/ n\éj}(@}
A P e

000040-001

Page 8-6 2200 Gasoline and Diesel Vehicle Illustrated Parts List



OIL PAN

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0Z605T01 | Bolt, M6 X 1X 14 22
2 [[0260690T | Bolt, M8 X 1.25X 15 1
3 102607001 | Oil Pan 1
4 [[02607201T] | Plug, Drain, M12X 14 ... 1
5 [[02607307] | Gasket,20X 13 1
6 [[02607407] | Filter, Oil, Pick Up 1
7 [[02653607 | ORing,20X17. 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-7



.?sku=102605101
.?sku=102606901
.?sku=102607201
.?sku=102607301
.?sku=102607401
.?sku=102654601

Page 8-8

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000041-001



CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1234

1 [[0260030T] | ORing,8X7 1
2 [[02652807] | Bolt, Cylinder Head 14
3 [[02653907] | Hook, Engine 2
4 [[02654T0T] | Gasket, Cylinder Head ........ 1
5 [[02Z70T00T] | Spring, Start 1
6 [[02726707] | Bolt, Engine Hook 2
7 [[02726807 Head, Cylinder, Complete (includes items 8 through 12) 1
8 [[02600807 Plug, 3/32" 1
9 [[02653407 Guide, Exhaust Valve 3
10 [[02653507 Guide, Inlet Valve 3
11 [[02726907 Cap, Sealing, Head 1
12 [[02727007 Cap, Sealing, Head, Top 2
13 [[0Z727107 | Stay, Cylinder Head 1
14 [[02727207] | Plug, Cylinder Head 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-9



.?sku=102600301
.?sku=102652801
.?sku=102653901
.?sku=102654101
.?sku=102701001
.?sku=102726701
.?sku=102726801
.?sku=102600801
.?sku=102653401
.?sku=102653501
.?sku=102726901
.?sku=102727001
.?sku=102727101
.?sku=102727201

Page 8-10

01

Py
O R

o
N

000042-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List



GEAR CASE

ITEM PART NO. DESCRIPTION QTY
1234

1 [[0Z60T807 | ORing, 18 X 13. 3
2 [[0260T907] | Spring, Valve 1
3 [[02602001] | Ball, Valve 1
4 [[02Z602T0T] | Seat, Valve 1
5 [[02602307] | Joint, Pipe 1
6 [[02602407] | Washer, Plain, Special 1
7 [[02602607 | Bolt, M6 X 1 X 60 2
8 [[02602707 | Seal, Oil 1
9 [[02602807] | Bolt, D722, Front Case ........ 9
10 [[02654307] | Bolt, D722 Intake Manfld Lower 1
1 [[02703307] | Filter, Engine Oil, D722 1
12 [[02727307) Case, Gear, Complete (includes items 13 through 15) 1
13 [[02607007] Plug, 1/4" 2

1

1

2

1

1

14 [[0260T607 Pin, Start Spring ..
15 N/A Case, Gear .

16 [[02727407 | Bolt, Gearcase, Top

17 [[02727507] | Bolt, Gearcase, Lower
18 [[02729307] | Gasket, Gearcase, D722

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-11


.?sku=102601801
.?sku=102601901
.?sku=102602001
.?sku=102602101
.?sku=102602301
.?sku=102602401
.?sku=102602601
.?sku=102602701
.?sku=102602801
.?sku=102654301
.?sku=102703301
.?sku=102727301
.?sku=102601001
.?sku=102601601
.?sku=102727401
.?sku=102727501
.?sku=102729301

Page 8-12

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000043-001



HEAD COVER

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02635307] | Gasket,6X 10 ... 3
2 [[0264400T | ORing,30X36. 1
3 [[02644707] | Plug, Oil Filler 1
4 [[026442017 | Nut, Crown, M6 3
5 Cover, Cylinder Head 1
6 [[02644507] | Gasket, Head Cover ... 1
7 [[0264460T] | Joint, Breather Pipe 1
8 [[02644707] | Plate, Breather Element, Top 1
9 [[02644801] | Element, Breather ... 1
10 [[02644901] | Plate, Breather Element, Bottom 1
1 [[02645007] | Oil Shield, Breather 1
12 [[02645407] | Pipe, Breather .. 1
13 [[02727607 | Screw, Breather 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-13



.?sku=102635301
.?sku=102644001
.?sku=102644101
.?sku=102644201
.?sku=102644401
.?sku=102644501
.?sku=102644601
.?sku=102644701
.?sku=102644801
.?sku=102644901
.?sku=102645001
.?sku=102645401
.?sku=102727601

000044-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-14



DIPSTICK AND GUIDE

ITEM PART NO. DESCRIPTION QTY
123 4
1| [UZUEZOY | Gauge, Oil 1
2 [[02727707] | Guide, Oil Gauge 1
3 [[02727807] | Plug, Oil Gauge 1
2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-15



.?sku=102606701
.?sku=102727701
.?sku=102727801

Page 8-16

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000045-001



OIL PUMP

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02606201T] | Nut, Flange, D722 Oil Pump 1
2 [[02606307] | Gear, Oil Pump Drive 1
3 [[02606407] | Key, Feather, 8x4 1
4 [[02606501T] | Assy, Pump, Oil 1
5 [[02606601] | Gasket, Oil Pump 1
6 [[02727907] | Bolt, Oil Pump 3

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-17



.?sku=102606201
.?sku=102606301
.?sku=102606401
.?sku=102606501
.?sku=102606601
.?sku=102727901




MAIN BEARING CASE

ITEM PART NO. DESCRIPTION QTY

1234

[[02608201T] | Gasket, Bearing Case ......
[[02608301T] | Gasket, Cover
[[02608607T | Bolt, M6 X 1X 20
[[0260870T | Bolt, M6 X 1 X 22
[[02608907] | Bolt, Bearing Case, Top
[[02609T07] | Assy Case, Main Brg, First
Assy Case, Main Brg, Sec ........
[[02609407T] | Bolt, Bearing Case, Bottom
[[02609601T] | Assy Case, Main Brg, Third
[[02728007 Assy, Cover, Bearing Case (includes items 11 and 12) ..
Cover, Bearing Case

02608507 Seal, Oil

_ m a N = = 0N 0 0 = =

S 2o v NOuU A WN =

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-19


.?sku=102608201
.?sku=102608301
.?sku=102608601
.?sku=102608701
.?sku=102608901
.?sku=102609101
.?sku=102609301
.?sku=102609401
.?sku=102609601
.?sku=102728001
.?sku=102608401
.?sku=102608501

Page 8-20

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000047-002



CAMSHAFT AND IDLE GEAR

ITEM PART NO. DESCRIPTION QTY

1234
[[02604201T] | Bolt, D722, Cam End
[[0260490T] | Gear, Idle (includes items 3 and 4)
N/A Bushing, D722 Idle Gear
N/A Gear, Idle

[[02605001] | Shaft, Idle Gear
[[02605T0T | Bolt, M6 X 1X 14
[OZEUS30T | Ring, Snap
102605401 Push Rod

(02605307 | Tappet
[[02605801T] | Assy Camshaft, Long (includes items 11 through 15)
[[02605607 Key, Feather, Long Camshaft
[[02605907 Gear, Cam
102606001 Stopper, Camshaft
N/A Camshaft ...,

[[02799407] Ball, Check
[[02654407] | Collar, Idle Gear

N N o ) T © ) Y Y U'F S G S NG

D N PR N2 VNV D WN =

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-21


.?sku=102604201
.?sku=102604901
.?sku=102605001
.?sku=102605101
.?sku=102605301
.?sku=102605501
.?sku=102605801
.?sku=102605601
.?sku=102605901
.?sku=102799401
.?sku=102654401




PISTON AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02604401T] | Key, Feather, Short Camshaft 1
2 [[02607607] | Assy Piston Ring, D722 Std 3
3 [[02607607 | Assy Piston Ring, D722 +.025 3
4 [[02607801T] | Assy, Connecting Rod (includes items 5 through 10) ... 3
5 [[02607907) Bolt, Connecting Rod 6
6 [[02630707 Metal, Crank, Rod, D722, Std 3
7 [[02630702 Metal, Crank, Rod, D722, .020 3
8 [[02630703 Metal, Crank, Rod, D722, .040 3
9 [[02732207) Bushing, Piston Pin, D722 3
10 N/A RO, CONNECLING .vvrrerrierinsesissesessssissesisssssssssssssssssssssssssssssssssssssssssssssssessssassasens 1
1 [[02608T07] | Sleeve, Crankshaft 1
12 [[02608801] | Metal,crank, O Side, Std 2
13 02608802 Metal,crank, O Side, +.020 2
14 [[02608803 | Metal,crank, O Side, +.040 2
15 Metal,crank, | Side, Std 2
16 T02603303 Metal,crank, | Side, +.020 2
17 102608804 | Metal,crank, | Side, +.040 2
18 [[02609007] | Metal, Crank, Main, Rear Std 1
19 [[02609007 | Metal, Crank, Main, Rear -.020 1
20 [[02609003 | Metal, Crank, Main, Rear -.040 1
21 [[02609807T] | Metal, Crank, Main, Mid Std 4
22 [[02609807 | Metal, Crank, Main, Mid +.020 2
23 [[02609803 | Metal, Crank, Main, Mid +.040 2
24 [[026T000T] | Crankshaft (includes items 25 and 26) 1
25 [T02603007 Ball, Crankshaft 3
26 N/A Crankshaft 1
27 [T02630007 Metal, Crank, D722, Frnt, Std 1
28 [T02630002 Metal, Crank, 722, Frnt, -.020 1
29 [[02630003 Metal, Crank, 722, Frnt, -.040 1
30 [[02630T0T] | Gear, Crank 1
31 [[02630207 | Slinger, Oil 1
32 [[02630307 | ORing, 23X 26 1
33 [[02630407] | Collar, Crankshaft 1
34 [[02630901T] | Circlip, Piston Pin 6
35 [[0263T001] | Pin, Piston 3
36 102728101 Piston, D722, Std 3
37 02728102 | Piston, D722, +0.25 3
38 [[02728207 | Metal, Crankshaft, Brg 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-23


.?sku=102604401
.?sku=102607601
.?sku=102607602
.?sku=102607801
.?sku=102607901
.?sku=102630701
.?sku=102630702
.?sku=102630703
.?sku=102732201
.?sku=102608101
.?sku=102608801
.?sku=102608802
.?sku=102608803
.?sku=102608804
.?sku=102608805
.?sku=102608806
.?sku=102609001
.?sku=102609002
.?sku=102609003
.?sku=102609801
.?sku=102609802
.?sku=102609803
.?sku=102610001
.?sku=102608001
.?sku=102630001
.?sku=102630002
.?sku=102630003
.?sku=102630101
.?sku=102630201
.?sku=102630301
.?sku=102630401
.?sku=102630901
.?sku=102631001
.?sku=102728102
.?sku=102728201

000049-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-24



FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02647507] | Plate, Rear End 1
2 0264730 Flywheel (includes items 3 and 4) 1
3 [[02647907 Gear, Ring, D722 1
4 N/A Flywheel 1
5 [[02648007T] | Bolt, Flange Head, M10 X 1.5 X 25 5
6 [[02728307] | Bolt, End Plate 10

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-25


.?sku=102647501
.?sku=102647801
.?sku=102647901
.?sku=102648001
.?sku=102728301

Page 8-26

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000050-001



SHAFT

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[02604201T] | Bolt, D722, Cam End 2
2 [[02604707] | Circlip, External 1
3 Stopper, Fuel, C/shaft . 1
4 [[02728401T] | Assy, Fuel Camshaft (includes items 5 through 13) 1
5 [[02603607 Gear, Injection Pump 1
6 [[02603707 Ball, Injection Pump ... 8
7 [T02603807 Sleeve, Governor . 1
8 [[02603907 Ball, Governor 32
9 [T02604007 Case, Governor Ball 1
10 [T02604T07 Circlip 1
1 [[02604307 Bearing, Ball 1
12 [[02604407) Key, Feather, Short Camshaft 1
13 [T02604507 Camshaft, Fuel, Short 1
14 [[02728501] | Bearing, Ball 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-27



.?sku=102604201
.?sku=102604701
.?sku=102604801
.?sku=102728401
.?sku=102603601
.?sku=102603701
.?sku=102603801
.?sku=102603901
.?sku=102604001
.?sku=102604101
.?sku=102604301
.?sku=102604401
.?sku=102604501
.?sku=102728501

Page 8-28

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000051-001



IDLE APPARATUS

ITEM PART NO. DESCRIPTION QTY

1234

[[02635307] | Gasket,6X 10 ...
[[02635707] | Cap, Bolt Assy
[[02637007] | Nut, Lock, Special
[[02637T107 | Nut, Special
[[02728607] | Assy, Idle Apparatus (includes items 6 through 11)
[[02635507] Nut, M8, D722 Idle App, Specl

02635807 Nut, M8, D722 Idle App

Assy, Bolt, Adjusting (includes items 9 and 10)

N/A Spring, Idle Apparatus ........ccceeeene.

N/A Stud, Idle AdJUSTMENT .....veeeeeerrerrrreeieeeesseeeseesessseanee
[[02728807 Gasket, Idle Apparatus, Rear
[[02728907] | Gasket, Idle Apparatus, Front
[[0Z799507] | Bolt, Idle Adjusting

_‘_\_\_‘
Do 2o wvVoONOU AN WN =
_ = N = e e e e e e e

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-29


.?sku=102635301
.?sku=102635701
.?sku=102637001
.?sku=102637101
.?sku=102728601
.?sku=102635501
.?sku=102635801
.?sku=102635901
.?sku=102728801
.?sku=102728901
.?sku=102799501

Page 8-30

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000052-001



STOP SOLENOID

ITEM PART NO. DESCRIPTION QTY
123 4
1 102729001 Solenoid, Stop, D722 ...... 1
2 [[02729T07T] | Bolt, Solenoid, Stop, D722 2
2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-31



.?sku=102729101

Page 8-32

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000057-001



ALTERNATOR (DIESEL VEHICLES)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0260TT0T | V-Belt 1
2 [[02630607] | Pulley, Fan Drive 1
3 [[0263T60T | Bolt, M6 X 1X 20 2
4 [[0Z70T207] | Pulley, Water Pump ..... 1
5 [[02730007] | Alternator, 40-Amp 1
6 [[027307T07] | Stay, Alternator Assy, D722 1
7 [[02730207T] | Collar, Alternator Assy, D722 1
8 [[02730307] | Cover, Alternator Assy, D722 1
9 [[02730407] | Bolt, Alt, D722, Adjuster 1
10 [[02730507 | Bolt, Alt, D722, Pivot 1
1 [[02730607] | Bolt, Alt, D722, Drive Pulley 1
12 [[02730707] | Washer, Alt, D722 1
13 [[0Z73T301T] | Bolt, D722, Drive Pulley 4

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-33



.?sku=102601101
.?sku=102630601
.?sku=102631601
.?sku=102701201
.?sku=102730001
.?sku=102730101
.?sku=102730201
.?sku=102730301
.?sku=102730401
.?sku=102730501
.?sku=102730601
.?sku=102730701
.?sku=102731301

000053-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-34



INJECTION PUMP

ITEM PART NO. DESCRIPTION QTY
1234

1 [[02637307T] | Assy Pump, Injection (includes items 2 through 4) ... 1
2 N/A Screw, Hollow, D722, Inj Pump 1
3 [[02640407) Joint, Eye 1
4 N/A Pump, Injection 1
5 [[02640507] | Bolt, Hex-Head, M5 X 0.75 X 2
6 [[02640601T] | Washer, Spring, M6, D722 4
7 [[02640707 | Nut, Special 2
8 [[02640907] | Shim, Injection Pump, 0.20 mm A/R
9 [[0264T007] | Shim, Injection Pump, 0.25 mm A/R
10 102641101 Shim, Injection Pump, 0.30 mm A/R
11 (02647207 | Stud, M5X25 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-35


.?sku=102637301
.?sku=102640401
.?sku=102640501
.?sku=102640601
.?sku=102640701
.?sku=102640901
.?sku=102641001
.?sku=102641201

Page 8-36

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000054-001



SPEED CONTROL PLATE

ITEM PART NO. DESCRIPTION QTY

1234

[[02634507] | Gasket, Control Plate
[[02635207 | Bolt, M6 X 1 X 30

[[02635307 | Gasket, 6 X 10 ..
[[02654307] | Bolt, D722 Intake Manfld Lower

[[0270T407] | Assy, Governor (includes items 6 through 19)

[[02633707) Lever, Engine Stop
[[02633807 Nut, Speed Control
[[02633907 Lever, Speed Control
[[02634007 ORing, 19X 16
[[02634T107 Plate, Speed Control
[[02634207 Lever, Governor
Shaft, Lever
[02634407 O RING, X 7 ottt ssssssssssassssssssssssssssassess
[[02634607 Collar, Lever
[[02634707) Spring, Return
[[02729407 Cap, Speed Cntrl Plate RErN ...,
[[02729507 Pin, Spring, Speed Plate

N/A Nut, Speed Control

N/A BOIt, SPEEA CONLIOI ..ottt ssessssssssssssssassssssssesssssssesses

N N m m o e e e e e e 3 = NN N —

CEIGTIIRNIZe@No 0w -

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-37


.?sku=102634501
.?sku=102635201
.?sku=102635301
.?sku=102654301
.?sku=102701401
.?sku=102633701
.?sku=102633801
.?sku=102633901
.?sku=102634001
.?sku=102634101
.?sku=102634201
.?sku=102634301
.?sku=102634401
.?sku=102634601
.?sku=102634701
.?sku=102729401
.?sku=102729501

000055-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-38



NOZZLE HOLDERS AND GLOW PLUGS

ITEM PART NO. DESCRIPTION QTY

1234

[[02Z605701T] | Assy Pipe, D722 Fuel Over Flow
[[02635307] | Gasket,6X 10 ...
[[02642407] | Cord, Glow Plug
[[02642507 | Nut, Flangem4.
[[02642607] | Glow Plug
[[02642801] | Screw, Washer
[[02642901] | Clamp, Pipe, Top
[[02643007] | Pipe, Injection, Left
[[02643T07] | Pipe, Injection, Right
[[02643207] | Pipe, Injection, Middle .......
(02643307 | Clamp, Pipe, Bottom

Assy Pipe, Over Flow (includes items 13 and 14)

[[02729607 Clip, Pipe, Return
N/A Hose, Overflow

[[02643707] | Screw, Air Bleeder
[[02729707 Kit, Holder, Nozzle (includes items 17 through 19)
[[0264T1507] Assembly, Nozzle Holder
[[02642707) Seal, Heat
[[02643607 Gasket, Nozzle

SEIGFEBFRNIZe@NO LA W -
w w w w - = N- N =" =" = NNWW-= = =

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-39


.?sku=102605701
.?sku=102635301
.?sku=102642401
.?sku=102642501
.?sku=102642601
.?sku=102642801
.?sku=102642901
.?sku=102643001
.?sku=102643101
.?sku=102643201
.?sku=102643301
.?sku=102643401
.?sku=102729601
.?sku=102643701
.?sku=102729701
.?sku=102641501
.?sku=102642701
.?sku=102643601

Page 8-40

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000056-001



GOVERNOR COMPONENTS

ITEM PART NO. DESCRIPTION QTY
1234
1 Spring, Start 1
2 [[02635T07] | Spring, Governor 1
3 [[02636307 | Bolt, M5X0.75X 25 ....... 2
4 [[02729807] | Assembly, Governor Fork Level (includes items 5 through 9) 1
5 [[02636207] Holder, Fork Lever 1
6 [[02636407 Bolt, M5 X 0.75X 11 .. 1
7 [[02636507 Washer, Spring, M5 1
8 N/A Lever, FOrK, MiddI@ ... sessssenseesesssssssessessessessssenes 1
9 [[02729907) Assembly, Governor Fork Level, Lower (includes items 10 through 12) ......cccceeevmeenecennee 1
10 [[02633607 Pin, Spring 1
1 [[02636T07 Lever, Fork, End 1
12 [[02636607 Shaft, Fork Lever ... 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-41



.?sku=102634901
.?sku=102635101
.?sku=102636301
.?sku=102729801
.?sku=102636201
.?sku=102636401
.?sku=102636501
.?sku=102729901
.?sku=102633601
.?sku=102636101
.?sku=102636601

Page 8-42

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000058-001



STARTER

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02645501T] | Nut, D722, Starter 2
2 [[02647707 | Nut, M8, Plate 2
3 [[0264840T | Bolt, M8 X 1.25 X 28 2
4 [[02648501T | Motor, Starter 1
5 [[02732507] | Washer, Spring, D722, Starter 4

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-43



.?sku=102645501
.?sku=102647701
.?sku=102648401
.?sku=102648501
.?sku=102732501

000062-001

Page 8-44 2200 Gasoline and Diesel Vehicle Illustrated Parts List



VALVES AND ROCKER ARMS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02632007 | Nut, Flange, M6 3
2 [[0264640T | Bolt, M6X1X8 2
3 [[0265T301T] | Washer, D722, Plain, Rocker 2
4 [[0265T60T | Washer, Rocker Arm 2
5 [[0265T801] | Pin, Spring, D722, Rocker 1
6 [[0265T907] | Stud, Rocker Arm 3
7 [[02652001T] | Assy Rocker Arm (includes items 8 through 10) 6
8 [[0265T507] Nut, M6 6
9 [[0265T707) Screw-Adjusting .. 6
10 N/A F N0 0 T 2 (o Yl =) 1
1 [[02652207] | Bracket, Rocker Arm 3
12 [[02652601] | Shaft, Rocker Arm ........ 1
13 [[02652701] | Spring, Rocker Arm ... 2
14 [[02652907T] | Collet, Valve Spring, Set 6
15 [[02653007] | Cap, Valve, D722 6
16 [[02653T0T] | Spring, Valve 6
17 [[02653207] | Retainer, Spring 6
18 [[02653307] | Seal, Valve Stem 6
19 [[02653601] | Valve, Exhaust ... 3
20 [[02653707] | Valve, Inlet 3

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-45


.?sku=102632001
.?sku=102646401
.?sku=102651301
.?sku=102651601
.?sku=102651801
.?sku=102651901
.?sku=102652001
.?sku=102651501
.?sku=102651701
.?sku=102652201
.?sku=102652601
.?sku=102652701
.?sku=102652901
.?sku=102653001
.?sku=102653101
.?sku=102653201
.?sku=102653301
.?sku=102653601
.?sku=102653701

000063-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-46



DIESEL INLET MANIFOLD

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02645801T] | Assy Manifold, Inlet (includes items 2 and 3) 1
2 [[02646007 Gasket, Intake Manifold 1
3 N/A Manifold, Inlet 1
4 [[0Z646T07 | Bolt, M6 X 1 X 45 3
5 [[02654307T] | Bolt, D722 Intake Manfld Lower 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-47


.?sku=102645801
.?sku=102646001
.?sku=102646101
.?sku=102654301

000064-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-48



EXHAUST MANIFOLD

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[026463017] | Cover, Heat Proof 1
2 [[0264650T | Stud, M6 X 26 3
3 [[02646601] | Gasket, Ex-manifold 1
4 [[02647T0T | Nut, Flange, M6, Ubs 3
5 [[02647207] | Bolt, Flange Head, M6 X 1 X 16 3
6 [[0273T507] | Manifold, Exhaust, D722 1
7 [[0Z73T60T] | Bolt, D722, Exhst Manfld Cover 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-49


.?sku=102646301
.?sku=102646501
.?sku=102646601
.?sku=102647101
.?sku=102647201
.?sku=102731501
.?sku=102731601

Page 8-50

2200 Gasoline and Diesel Vehicle lllustrated Parts List




GASKET KITS

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0Z73T807 Kit, Gasket Upper, D722 (includes items 2 through 13)
2 [[02422307) Gasket, Exhaust Diesel
3 [[02600307) ORing,8X7
4 [[02633407 Gasket, Thermostat
5 [[02635307) Gasket, 6 X 10
6 [[02644007 ORing, 30 X 36
7 [[02644507 Gasket, Head Cover
8 [[02646007 Gasket, Intake Manifold
9 [[02646607 Gasket, Ex-manifold
10 [[02653307 Seal, Valve Stem
1 [[026547107 Gasket, Cylinder Head
12 [[02654707 Gasket, Water Flange
13 [[0Z798507) Gasket, Cylinder Head Cover

[ NG JEE Y G U PO N 6 R Qi S PO P L T ST S S Gy ' [N S G

14 [[027371907] | Kit, Gasket Lower, D722 (includes items 15 through 27)
15 [[02607807 ORing, 18X 13

16 [T02606607 Gasket, Oil Pump

17 [[02608207 Gasket, Bearing Case

18 [[02608307) Gasket, Cover

19 [[02630307) ORing, 23X 26

20 [[02632707) Gasket, Water Pump, D722 ......

21 [[02632007) ORing, 19X 16

22 [[02634407 O RING, IX 7 crrrrsvsssssssssssnsnsssssssssssssiss
23 [[02634507 Gasket, Control Plate

24 (02654607 ORing, 20X 17

25 [[02728807) Gasket, Idle Apparatus, Rear

26 [[02729307 Gasket, Gearcase, D722 ...

27 [[02732607 Gasket, Fuel Pump, D722

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 8-51


.?sku=102731801
.?sku=102422301
.?sku=102600301
.?sku=102633401
.?sku=102635301
.?sku=102644001
.?sku=102644501
.?sku=102646001
.?sku=102646601
.?sku=102653301
.?sku=102654101
.?sku=102654701
.?sku=102798501
.?sku=102731901
.?sku=102601801
.?sku=102606601
.?sku=102608201
.?sku=102608301
.?sku=102630301
.?sku=102632701
.?sku=102634001
.?sku=102634401
.?sku=102634501
.?sku=102654601
.?sku=102728801
.?sku=102729301
.?sku=102732601

/Q jo
Y
e w 2

@@/

©




PISTON KIT

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0Z732007] Kit, Piston Rebuild, D722 (includes items 2 through 6) 1
2 [[02607607 Assy Piston Ring, D722 Std 1
3 [[02630907 Circlip, Piston Pin 2
4 [T0263T007 Pin, Piston 1
5 102728101 Piston, D722, Std 1
6 [[02732207) Bushing, Piston Pin, D722 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 8-53


.?sku=102732001
.?sku=102607601
.?sku=102630901
.?sku=102631001
.?sku=102732201




HONDA GX620 GASOLINE ENGINE E



Page 9-2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000025-003



HONDA GX620 GASOLINE ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY

123 4
[[0T2769 | Screw, M6-1.00 X 25mm Hex Cap

[[02298407] | Nutm8,all Metal Lock .....
[[02370507] | Isolator Ring and Bushing
[[02370607T] | Washer, Snubbing, Ring N Bush
[[02382407] | Bracket, FNR Trans Cable
[[02470603 | P-Clamp, Insulated.3121In
[[024T4901] | Plate, Eng Mtg, Weld, Honda
[[02462307T] | Hose, Vent, Transmission

[[02462507 | Cover, CVT Inner, Honda
[[0Z490T0T | Bolt, M10 X 1.5 X 20 Loctite

[[02490207T] | Bolt, M8 X 1.25 X 25 Loctite
Bolt, M10 X 1.5 X 100 Loctite
[[02494401] | Bracket, Transmission Mounting
102618601 Lock Nut, Flg M8 X 1.25 Nylon

(02627507 | NutFlg, M6 X 1.0 Nylon
[[02670707 | NutFlgM10X 1.5 Nylon
[[03252207 | Engine, Honda, No Acr

pe70T41T] | Washer, M12 Hard
N/A Locknut, M12x1.75 Nylon Insert ..............

CEIGTIIRIZe@No 0w -

W o= P DA -= U W= N0 = = = = =2 B BN W

20 pe704721 | Bolt, M12X 1.75X90 ..
21 p6704967Q | Bolt, M10X 1.5 X 60
22 p6718979 | Bolt, M8 X 1.25 X 80
23 pe74103 | Washer, M8 Hard

24 pe741049 | Washer, M10 Hard

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 9-3


.?sku=1012769
.?sku=102298401
.?sku=102370501
.?sku=102370601
.?sku=102382401
.?sku=102410603
.?sku=102414901
.?sku=102462301
.?sku=102462502
.?sku=102490101
.?sku=102490201
.?sku=102490501
.?sku=102494401
.?sku=102621501
.?sku=102670701
.?sku=103252201
.?sku=96701412
.?sku=96704721
.?sku=96704960
.?sku=96718978
.?sku=96741038
.?sku=96741046

S
0 Wy
\\ w/\\

)

/%M.,.

O,

000019-001

“e

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-4



SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02657507T] | Bolt, Flange Head, M6 X 11 X 4 2
2 [[02666207T] | Cap Assy, Noise Suppressor . 2
3 [[02666801] | Cover, Fan, Bright Red 1
4 [[02666907 | Nut, Flange, M6 4
5 [[02667001] | Fan, Cooling 1
6 [[02667T01T] | Holder, Screen Grid ..... 1
7 [[02667207] | Bolt, Flange Head, M8 X 1.25 X 16 3
8 [[02667307] | Bolt, Flange Head, M6 X 1 X 12 3
9 [[02667401] | Grid Screen, PTO 1
10 [[02667507 | Plate, RSide 1
1 [[02667601T] | Shroud,R ... 1
12 [[02667701] | Shroud, Head 2
13 [[02667901] | Hanger, Engine 2
14 [[02668007T] | Bolt, Flange Head, M8 X 1.25 X 20 2
15 [[02668T01T] | Shroud,L .. 1
16 [[02668307T] | Bolt, Flange Head, M6 X 1 X 12 6
17 0266340 Plate, Left Side 1
18 [[02759407] | Nut, Square, 5mm 2

Note: The part number for a complete engine is 102402701.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 9-5



.?sku=102657501
.?sku=102666201
.?sku=102666801
.?sku=102666901
.?sku=102667001
.?sku=102667101
.?sku=102667201
.?sku=102667301
.?sku=102667401
.?sku=102667501
.?sku=102667601
.?sku=102667701
.?sku=102667901
.?sku=102668001
.?sku=102668101
.?sku=102668301
.?sku=102668401
.?sku=102759401

000018-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-6



IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0265530T] | Stud, Engine 2
2 [[0266T90T] | Bolt, Flange Head, M6 X 1 X 32 9
3 [[02664601] | Flywheel 1
4 [[026647017] | Washer, M20...... 1
5 [[02664807] | Nut, Flange, M20 .. 1
6 [[02664907T] | Key, Special Woodruff, 25 X 18 1
7 [[02665001T] | Coil Assy, Charge, 12-Volt, 20-Amp 1
8 [[02665T07T] | Pin, Dowel, 10x12 2
9 [[02665301T] | Diode Assembly 1
10 [[02665401] | Bolt, Flange Head, M6 X 1 X 8 1
1 [[02665507 | Grommet, Tool 1
12 [[02665607] | Motor, Starter 1
13 [[02665701] | Bolt, Flange Head, M8 X 1.25 X 110 2
14 [[02665907T] | Coil Assy, R, Ignition 2
15 [[02666001T] | Coil Assy, L, Ignition ... 2
16 [[02666201T] | Cap Assy, Noise Suppressor ... 2
17 [[02668207 | Clamp, Wire 1
18 (028371207 | Switch, Oil Pressure 1
19 AV 0 Spark Plug, BPR2ES .. 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 9-7


.?sku=102655301
.?sku=102661901
.?sku=102664601
.?sku=102664701
.?sku=102664801
.?sku=102664901
.?sku=102665001
.?sku=102665101
.?sku=102665301
.?sku=102665401
.?sku=102665501
.?sku=102665601
.?sku=102665701
.?sku=102665901
.?sku=102666001
.?sku=102666201
.?sku=102668201
.?sku=102831201
.?sku=AM1232301

000022-001

nd Diesel Vehicle lllustrated Parts List

2200 Gasoline a

Page 9-8



OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY

1234

[[02658007] | Gasket, Case Cover
[[02658T0T] | Cover Assembly, Crankcase (includes items 3 through 9)
[[02658807 Governor Assembly
[[02659607 Washer, Plain, M6
[[02723307] Seal, Oil, 38 X 58 X 9
[[02724407) Slider, Governor
[[02724507 Washer, 6 X 16

Clip, Governor
N/A Cover, Crankcase
[[02658201] | Dipstick, Oil
[[02658307] | Cap, Oil Filler
[[02658407] | Pin A, Dowel,8 X 14
[[02658501] | Washer, Drain Plug, M14

_‘_\_\_‘
Do 2oV ®NOUAWN -

JEE 'V TR NG J S PP PG Vo N SPUIR N S G U GG

14 [[02658601] | Bolt, Drain Plug, M14 ...

15 [[02658707] | Bolt, Flange Head, M8 X 1.25 X 50
16 [[02658901] | Cover, Oil Filter

17 [[02659007] | Cover Assembly, Oil Pump

18 [[02659T07T] | Rotor, Oil Pump, Outer ...

19 [[0265920T] | Spring, Relief Valve

20 [[02659307] | Ball, Steel, 3/8, #12

21 [[02659407] | Bolt, Socket

22 [[02659507] | Bolt, Flange Head, M6 X 1 X 20

23 [[02724707] | Screen, Oil Filter

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 9-9


.?sku=102658001
.?sku=102658101
.?sku=102658801
.?sku=102659601
.?sku=102724301
.?sku=102724401
.?sku=102724501
.?sku=102724601
.?sku=102658201
.?sku=102658301
.?sku=102658401
.?sku=102658501
.?sku=102658601
.?sku=102658701
.?sku=102658901
.?sku=102659001
.?sku=102659101
.?sku=102659201
.?sku=102659301
.?sku=102659401
.?sku=102659501
.?sku=102724701

000013-001

Page 9-10 2200 Gasoline and Diesel Vehicle Illustrated Parts List



CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02657607] | Gasket, Intake Manifold 2
2 [[02657707] | Manifold, Inlet 1
3 [[02657807T] | Bolt, Socket, M8 X 1.25 X 45 4
4 [[02662T01T] | Cover, Head 1
5 N/A Cover, Head Filler 1
6 [[02662207T] | Gasket, Cylinder Head Cover 2
7 [[02662301T] | Bolt, Head Cover ....... 2
8 [[02662407] | Washer, Head Cover 2
9 [[02662607] | Bolt, Flange Head, M10 X 1.5 X 80 8
10 [[02662707 | Bolt, Stud, M8x22 4
1 [[02662807 | Cylinder Head, #2 1
12 [[02662807 | Cylinder Head, #1 1
13 [[02662901T] | Plate, Push Rod Guide 2
14 [[02663007] | Pivot, Rocker Arm 4
15 [[02663T07 | Arm, Valve Rocker 4
16 [[02663207 | Bolt, Pivot, M8 4
17 [[02663307 | Nut, Pivot Adj 4
18 [[02663401] | Valve, Ex 2
19 [[02663501] | Valve, In 2
20 [[0266380T | Rod, Push 4
21 [[02663901] | Retainer, In Valve Spring 2
22 [[02664001T] | Spring, Valve 4
23 [[02664T07] | Seal, Valve Stem 2
24 [[02664307] | Gasket, Cylinder Head 2
25 [[02664401T] | Pin A, Dowel,12 X 20 4
26 [[02722707] | Retainer, Ex Valve Spring 2
27 [[02722807] | Seat, Valve Spring 2
28 [[02722907] | Rotator, Valve ... 2
29 BAMT232307] | Spark Plug, BPR2ES .. 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 9-11



.?sku=102657601
.?sku=102657701
.?sku=102657801
.?sku=102662101
.?sku=102662201
.?sku=102662301
.?sku=102662401
.?sku=102662601
.?sku=102662701
.?sku=102662801
.?sku=102662802
.?sku=102662901
.?sku=102663001
.?sku=102663101
.?sku=102663201
.?sku=102663301
.?sku=102663401
.?sku=102663501
.?sku=102663801
.?sku=102663901
.?sku=102664001
.?sku=102664101
.?sku=102664301
.?sku=102664401
.?sku=102722701
.?sku=102722801
.?sku=102722901
.?sku=AM1232301

000023-001

Page 9-12 2200 Gasoline and Diesel Vehicle Illustrated Parts List



CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02659801] | Crankshaft ... 1
2 [[02659907T] | Camshaft Assembly 1
3 [[02660001T] | Lifter Assembly, Valve . 1
4 [[02660T0T] | Bearing, Radial Ball, 6003 1
5 [[0266020T] | Bolt, Flange Head, M5 X 1 X 16 1
6 [[02660307T] | Bolt, Flange Head, M6 X 1 X 25 1
7 [[0266040T] | Piston, Std 2
8 [[02660407 | Piston, Over-Sized 0.25 2
9 [[02660403 | Piston, Over-Sized 0.50 2
10 [[02660404 | Piston, 0.75 2
1 [[0266050T | Rod Assy., Connecting (includes items 12 through 14) .................. 2
12 [[02660907) Bolt, Connecting Rod, 6 X 37 2
13 N/A Connecting Rod ... 1
14 N/A Cap, Connecting Rod ........ 1
15 [[02660607] | Clip, Piston Pin, 18mm 4
16 [[02660701] | Pin, Piston 2
17 [[02660807] | Ring Set, Piston, Std 2
18 [[02660807 | Ring Set, Piston, OS 0.25 2
19 [[02660803 | Ring Set, Piston, OS 0.50 2
20 [[02660804 | Ring Set, Piston, OS 0.75 2
21 [[0266T007] | Washer, Plain, M8 3
22 [[02Z66TT0T | Pin,Lock, 8 Mm 2
23 [[0266T20T | Bearing, Needle, 8 X 12.7 X 11 1
24 [[02667207 | OilSeal, 8 X 14 X5 1
25 [[0266T30T | Bearing, Needle,8 X 12X 10 ... 1
26 [[0266T40T | Oil Seal, 38 X 58 X9 1
27 [[0266T507] | Shaft, Governor Arm 1
28 [[0266T601T | Cover, Breather 1
29 [[0266T701] | Gasket, Breather Cover .. 1
30 [[0266T807] | Valve, Breather 1
31 [[0266T90T] | Bolt, Flange Head, M6 X 1 X 32 2
32 [[02664901T] | Key, Special Woodruff, 25 X 18 1
33 [[02668207 | Clamp, Wire 1
34 [[0Z725T07] | Pin A, Dowel 1
35 [[02725207] | Bolt, Flange Head, 6 X 16 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-13


.?sku=102659801
.?sku=102659901
.?sku=102660001
.?sku=102660101
.?sku=102660201
.?sku=102660301
.?sku=102660401
.?sku=102660402
.?sku=102660403
.?sku=102660404
.?sku=102660501
.?sku=102660901
.?sku=102660601
.?sku=102660701
.?sku=102660801
.?sku=102660802
.?sku=102660803
.?sku=102660804
.?sku=102661001
.?sku=102661101
.?sku=102661201
.?sku=102661202
.?sku=102661301
.?sku=102661401
.?sku=102661501
.?sku=102661601
.?sku=102661701
.?sku=102661801
.?sku=102661901
.?sku=102664901
.?sku=102668201
.?sku=102725101
.?sku=102725201

000083-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-14



OIL FILTER ADAPTER AND VOLTAGE REGULATOR

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T6467 | Filter, Oil 1
2 [[02289001T] | Screw, M8X1.25X30, Hex 3
3 [[0233T407] | Regulator, Voltage 1
4 [[0Z37T407] | Bracket, Oil Filter Mount 1
5 [[02434807 | Adapter, 90,5/16 Tube 1
6 [[0244350T | Hose, 3/8, Remote Oil, Honda 1
7 [[02443601T] | Clamp, Hose 4
8 [[02457507 | Adapter, 90, 3/8 Tube 1
9 [[02457607T | Hose, 5/16, Remote Oil, Honda 1
10 [[02475301T] | Nipple, M20, Remote Oil 1
11 O-ring 11.8 X 2.4 2
12 102618601 Lock Nut, Flg M8 X 1.25 Nylon 2
13 [[02670801] | Screw, M6 X 1 X 25 Thd Form 5
14 [[02770307T] | Plate, Fuel/Qil System 1
15 [[02727907 | Adapter, 3/8 Hose ....... 1
16 [[02722007] | Adapter, 5/16 Hose 1
17 [[02849401] | Adapter, Qil Filter, Honda Eng 1
18 p6705587 | Bolt, M8 X 1.25 X 30 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 9-15


.?sku=1016467
.?sku=102289001
.?sku=102331401
.?sku=102371401
.?sku=102434801
.?sku=102443501
.?sku=102443601
.?sku=102457501
.?sku=102457601
.?sku=102475301
.?sku=102490401
.?sku=102670801
.?sku=102710301
.?sku=102721901
.?sku=102722001
.?sku=102849401
.?sku=96705587




FUEL, INTAKE, AND GOVERNOR
SYSTEM



000081-002

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-2



FUEL SYSTEM - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234

[[0T3749 | Clamp, 0.301 ID Hose
[[0T587703 | Hose, Fuel, Vent, 22" Long
[[0T824407T] | VentBarb
[[02298401T] | Nutma8,all Metal Lock .....
Clamp, Hose, Ctb 13mm
[[02426301] | Strap, Tank, Fuel
[[02657207 | Clip, Tube, B10

[[02657307] | Filter, Fuel
[[0330790T | Hose, Tank To Filter, Fh680d

O 00 N O U1 A W N —
_ m e m N m =m = N

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-3


.?sku=1013746
.?sku=101587703
.?sku=101824401
.?sku=102298401
.?sku=102411202
.?sku=102426301
.?sku=102657201
.?sku=102657301
.?sku=103307901

Page 10-4

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000082-004



FUEL TANK - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234
[[0Z952T073 | Asm, Tank, Fuel, Gas, 4x4 (includes items 2 through 14)
[[0T3736]] Screw, #10-16 Hex-Head Hi-Lo
RRXK Sending Unit, Fuel Level *

[[0T5T39 Insulation Grommet

[[0T5T43 Vent, Fuel Tank
[[0Tq Washer, #10 Split Lock

N/A Wire Asm, Blk, 770mm
N/A Wire Asm, Org, 170mm
Gasket, Rubber

[[02670907 Valve, Pickup Tube, Fuel

[[0275T607 Cap, Fuel Tank, Gasoline
N/A Tank, FUEL, GAS, 4X4 ... ssssssessesssssessssases

=3 Washer, #10 Type A Flat ....
B797 Nut, #10-32 Brass Hex .......

N i S S U (P O I G T ) DY

PR OS2V ONOU DN WN =

**** Special order item available upon request.

* Note: Must replace fuel sending unit gasket when servicing this
component.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-5


.?sku=102952102
.?sku=1013461
.?sku=1015139
.?sku=1015143
.?sku=1016
.?sku=102522001
.?sku=102670901
.?sku=102751601
.?sku=183
.?sku=8797

000081-001

) () e
=)

X

LAY e

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-6



FUEL SYSTEM - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0T3T34073 | Clamp, Green Hose 1
2 [[013749 | Clamp, 0.301 ID Hose 2
3 [[0T587703 | Hose, Fuel, Vent, 22" Long 1
4 [[0T824401T] | VentBarb 1
5 [[02289001T] | Screw, M8X1.25X30, Hex 5
6 [[0229671q | Screw, M6 X 16 Tt Hx FI Hd 1
7 [[024T06073 | P-Clamp, Insulated 1.75 In 1
8 [[024T080T] | Pump, Diesel Fuel Electric 1
9 [[024717207 | Clamp, Hose, Ctb 13mm 2
10 [[024TT203 | Clamp, Hose, Ctb 14mm 6
1 [[02426307] | Strap, Tank, Fuel 1
12 [[02430007] | Hose, Tank To Prefilter Diesel 1
13 [[02430T01T] | Hose, Fuel Prefilter To Pump 1
14 [[02430207] | Hose, Fuel Pump To Filter 1
15 [[02430301] | Hose, Fuel Filter To Eng 1
16 [[02430407T] | Hose, Fuel Return 1
17 [[02434601] | Filter Assy, Fuel 1
18 [[02434707] | Filter, Fuel 1
19 Adapter, 90, 5/16 Tube 2
20 102618601 Lock Nut, Flg M8 X 1.25 Nylon 3
21 [[0277030T | Plate, Fuel/Qil System ... 1
22 p6705587 | Bolt, M8 X 1.25 X 30 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-7



.?sku=101313402
.?sku=1013746
.?sku=101587703
.?sku=101824401
.?sku=102289001
.?sku=102296716
.?sku=102410602
.?sku=102410801
.?sku=102411202
.?sku=102411203
.?sku=102426301
.?sku=102430001
.?sku=102430101
.?sku=102430201
.?sku=102430301
.?sku=102430401
.?sku=102434601
.?sku=102434701
.?sku=102434801
.?sku=102710301
.?sku=96705587

Page 10-8

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000082-005



FUEL TANK - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234
[[02Z952T07] | Asm, Tank, Fuel, Diesel, 4x4 (includes items 2 through 16)
[[0T346]] Screw, #10-16 Hex-Head Hi-Lo
REXK Sending Unit, Fuel Level *

[[0T5T39 Insulation Grommet

[[0T5T43 Vent, Fuel Tank
[[0Tq Washer, #10 Split Lock

N/A Wire Asm, Blk, 770mm
N/A Wire Asm, Org, 170mm
[[02406707 Bushing, Line, Return
Elbow, 90 Barbed
[[02478507 Pickup Tube, Fuel
[[02494707 Cap, Fuel (Diesel)

[[02522007 Gasket, Rubber
N/A TaANK, FUEL DISEI, AXA .o sssssssss s sesssssssssssssssssssessessossssasses

e3 Washer, #10 Type A Flat ....
B797 Nut, #10-32 Brass Hex .......

S G U\ (U O O NG T S G P G P © ) T

D N PR N2 VNV D WN =

**¥* Special order item available upon request.

* Note: Must replace fuel sending unit gasket when servicing this
component.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-9


.?sku=102952101
.?sku=1013461
.?sku=1015139
.?sku=1015143
.?sku=1016
.?sku=102406701
.?sku=102406801
.?sku=102478501
.?sku=102494701
.?sku=102522001
.?sku=183
.?sku=8797

Page 10-10

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000020-001



CARBURETOR ASSEMBLY, HONDA GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[0320T60T] | Carburetor, Seal Shaft (includes items 2 through 13) ......ccricicssssecsssesinns 1
2 [[02623802 Jet, GX620, #102 (8000 ft. and higher (2438 m and higher)) 1
3 [[02623803 Jet, GX620, #105 (5000-8000 ft. (1524-2438 m)) 1
4 02623809 Jet, GX620, #108 (0-5000 ft. (0-1524 M)) w.cvvvvverssrrssessssrssssssssssssssssssssssssssssssssssssssss s 1
5 [[02655407 Nozzle, Main ......... 1
6 [[02655507) Float Set 1
7 [[02655607 Gasket Set 1
8 [[02655707) Screw Set, Drain 1
9 [[02655807 Screw-Washer, M4 X 14 ........ 4
10 [T02655907 Valve Assy., Solenoid ........ 1
1 [[02656007 Screw-Washer, M5 X 12 ........ 2
12 [[027247107 Screw Set, Left 1
13 [[02724207 Screw Set, Right 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-11



.?sku=103201601
.?sku=102623802
.?sku=102623805
.?sku=102623808
.?sku=102655401
.?sku=102655501
.?sku=102655601
.?sku=102655701
.?sku=102655801
.?sku=102655901
.?sku=102656001
.?sku=102724101
.?sku=102724201

W
/4@ b
IR \ g

7}0%

Page 10-12 2200 Gasoline and Diesel Vehicle Illustrated Parts List

000021-001



CARBURETOR INSTALLATION - HONDA GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234

[[02385801] | Bracket, Choke Cable
[[02462607] | Insert, Adapter, Carburetor
[[02493007] | Gasket, Adapter, Carburetor
[[026T7307 | Screw Tapping, M5 X 0.8x10 .........
[[0262080T] | Adapter, Intake Honda GX620 ......
[[02656T01] | Clip, Breather Tube
[[0265620T | Grommet, Reserve Tank
Bolt, Flange Head, M6 X 1 X 120
[[02656407 | Pump Assy., Fuel, Sup
[[02656501] | Tube, Breather
[[02656607 | Stay, Fuel Pump
[[02656701] | Gasket, Carburetor
[[02656801] | Insulator, Carburetor

_‘_\_\_‘
Do 2oV ®NOUAWN -

[N S O T S [ SO 'Y R N NG TIPSR NG SO NG O N T NG R

14 [[02656901] | Srew-Washer, M6 X 16

15 [[02657007] | Tube B, Fuel

16 [[0Z657T0T] | Tube, Diaphragm

17 [[02657207] | Clip, Tube, B10

18 [[02657307 | Filter, Fuel

19 0265740 Clip, Wire Harness

20 [[02657507T | Bolt, Flange Head, M6 X 11 X4 ....
21 [[02657607] | Gasket, Intake Manifold

22 [[02657707] | Manifold, Inlet

23 [[02657807T] | Bolt, Socket, M8 X 1.25 X 45
24 [[02Z7T0507T] | Spring, Continuity, Solenoid
25 [[02725407 | Tube A, Fuel

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-13


.?sku=102385801
.?sku=102462601
.?sku=102493001
.?sku=102617301
.?sku=102620801
.?sku=102656101
.?sku=102656201
.?sku=102656301
.?sku=102656402
.?sku=102656501
.?sku=102656601
.?sku=102656701
.?sku=102656801
.?sku=102656901
.?sku=102657001
.?sku=102657101
.?sku=102657201
.?sku=102657301
.?sku=102657401
.?sku=102657501
.?sku=102657601
.?sku=102657701
.?sku=102657801
.?sku=102710501
.?sku=102725401

Page 10-14

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000033-001



GOVERNOR AND ACCELERATOR CABLES, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02475707] | Clip, Brake Line 2
2 [[02498701] | Cable, Accelerator, GX620 ... 1
2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-15


.?sku=102475701
.?sku=102498701

000034-001

Page 10-16 2200 Gasoline and Diesel Vehicle Illustrated Parts List



CHOKE CABLE, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02475707] | Clip, Brake Line 2
2 [[02826T0T | Cable, Choke 1
2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-17


.?sku=102475701
.?sku=102826101

Page 10-18

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000035-001



ACCELERATOR CABLE, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02475707] | Clip, Brake Line 2
2 [[02498801] | Cable, Accelerator, Diesel 1
2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-19


.?sku=102475701
.?sku=102498801

000085-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-20



GOVERNOR COVER - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0Z45T00T] | Cover, Engine, Honda . 1
2 [[02498T0T | Bolt, M8 X 1.25 X 20 2
3 [[02707T0T | Grommet, Split, 50 Durometer 2
4 p670573g9 | Bolt, M5 X .8 X 20 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-21


.?sku=102451001
.?sku=102498101
.?sku=102707101
.?sku=96705736

FLAOF

~f

Za

\\
/‘
//
/' [ovooesoor

Page 10-22 2200 Gasoline and Diesel Vehicle Illustrated Parts List



GOVERNOR SYSTEM - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

123 4
[[0T4007 | Washer, 1/4 Flat

[[0T886T0T | Screw, 1/4-20 X 1.00 Square-Head

[[0229671q | Screw, M6 X 16 Tt Hx FI Hd

[[02423707] | Cable, Engine Governor
[[024337T07] | Bracket, Governor, Arm, Trans

[[02433507] | Wire, Governor
[[0Z45T207] | Bracket, Governor, Trans Cable
[[02452307] | Adjuster, Spring, Idle
[[02454807T] | Bracket, Arm, Gov, Engine
[[02454901] | Bracket, Cable, Gov, Engine
[0ZZ57007 | Spring
Spring, Carb
[[02457201] | Spring, Compression, Adj, Idle
[[02490T0T | Bolt, M10 X 1.5 X 20 Loctite
[[02499607T] | Guard, Governor, Ground Speed
[[026T680T | Bolt, M4 X.7 X 60

[[026T6907 | NutFlg, M4 X 0.7 Mech Def
102618601 Lock Nut, Flg M8 X 1.25 Nylon

BZ33 | Locknut, 1/4-20 Nylon Insert

CEIGFEERNIZeONO L s W -

i G NG Y YRS G G G N RN GGG U U G O G G S SV I S T )

20 pe714464 | Washer, M4
21 pe718979 | Bolt, M8 X 1.25 X 80
22 pe741038 | Washer, M8 Hard

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-23


.?sku=1014007
.?sku=101886101
.?sku=102296716
.?sku=102423701
.?sku=102433101
.?sku=102433501
.?sku=102451201
.?sku=102452301
.?sku=102454801
.?sku=102454901
.?sku=102457001
.?sku=102457101
.?sku=102457201
.?sku=102490101
.?sku=102499601
.?sku=102616801
.?sku=102616901
.?sku=8233
.?sku=96714464
.?sku=96718978
.?sku=96741038

Page 10-24

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000090-001



INTAKE DUCT AND AIR BOX ASSEMBLY -
HONDA GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1234

[[02378901T] | Hose, Intake, GX620
[[02395607] | Hose, Intake, Primary

[[024T72Tg | Clamp, Hose, Ctb 64mm
[[0254T146F | Bolt, M 6 X 1.0 X 65 Hex, Flange, Head, Black ..

Bolt Flanged Head, M8 X1.25x 16 with Loctite
[[02627507] | NutFlg, M6 X 1.0 Nylon

N/A Weldment, Support, Air Cleaner
[[028T0707 Filter, Air, Canister, W/labe (includes items 9 through 12)

[[02498607 Element, Filter, Air, 5 In

O 00 N O U1 A W N =

- m m a a O NN NDN

10 [[0Z725507 Valve, Evacuator, Filter Air
11 [[02725607 Cap, Latch Lock, Filter, Air
12 N/A Body, Canister, Filter, Air ...

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-25


.?sku=102378901
.?sku=102395601
.?sku=102411210
.?sku=102541465
.?sku=102621201
.?sku=102621501
.?sku=102810701
.?sku=102498601
.?sku=102725501
.?sku=102725601

000090-002

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 10-26



INTAKE DUCT AND AIR BOX ASSEMBLY - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02379007] | Hose, Intake, D722 1
2 [[02395607] | Hose, Intake, Primary 1
3 [[024T17209 | Clamp, Hose, Ctb 55mm 1
4 [[0ZZTT2Tg | Clamp, Hose, Ctb 64mm 3
5 [[02547463 Bolt, M 6 X 1.0 X 65 Hex, Flange, Head, Black .. 2
6 [[0262T207T] | Bolt Flanged Head, M8 X1.25x 16 with Loctite 2
7 [[0262T501T] | NutFlg, M6 X 1.0 Nylon 2
8 N/A Weldment, Support, Air Cleaner 1
9 [[028T0707 Filter, Air, Canister, W/labe (includes items 10 through 13) 1
10 [T02498607 Element, Filter, Air, 5 In 1
1 [[02725507 Valve, Evacuator, Filter Air 1
12 [[02725607 Cap, Latch Lock, Filter, Air 1
13 N/A Body, Canister, Filter, Air ... 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 10-27


.?sku=102379001
.?sku=102395601
.?sku=102411209
.?sku=102411210
.?sku=102541465
.?sku=102621201
.?sku=102621501
.?sku=102810701
.?sku=102498601
.?sku=102725501
.?sku=102725601




EXHAUST SYSTEM E



2200 Gasoline and Diesel Vehicle lllustrated Parts List



EXHAUST SYSTEM, GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02409401] | Pipe, Exhaust Intermediate 1
2 [[02409507 | Spring, Exhaust 4
3 [[02409607T] | Header, Exhaust, Gas 1
4 [[0262T207T] | Bolt Flanged Head, M8 X1.25x 16 with Loctite 2
5 [[02812807 Asm, Muffler, AWD Homologation (includes items 6 through 8) 1
6 [[02409507] Spring, Exhaust 4
7 N/A Muffler 1
8 N/A Bracket, Muffler ... 1
9 [[02834901T] | Gasket, Exhaust, Gx620 2
10 pe7044Tqd | Nut Flg, M8 X 1.25 Serrated 4

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 11-3



.?sku=102409401
.?sku=102409501
.?sku=102409501
.?sku=102409601
.?sku=102621201
.?sku=102812801
.?sku=102409501
.?sku=102409501
.?sku=102834901
.?sku=96704416

Page 11-4

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000075-002



EXHAUST SYSTEM, DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02298401T] | Nutm8,all Metal Lock ..... 3
2 [[02409307T] | Pipe, Exhaust Diesel Main 1
3 [[02409407] | Pipe, Exhaust Intermediate 1
4 [[02409507 | Spring, Exhaust 4
5 [[02422307T] | Gasket, Exhaust Diesel .. 1
6 [[02627207T] | Bolt Flanged Head, M8 X1.25x 16 with Loctite 2
7 [[0262T307T] | Bolt, M8 X 1.25 X 40 with Loctite .....cccccceruvcrrunnnnee. 3
8 [[02628T07] | Shield, Diesel Exhaust 1
9 [[0273T60T] | Bolt, D722, Exhst Manfld Cover 1
10 [T028T2807 Asm, Muffler, AWD Homologation (includes items 11 through 13) 1
1 [[02409507] Spring, Exhaust 4
12 N/A Muffler 1
13 N/A Bracket, MUFTIET ... s sssssasassanes 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 11-5



.?sku=102298401
.?sku=102409301
.?sku=102409401
.?sku=102409501
.?sku=102409501
.?sku=102422301
.?sku=102621201
.?sku=102621301
.?sku=102628101
.?sku=102731601
.?sku=102812801
.?sku=102409501
.?sku=102409501




CLUTCHES E



000008-002

Page 12-2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



CLUTCH COVER (STANDARD)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[022967Tq | Screw, M6 X 16 Tt Hx Fl Hd 7
2 [[022T712Tg | Clamp, Hose, Ctb 64mm 1
3 [[02628307] | Cover, Cvt, Open 1
4 [[03320607T] | Hose, Outlet, Cvt 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 12-3


.?sku=102296716
.?sku=102411210
.?sku=102628301
.?sku=103320601

@ i

i ; 000008-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 12-4



CLUTCH COVER (SEALED)

ITEM PART NO. DESCRIPTION QTY

123 4
[[026T6003 | Kit, Sealed CVT Cover (includes items 2 through 11)
[[0T856107 Screw, 1/4-15 X 1.50 Hi-lo Hex
[[02296771q Screw, M6 X 16 Tt Hx Fl Hd
[[0Z4TT2TQ Clamp, Hose, Ctb 64mm .....
[[02414507) Cover, CVT Outer
[[0248T1007 Hose, Inlet, Cover, CVT
Bracket, Inlet, Cover, CVT .
[[0248T1307] Gasket, Cover, CVT
[[026T6T07 Cap, Inlet, Cover, CVT
[[02628007 Filter, Inlet, Cover, CVT
[[03320607 Hose, Outlet, Cvt

_ e e e e e s W W

T oV NOU D WN =

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 12-5


.?sku=102616003
.?sku=101856102
.?sku=102296716
.?sku=102411210
.?sku=102414501
.?sku=102481001
.?sku=102481201
.?sku=102481301
.?sku=102616101
.?sku=102628001
.?sku=103320601

12

Page 12-6

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000084-001



DRIVE BELT

ITEM PART NO. DESCRIPTION QTY
123 4
1 02372907 | Belt, Drive 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 12-7



.?sku=102374901

000007-003

List

d Parts

2200 Gasoline and Diesel Vehicle lllustrate

Page 12-8



DRIVE CLUTCH - GASOLINE VEHICLES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02385607] | Washer, Stepped .. 1
2 [[0249000T | Bolt, M10x1.25x200 Loctite 1
3 [[031854017) Clutch, 4x4, Gas, W/cover (includes items 4 through 23) 1
4 [[02630507] Screw, Shider Hex, .312 X 1.75 2
5 [[02690707 Nut, Lock Hex, 1/14-20, FlexIc 2
6 [T0269T007 Sub Assy, Wt Clutch, Gas 2
7 [[0269T407 Spring, Compression, Primary 1
8 [[0269T607 Washer, Lock, H-Spring, 1/4 4
9 [[026971707 Screw, Cap, Hex Hd, 1/4 X 1.25 4
10 02697807 SHIM, 1.63 X 1.33 .oooooseeeeesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssne A/R
11 N/A Subassembly, Drive Clutch 1
12 N/A Subassembly, Moveable, Drive Clutch 1
13 N/A Spider Subassembly (Gasoline) (includes items 14 through 20) 1
14 [[02690207) Pin, Spring Slotted,1.25 X 1.0 2
15 [[02690307] Pin, Dowel, .375 X 1.50 2
16 [[02690507] Screw, Shlder Hex, .312 X 1.75 2
17 [[02690707 Nut, Lock Hex, 1/14-20, FlexIc 2
18 [[02691907 Roller, Torque, Gas 4
19 N/A Spider, Drive Clutch 1
20 [[02839407) Sub Assy, Roller Weight 2
21 N/A Cover, Drive Clutch 1
22 [T03T85807 Cover, Clutch, 4x4 1
23 [[03185907 Gasket, Cover, Clutch, 4x4 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 12-9



.?sku=102385601
.?sku=102490001
.?sku=103185401
.?sku=102690501
.?sku=102690501
.?sku=102690701
.?sku=102690701
.?sku=102691001
.?sku=102691401
.?sku=102691601
.?sku=102691701
.?sku=102691801
.?sku=102690201
.?sku=102690301
.?sku=102690501
.?sku=102690501
.?sku=102690701
.?sku=102690701
.?sku=102691901
.?sku=102839401
.?sku=103185801
.?sku=103185901

Page 12-10 2200 Gasoline and Diesel Vehicle Illustrated Parts List



DRIVE CLUTCH - DIESEL VEHICLES

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02385607] | Washer, Stepped .. 1
2 [[026T6507 | Bolt, MT0X 1.5X 160 .. 1
3 [[03185507 Clutch, 4x4, Diesel, W/cover (includes items 4 through 23) ........ 1
4 [[02630507] Screw, Shider Hex, .312 X 1.75 2
5 [[02690707 Nut, Lock Hex, 1/14-20, FlexIc 2
6 102690801 Sub Assy, Wt Clutch, Diesel 2
7 [T0269T407 Spring, Compression, Primary 1
8 [[02697607 Washer, Lock, H-Spring, 1/4 4
9 [[026971707 Screw, Cap, Hex Hd, 1/4 X 1.25 4
10 026971807 SHIM, 1.63 X 1.33 .oooosseeresesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssne A/R
11 N/A Subassembly, Drive Clutch 1
12 N/A Subassembly, Moveable, Drive Clutch 1
13 N/A Subassembly, Spider Utility, Diesel (includes items 14 through 20) ......cccoueennecerneeernenenne 1
14 [[02690207) Pin, Spring Slotted,1.25 X 1.0 2
15 [[02690307] Pin, Dowel, .375 X 1.50 2
16 102690401 Roller, Torque, Diesel 4
17 [[02690507] Screw, Shlder Hex, .312 X 1.75 2
18 [[02690707 Nut, Lock Hex, 1/14-20, Flexlc 2
19 N/A Spider, Drive Clutch 1
20 [[02839407) Sub Assy, Roller Weight 2
21 N/A Cover, Drive Clutch 1
22 [T03T85807 Cover, Clutch, 4x4 1
23 [[03185907 Gasket, Cover, Clutch, 4x4 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 12-11


.?sku=102385601
.?sku=102616501
.?sku=103185501
.?sku=102690501
.?sku=102690501
.?sku=102690701
.?sku=102690701
.?sku=102691401
.?sku=102691601
.?sku=102691701
.?sku=102691801
.?sku=102690201
.?sku=102690301
.?sku=102690501
.?sku=102690501
.?sku=102690701
.?sku=102690701
.?sku=102839401
.?sku=103185801
.?sku=103185901

12

Page 12-12

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000003-001



DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY

1234
[[02369901T] | CVT, Secondary (includes items 2 through 8) .........ccccucccuuuuneee.
[[02695407] Washer, Thrust, 1.53 X 1.92
N/A Sheave, Driven Clutch
[[02695607 Retainer, Spring, Inner
Spring, Compression, Secondary
[[02695807 Retainer, Spring, Outer
[T02695907 Ring, Retaining, External
N/A Driven Clutch Base SNEAVE ...t ssssssssssssssssssssssssssses

[[02385707] | Washer, Stepped

Bolt, M10 X 1.5 X 100 Loctite

O 00 N O U1 A W N —

I U G O G O Oy

|

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 12-13


.?sku=102369901
.?sku=102695401
.?sku=102695601
.?sku=102695701
.?sku=102695801
.?sku=102695901
.?sku=102385701
.?sku=102490501

12



DRIVETRAIN COMPONENTS E



000012-001

Page 13-2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



FRONT DIFFERENTIAL MOUNTING AND HALF SHAFTS

ITEM PART NO. DESCRIPTION QTY

1234
102274101 Center Cap, Rubber
[[0238T701] | Spacer Block, Diff
[[0243600T] | Upright Sub-Assembly, LH (includes items 4 through 11)
[[02022907 Locknut, M12-1.25 Nylon
[[02368207] Bearing

1

2

3

4

5

6 N/A UPFGNT, LEft oeeeeeeceeceecensectneceseeisecsseessseessseesssesssseesssessssseanes
7 (02372707 Internal Retaining Ring, 80mm Bore

8 [[02376607 Assy, Rotor, Brake, Front (includes items 9 and 10)
9 N/A Rotor, Brake, Front

10 [[02475807 Stud, Wheel Lug

1 [[02479007 Asm, Adjuster, Slide (includes items 12 through 14)
12 (02361907 Joint, Ball

13 (02447007 Slide, Adjuster

Ring, Retaining, Ext, 1-1/4" ....
Upright Sub-Assembly, RH (includes items 16 through 23)

é

_\
wni
-
o
N
~
w
[e)}
=
o
=

A N DN N NN—= = 4O a9 a9 N a2 a9 a9 a9 a3 a3 a3 9 a3 a9 N 3 a3 a3 a3 a3 a o s N

16 (02022907 Locknut, M12-1.25 Nylon

17 [[02368207 Bearing

18 N/A Upright, Right ..

19 (02372707 Internal Retaining Ring, 80mm Bore

20 [[02376607 Assy, Rotor, Brake, Front (includes items 21 and 22) ........
21 N/A Rotor, Brake, Front

22 0247580 Stud, Wheel Lug

23 [[02479007 Asm, Adjuster, Slide (includes items 24 through 26)

24 (02361907 Joint, Ball

25 (02447007 Slide, Adjuster

26 [[02722307] Ring, Retaining, Ext, 1-1/4" ....

27 Hose, Vent, Front Diff

28 [[02497007 | BoltFlanged Head, 3/8-16x1.0 with Loctite ...
29 (02497107 | Bolt Flanged Head, 3/8-16x1.500 with Loctite ..........cccoouue...
30 [[026T7507 | NutFlg, M22 X 1.5 Mech Def

31 [[026T78017] | Washer Hard, M22

32 [[0Z717607T] | Bolt, Flange Head, M10 X 1.5 X 25

33 [[02865207 | Shaft, Half

34 [[0324470T | Asm, Mount, Diff Plate

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 13-3


.?sku=102381701
.?sku=102436001
.?sku=102022901
.?sku=102022901
.?sku=102368201
.?sku=102368201
.?sku=102374701
.?sku=102374701
.?sku=102376601
.?sku=102376601
.?sku=102475801
.?sku=102475801
.?sku=102479001
.?sku=102479001
.?sku=102361901
.?sku=102361901
.?sku=102447001
.?sku=102447001
.?sku=102722301
.?sku=102722301
.?sku=102022901
.?sku=102022901
.?sku=102368201
.?sku=102368201
.?sku=102374701
.?sku=102374701
.?sku=102376601
.?sku=102376601
.?sku=102475801
.?sku=102475801
.?sku=102479001
.?sku=102479001
.?sku=102361901
.?sku=102361901
.?sku=102447001
.?sku=102447001
.?sku=102722301
.?sku=102722301
.?sku=102462401
.?sku=102491001
.?sku=102491101
.?sku=102617501
.?sku=102617801
.?sku=102711601
.?sku=102865201
.?sku=103244701

000010-001

Page 13-4 2200 Gasoline and Diesel Vehicle Illustrated Parts List



FRONT DIFFERENTIAL (OUTPUT COMPONENTS)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[023771807] | Differential, Front * (includes items 2 through 40) 1
2 [[02438207 Kit, Assy, Output Cover Plate (includes items 3 through 13) 1
3 [[02439007] Set Screw, #10-24 UNC-3A with Patch 1
4 [[02439T107) Thrust Button 1
5 [[02439207) Thrust Plate 1
6 N/A Mate-N-Lock Pin 2
7 N/A Mate-N-LOCK HOUSING w.oouvveuerirnecrienesseecisenessseeesasesseasesssasessesssesssssessssnsenes 1
8 N/A Oil Seal e 1
9 N/A GIOMIMIET .ooreeereereeneesseessesseesseesseesseesseesseessssssesas s esssesssesssesssesssesssesasesass 1
10 N/A Plate, Output COVEr .....rceerrrerennes 1
11 N/A O-Ring 1
12 N/A COHl, POCKET INSEIT .t sesss s sssssssesssssssssssssssssssssssssssssssssossessossssnssassessens 1
13 N/A Coil with Press-Fit Bobbin .........coee..... 1
14 [[02438307 Kit, Assy, Race Output Hub (includes items 15 through 19) 1
15 Pin, Dowel 1
16 [[02439507 Bearing, Needle 1
17 N/A Race/Output Hub, Male ... 1
18 N/A Bushing, PermiGlide 1
19 N/A Race/Output HUb, FEMAIE ...ttt 1
20 [[02438407] Kit, Assy, Clutch (includes items 21 through 23) 1
21 [[02439607 Clutch Hsg/Ring Gear, Machined 1
22 [[02439807 Kit, Roller (contains 14 rollers) 1
23 [[02439907 Kit, Assy, Roll Cage (includes items 24 and 25) 1
24 N/A Kit, H-Clip Spring (contains 14 clips) 1
25 N/A Roll Cage, Plastic 1
26 [[02438507] Kit, Bolt (contains 7 bolts) 1
27 [[02438607] Kit, Minor Repair (includes items 28 through 31) .......cuueue. 1
28 N/A Ol SEAI ettt sesisess s s sassssssssssssssssss s ssassssasssssssssases 1
29 N/A O-Ring 1
30 N/A O-Ring 1
31 N/A Oil Seal, Triple-Lipped 1
32 [[02438707) Retaining, Ring Internal 1
33 [[02438807 Plate, Armature 1
34 [[02438907 Shim, Armature, Plate 1
35 [[02439307 Bearing, Ball 12
36 [[02440T07) Kit, Assy, Drain Plug (includes items 37 and 38) 1
37 N/A Plug, Oil Drain 1
38 N/A Washer, Nylon, 0.625 x 0.382 x 0.06 .... 1
39 [[02440307) Plug, Oil Fill 1
40 N/A Bushing, Self-Lubricating, 80 x 85 x 20 ........ 1
* Note: This assembly also contains components listed on the following two
pages.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 13-5


.?sku=102371801
.?sku=102438201
.?sku=102439001
.?sku=102439101
.?sku=102439201
.?sku=102438301
.?sku=102439401
.?sku=102439501
.?sku=102438401
.?sku=102439601
.?sku=102439801
.?sku=102439901
.?sku=102438501
.?sku=102438601
.?sku=102438701
.?sku=102438801
.?sku=102438901
.?sku=102439301
.?sku=102440101
.?sku=102440301

000010-002

Page 13-6 2200 Gasoline and Diesel Vehicle Illustrated Parts List



FRONT DIFFERENTIAL (INPUT COMPONENTS)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02440207) Kit, Assy, Input Cover Plate (includes items 2 through 4) 1
2 [[02440607 Cover, Input, Machined 1
3 N/A O RING ettteeeeeseeieeesseeeseeise s esaseesssessssessssessssessasessasessssessssesaasesssssssasesssssesses 1
4 N/A Oil Seal, Triple-Lipped 1
5 [[02440407] | Shaft, Pinion, Machined 1
6 [[02440507] | Bearing, Ball 1
7 N/A Bushing, Plain 16 1d X 15 Wide 1

Note: This page contains a list of components internal to the front
differential. See the previous pages for other front differential components.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 13-7


.?sku=102440201
.?sku=102440601
.?sku=102440401
.?sku=102440501

000091-001

Page 13-8 2200 Gasoline and Diesel Vehicle Illustrated Parts List



PROP SHAFTS

ITEM PART NO. DESCRIPTION QTY
123 4
1 N/A Inst, Prop Shafts, Awd (includes items 2 through 4) 1
2 [[02371707 Prop Shaft, Front ... 1
3 102372101 Prop Shaft, Rear 1
4 95293643 Pin, Spring, 5/16 X 1-1/2 Hd ... 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-9



.?sku=102371701

13

Page 13-10

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000030-001



FORWARD/REVERSE SHIFTER ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02470807] | Asm, FNR (includes items 2 through 19) 1
2 [[0T4727 Washer, #4 Nylon Flat 2
3 [[0T4809 Switch, Limit 1
4 [[0T&857] Buzzer, Reverse (9-48 VDC) 1
5 [[0T68%99 Screw, #4-40 X 1.125 Hx Hd Mch 2
6 [[02298407) Nut,m8,all Metal Lock 3
7 N/A Weldment, FNR Shifter 1
8 [[02375907] Bushing, Fnr 1
9 [[02376007 Knob, Fnr 1
10 N/A Weldment, FNR Shifter Bracket 1
11 N/A RIVET, MICIO TUFIOK ..ottt sesssnsssenssssssessessessssssssens 2
12 [[026T5707 Stud, Ball, .346 Dia 1
13 [[026T6707 Locknut, M10x1.5 Nylon Insert 1
14 [[026T8307] Bolt Flanged Head, M8 X 1.25 X 65 3
15 [[02684507 Washer, M12 Hard Regular 2
16 [T02684607 Shoulder Bolt,m12 X 20 M10 Thd 1
17 B057 Nut, #4-40 Hex Machine 2
18 B0O53 Lockwasher, #4 HeliCal SPIIt .....rorrrrerrenernseeneeesssssssssssssssssssssssssssssssssenes 2
19 B717 Locknut, 1/4-28 Nylon Insert 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-11



.?sku=102470801
.?sku=1014727
.?sku=1014808
.?sku=1016851
.?sku=1016896
.?sku=102298401
.?sku=102375901
.?sku=102376001
.?sku=102615701
.?sku=102616701
.?sku=102618301
.?sku=102684501
.?sku=102684601
.?sku=8057
.?sku=8058
.?sku=8717

000016-001

Page 13-12 2200 Gasoline and Diesel Vehicle lllustrated Parts List



TRANSMISSION

ITEM PART NO. DESCRIPTION QTY

123 4
[[02369407] | Transmission, Parallel Shaft * (includes items 2 through 18)
[[02693307 Screw,hex Flange, M8 X 35

—_

—_
—_

1

2

3 [[02764207) Asm, Gear Case, Rear (includes items 4 through 9)

4 (02694207 Plug, Square Skt, 1/12-14, Ptf

5 [[02696307] Oil, Deflector

6 N/A Gearcase, Rear ...

7 [[02698307) Vent, Trans

8 [[02698907 Screw, Tapping # 10-24 X .375 ......

9 [[02699407] Seal, Triple, 25 X 35X 7.8

10 [[02764307 Asm, Gear Case, Front (includes items 11 through 17)
1 [[02693407 Plug,3/8-16, Hex Flange

12 [[02693507 Washer, .625 X .382 X .60

13 (02694207 Plug, Square Skt, 1/12-14, Ptf

14 [[02696T107 Pin, Dowel, 6 X 20

15 N/A GRAICASE, FIONT ..ottt enes s sesssesessssessssesassessssesasaes
16 (02699407 Seal, Triple, 25 X 35X 7.8

17 [[027271507) Seal, Dual-Lip

—_
oo
—_
(=}
N
N
(o))
wn
N
o
=

Kit, Reverse Gear Repair (includes items 19 through 28)

N —m = o N = = 3 a3 N —m = e 3 N = = e a0 N = e e e e

19 [02696207 Ring, Retaining, Basic External

20 [[02696507 Washer, Thrust, 1.007 X .062

21 [[02696707] Washer, 26.231 X 39.167 X 1.57

22 [[02696807 Bearing, Ball

23 [[02696907 Bearing, Ball

24 [[02697T107 Bearing, Needle

25 N/A Sprocket, 19-Tooth

26 N/A Sprocket, 51-Tooth

27 N/A Chain, .375p, .75 Wide, 60PtCh .....ooveveerrrrerrrrseenseesseesseisseennns
28 [[02699707 Ring, Retaining, E-Ring

* Note: This assembly also contains components listed on the following four
pages.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 13-13


.?sku=102369401
.?sku=102693301
.?sku=102764201
.?sku=102694201
.?sku=102694201
.?sku=102696301
.?sku=102698301
.?sku=102698901
.?sku=102699401
.?sku=102699401
.?sku=102764301
.?sku=102693401
.?sku=102693501
.?sku=102694201
.?sku=102694201
.?sku=102696101
.?sku=102699401
.?sku=102699401
.?sku=102721501
.?sku=102696201
.?sku=102696501
.?sku=102696701
.?sku=102696801
.?sku=102696901
.?sku=102697101
.?sku=102699701

13

Page 13-14

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000016-008



TRANSMISSION, CONTINUED

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02697507 | Dog, Engagement 1
2 [[02698707] | Shaft, Intermediate 1
3 102764901 Kit, Forward Gear Repair (includes items 4 through 10) ...... 1
4 [[02696207 Ring, Retaining, Basic External 2
5 [[02696507 Washer, Thrust, 1.007 X .062 2
6 [[02696807] Bearing, Ball 1
7 [[02696907 Bearing, Ball 1
8 [[02697T107 Bearing, Needle 2
9 N/A Gear, Helical 58-Tooth 1
10 N/A Gear, Helical 34-TOOth ...t 1
1 [[02765T07 | Kit, Neutral Switch Repair (includes items 12 through 15) 1
12 N/A Spring, 484 X .340 X 1.076 ............... 1
13 N/A Guide, Detent Bullet 1
14 N/A Bullet, Detent 1
15 N/A Switch, Indicator, Pollak 1

Note: This page contains a list of components internal to the transmission.
See the previous pages for other transmission components.

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-15



.?sku=102697501
.?sku=102698701
.?sku=102696201
.?sku=102696501
.?sku=102696801
.?sku=102696901
.?sku=102697101
.?sku=102765101

000016-009

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-16



TRANSMISSION SHIFT SHAFT AND BELL CRANK (STYLE A)

ITEM PART NO. DESCRIPTION QTY
123 4
1 102765001 Kit, Trans Shift Shaft Repair (includes items 2 through 6) ... 1
2 [[02696007 Nut, Lock Hex, Nylon, 5/16-24 1
3 [[02696407 Ring, Retaining, External 9/16 1
4 [[02696607 Washer, Flat, .58 X 1.08 X .05 1
5 [[02699T107 Weldment, Shift, Shaft 1
6 [[02699607 Seal, Dul Lip, .88 X .56 X .19 1
7 103294301 Kit, Bellcrank, D Shape, Clamp (includes items 8 through 11) 1
8 [[0T0T77 Bolt, 3/8-16 X 2.00 Hex Head 1
9 103280201 Asm, Bellcrank, D Shape, Clamp 1
10 B34 Washer, 3/8 Type A Flat .....cvvecnreereerernnennne 1
11 B753 Locknut, 3/8-16 Hex 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 13-17


.?sku=102696001
.?sku=102696401
.?sku=102696601
.?sku=102699101
.?sku=102699601
.?sku=1010177
.?sku=334
.?sku=8754

000016-010

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-18



TRANSMISSION SHIFT SHAFT AND BELL CRANK (STYLE B)

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[02696007 | Nut, Lock Hex, Nylon, 5/16-24 1
2 [[0269640T | Ring, Retaining, External 9/16 1
3 [[02696607T] | Washer, Flat, .58 X 1.08 X .05 1
4 [[02699607 | Seal, Dul Lip, .88 X .56 X .19 1
5 [[03239507] | Bellcrank, Alum 1
6 [[03239801 | Shaft, Shift 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-19



.?sku=102696001
.?sku=102696401
.?sku=102696601
.?sku=102699601
.?sku=103239501
.?sku=103239801

000016-003

Page 13-20 2200 Gasoline and Diesel Vehicle lllustrated Parts List



TRANSMISSION, CONTINUED

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02697807] | Fork, Transmission ... 1
2 [[02698807] | Shaft, Output 1
3 [[02699507] | Plug, 19mm 1
4 102764701 Kit, Input Shaft Repair (includes items 5 through 13) ... 1
5 [[02696207) Ring, Retaining, Basic External 1
6 [[02696907] Bearing, Ball 2
7 [[02697007 Bearing, Ball 1
8 N/A Gear, Helical 90-Tooth 1
9 N/A Shaft, Input .....ueeeee.. 1
10 N/A Gear, Helical, 3T-t00th ...t esaesaeines 1
1 [[02699707 Ring, Retaining, E-Ring 1
12 N/A SUD ASSY, FIY WEIGNT ..ottt iessseeessecssecsssessasesssseessseesssessssessssessssesssssssssssssssssssessaes 1
13 N/A SUD ASSY, GOVEINOT SPOOI ...cuunverreerereeeiisseiisssissesssssssssssssesens 1
14 [[02764807] | Kit, Governor Shaft Repair (includes items 15 through 17) 2
15 [T02700007 Ring, Retaining 1
16 [T0Z700T07 Assy, Governor Arm ... 1
17 [[02727507 Seal, Dual-Lip 1

Note: This page contains a list of components internal to the transmission.
See the previous pages for other transmission components.

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-21



.?sku=102697801
.?sku=102698801
.?sku=102699501
.?sku=102696201
.?sku=102696901
.?sku=102697001
.?sku=102699701
.?sku=102764801
.?sku=102700001
.?sku=102700101
.?sku=102721501

o W -
'm S ’

of @ \ '; /‘\' x
| o TE= =\ / " S

000032-001

Page 13-22 2200 Gasoline and Diesel Vehicle Illustrated Parts List



TRANSMISSION CABLE

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0TT084 | Nut, 1/4-28 Hex Jam ... 2
2 [[0T2769 | Screw, M6-1.00 X 25mm Hex Cap 3
3 [[02382407] | Bracket, FNR Trans Cable 1
4 [[02475707] | Clip, Brake Line 2
5 [[02495807] | Cable, Transmission Shift .. 1
6 [[026T5807] | Joint, Ball, .346 Dia 2
7 [[0262T501T | NutFlg, M6 X 1.0 Nylon 3

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 13-23



.?sku=1011084
.?sku=1012769
.?sku=102382401
.?sku=102475701
.?sku=102495801
.?sku=102615801
.?sku=102621501

13

Page 13-24

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000004-001



REAR DIFFERENTIAL

ITEM PART NO. DESCRIPTION QTY
123 4

1 [[0Z83T507 Axle, Rear, Guard Mounts (includes items 2 through 19) 1
2 [[02276007] Locking Cap, Nut 2
3 [[02376602 Assy, Rotor, Brake, Rear ..... 2
4 [[02449T107) Gearcase, Lower, Machined 1
5 [[02463507 Axle, Right-hand 1
6 [[02463607 Axle, Left-Hand 1
7 [[02672T07) Washer,counterbored 51 X 30 .... 2
8 [[02672207] Washer, Bellevle, 1.063 X .043 ......... 12
9 [[02672307] Washer, Belleville, 49 X 4 2
10 [[02672407 Nut, Hex, M20 X 1.5, Modified 2
1 [[02693207 Screw, M10 X 25 8
12 [[02693307 Screw,hex Flange, M8 X 35 9
13 [02693407 Plug,3/8-16, Hex Flange 1
14 [[02693507 Washer, .625 X .382 X .60 1
15 [[02694207 Plug, Square Skt, 1/12-14, Ptf 1
16 [02694307 Bellows, Vent, Upper Housing 1
17 [[02694407 Clamp, Hose, Dw-9.5 1
18 [[02694707] Screw, Hex FI, M12 X 1.75 X 30 12
19 [T02694807 Pin, Cotter, 5/32 X 1.25 2

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 13-25


.?sku=102831501
.?sku=102276001
.?sku=102376602
.?sku=102449101
.?sku=102463501
.?sku=102463601
.?sku=102672101
.?sku=102672201
.?sku=102672301
.?sku=102672401
.?sku=102693201
.?sku=102693301
.?sku=102693401
.?sku=102693501
.?sku=102694201
.?sku=102694301
.?sku=102694401
.?sku=102694701
.?sku=102694801

13

Page 13-26

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000004-002



REAR DIFFERENTIAL, CONTINUED

ITEM PART NO. DESCRIPTION QTY

123 4

[[02765307) Asm, Gearcase, Upper (includes items 2 and 3)
N/A Gearcase, Upper, Machined

[T02694007 Vent, Top, Upper Housing

[[02765407) Asm, Axle Tube, RH (includes items 5 through 7)
N/A Weldment, AXIE TUDE RR ..t ssssssssnsessosssssssssssssessessossssassans

[[02463807] Ring, Retaining, Internal

02264307 |  Bearing
[[02765507] | Asm, Axle Tube, LH (includes items 9 through 11)

N/A Weldment, Axle Tube Lh ..

(02463807 Ring, Retaining, Internal
[[02464307 Bearing
Kit, Rear Axle Gear Repair (includes items 13 through 17)
(02464207 Bearing, Ball
[[02464407 Seal, Dual-Lip 25x 62x 7tc
[[02464507 Seal, Dual-Lip 30x 62x 8tc

SEIGFEBRNIZeONO N s W -

e S e e e T e T e e e e e T R I I e

N/A GEAN, RING, 33-TOOUN .ottt ssssesissesssssssssss s sassssssssssssssssssssssssassssss
N/A Asm, Pinion W/ Bearings (includes items 18 through 23) .....oreorrernreennenrrsereresenenens
N/A Pinion, 10t Machined
[[02463907 Ring, Retaining, External

20 [[02464007 Bearing, Ball

21 [[024647107) Bearing, Needle, Drawn Shell

22 02693607 Washer, 2.625 X 2.367 X .06

23 [[02694507 Shim, 1.50 X 1.189 X .008

24 [[0296T507] | Asm, Differential & Carrier (includes items 25 through 30)

25 (02464207 Bearing, Ball

26 [[02464407 Seal, Dual-Lip 25x 62x 7tc

27 [[02464507 Seal, Dual-Lip 30x 62x 8tc

28 [[0296T307 Housing, Differential, Mach

29 [[0296T407 Pin, Dowel, 4 X 35

30 [[0296T607 Asm, Locker, Nongrease/Spacers

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 13-27


.?sku=102765301
.?sku=102694001
.?sku=102765401
.?sku=102463801
.?sku=102463801
.?sku=102464301
.?sku=102464301
.?sku=102765501
.?sku=102463801
.?sku=102463801
.?sku=102464301
.?sku=102464301
.?sku=102765801
.?sku=102464201
.?sku=102464201
.?sku=102464401
.?sku=102464401
.?sku=102464501
.?sku=102464501
.?sku=102463901
.?sku=102464001
.?sku=102464101
.?sku=102693601
.?sku=102694502
.?sku=102961501
.?sku=102464201
.?sku=102464201
.?sku=102464401
.?sku=102464401
.?sku=102464501
.?sku=102464501
.?sku=102961301
.?sku=102961401
.?sku=102961601

13



RADIATOR AND COOLANT SYSTEM
(DIESEL VEHICLES)



000024-001

Page 14-2 2200 Gasoline and Diesel Vehicle Illustrated Parts List



RADIATOR

ITEM PART NO. DESCRIPTION QTY

1234

1 [[0T44717 | Tape, Vinyl Foam 1/8" x 3/4" * A/R
2 [[02289001T] | Screw, M8X1.25X30, Hex 2
3 [[02377807] | Hose, Coolant Lower Pipe 1
4 [[02377907 | Hose, Coolant Lower Rad 1 n
5 [[02380307T] | Tee, CoolantFill 1
6 [[024T0307] | Exchanger, Engine Coolant (includes items 7 through 9) 1
7 [[02737307) Cap, Radiator 1
8 [[02737407) Drain Cock, Radiator 1
9 N/A Radiator 1
10 [[024TT2071 | Clamp, Hose, Ctb 35mm 2
1 (02477208 | Clamp, Hose, Ctb 38mm 1
12 [[024TT307T] | Nut, Self Retaining 4
13 [[02436701] | Fan, Cooling 12 In Elect 1
14 [[02452707] | Guard, Radiator, Top 1
15 [[02490307] | Bolt, M6 X 1 X 16 Loctite 8
16 [[02493401] | Bracket, Upper Radiator Mount 2
17 [[02498T0T | Bolt, M8 X 1.25 X 20 2
18 102618601 Lock Nut, Flg M8 X 1.25 Nylon 2
19 Bumper, 13mm Stud 2
20 [[02685007] | Isolator, Twin-Stud 2
21 [[02855507] | Shroud, Radiator Fan 1
22 pe7044Tqd | NutFlg, M8 X 1.25 Serrated 2
23 p6705199 | Washer, M6 4
24 pe74103g | Washer, M8 Hard 2

* Note: Item not shown.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 14-3


.?sku=1014471
.?sku=102289001
.?sku=102377801
.?sku=102377901
.?sku=102380301
.?sku=102410301
.?sku=102737301
.?sku=102737401
.?sku=102411207
.?sku=102411208
.?sku=102411301
.?sku=102436701
.?sku=102452101
.?sku=102490301
.?sku=102493401
.?sku=102498101
.?sku=102684401
.?sku=102685001
.?sku=102855501
.?sku=96704416
.?sku=96705199
.?sku=96741038

14

Page 14-4

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000078-001



COOLANT EXPANSION TANK

ITEM PART NO. DESCRIPTION QTY
1234

1 [[02289001] | Screw, M8X1.25X30, Hex 2
2 [[02460801] | Bracket, Coolant Bottle 1
3 N/A Asm, Tank, Expansion (includes items 4 through 11) ........... 1
4 [[024TT204 Clamp, Hose, CTB 15mm 4
5 [[02411203 Clamp, Hose, CTB 22mm 1
6 [[024T1707 Fitting, Tee 1
7 [[02427507 Cap, Radiator 1
8 [[02434507) Tank, Expansion .. 1
9 [[02435207) Hose, Tee To Vent Tube, Coolnt .. 1
10 [T02807607 Hose, CInt, 5/8 Sae J20r3 Bulk A/R
1 [T02807807 Hose, CInt 5/16 Sae J20r3 Bulk A/R

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 14-5


.?sku=102289001
.?sku=102460801
.?sku=102411204
.?sku=102411205
.?sku=102411701
.?sku=102427501
.?sku=102434501
.?sku=102435201
.?sku=102807601
.?sku=102807801

14

Page 14-6

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000079-001



COOLANT PIPES AND HOSES

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02377507T] | Hose, Coolant Upper Rad 1
2 [[02377607] | Hose, Coolant Lower Eng 1
3 [[02417204 | Clamp, Hose, CTB 15mm 4
4 [[022TT203 | Clamp, Hose, CTB 22mm 1
5 [[02417204 | Clamp, Hose, Ctb 30mm 1
6 [[02417207 | Clamp, Hose, Ctb 35mm 5
7 [[024TT209 | Clamp, Hose, Ctb 38mm 1
8 [[02427607] | Clamp, Bar 1
9 [[02435007] | Hose, Vent Tube To Eng, Coolnt 1
10 [[02458907] | Decal, Hot Surface Warning 2
1 [[02480507] | Hose, Coolant, Return, Engine 1
12 [[026T8307T] | Bolt Flanged Head, M8 X 1.25 X 65 2
13 102618601 Lock Nut, Flg M8 X 1.25 Nylon 3
14 [[02628707 Weldment, Group, Coolant Pipe (includes items 15 through 19) 1
15 N/A Pipe, Coolant Upper 1
16 N/A PiP€, COOIANT LOWET ...ttt sssssssssssessssssssssssssssssssssssssssssssssssssssssssnsses 1
17 N/A Tab, Rear Mintg, Coolant Pipe 2
18 N/A Pipe, Vent, Coolant 1
19 N/A Tab, Cooling Pipe Mount 1
20 pe747124 | Bolt, M8 X 1.25X 130 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 14-7



.?sku=102377501
.?sku=102377601
.?sku=102411204
.?sku=102411205
.?sku=102411206
.?sku=102411207
.?sku=102411208
.?sku=102427601
.?sku=102435001
.?sku=102458901
.?sku=102480501
.?sku=102618301
.?sku=102628701
.?sku=96747126

000059-001

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 14-8



WATER FLANGE AND THERMOSTAT

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0Z4T000T] | Sensor, Coolant Temp 1
2 [[026371307 | Cover, Thermostat 1
3 [[0263T407] | Assy, Thermostat 1
4 02637607 | Bolt, M6 X 1 X 20 2
5 [[02633007] | Band, Pipe 2
6 [[02633207] | Flange, Water (includes items 7 and 8) ........couuvuuunrecrvrunnns 1
7 [[02633307) Pipe, Water Return, D722 ..... 1
8 N/A Flange, Water 1
9 [[02633407] | Gasket, Thermostat 1
10 [[02654707] | Gasket, Water Flange 1
1 [[02730907] | Bolt, Alt, D722, Stay Lower 1
12 [[0Z73T007T] | Pipe, Water Return, D722 1
13 [[0Z73TT0T] | Bolt, D722, Thermostat Cover 2

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 14-9


.?sku=102410001
.?sku=102631301
.?sku=102631401
.?sku=102631601
.?sku=102633001
.?sku=102633201
.?sku=102633301
.?sku=102633401
.?sku=102654701
.?sku=102730901
.?sku=102731001
.?sku=102731101

14

Page 14-10

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000060-001



WATER PUMP

ITEM PART NO. DESCRIPTION QTY
1234
1 [[02608707 | Bolt, M6 X 1 X 22 4
2 [[02632707] | Gasket, Water Pump, D722 1
3 [[0273T207] | Water Pump Assembly 1
2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 14-11



.?sku=102608701
.?sku=102632701
.?sku=102731201

14

Page 14-12

2200 Gasoline and Diesel Vehicle lllustrated Parts List

000061-001



BLOCK COOLANT PIPE

ITEM PART NO. DESCRIPTION QTY
123 4
1 [[0263T701T | Band, Pipe, with Nut 2
2 [[0263T80T | Pipe, Water, Bent 1
3 [[02632007 | Nut, Flange, M6 1
4 [[02632T0T | Pipe, Water, Bent 1
5 [[02632207 | Stud,M6X15.... 1

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page 14-13



.?sku=102631701
.?sku=102631801
.?sku=102632001
.?sku=102632101
.?sku=102632201

14



MAINTENANCE AND SERVICE TOOLS E



A‘-_-N

2200 Gasoline and Diesel Vehicle Illustrated Parts List

Page 15-2



MAINTENANCE AND SERVICE TOOLS

QTY | QTY | QTY

ITEM PARTNO. | DESCRIPTION DiESEL | GAS | ELEC

123 4

The following tool list includes all tools available from Club Car for

maintenance and service procedures for gasoline, electric, and/or

diesel vehicles, both past and present models. Be sure to carefully

examine the tool list for applicability to your vehicle before ordering.
1 [[OT87T00T] | Accelerator Pedal Adjustment Tool 1 1
2 [[0T8T3207 | Adhesive, Guide Ring, 3-Gram TUDE ... cesissssssssssnnies 1
3 [[0T64T2073 | Arbor 1
4 [[OT83T90T] | Battery Discharge Machine, 36/48 Volt 1
5 [[0T4303 | Battery Terminal Protector Spray 1 1 1
6 1011767 Battery Thermometer 1 1 1
7 [[0T64T7 | Bearing and Oil Seal Remover Assembly 1 1 1
8 [[0T64T1q | Bearing Driver Set 1 1 1
9 [[OTZ8TT | Bearing Puller ... 1 1 1
10 [[0T2Z8T] | Bearing Puller Wedge Attachment 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) .........ocnicnneeennnns 1 1
12 [[02555501] | Brake Cable Release Tool ....... 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15) 1
14 FrE® Brake Pedal Adjustment Tool 1
15 *rxR Brake Pedal Tension Tool 1
16 [[OT887T01T] | Calibration Test Module ........ 1
17 [[0T808407 | Cam Installation Tool 1
18 [[02562407T] | Charger Bezel Tool 1
19 (026867107 | Clutch Removal Tool (for 4x4 Vehicles) .....ciiinrisinsiscnsssnnneens 1 1

Please refer to the maintenance and service manual
for proper tool application.

FrEE Special order item available upon request

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-3


.?sku=101871001
.?sku=101813202
.?sku=101641202
.?sku=101831901
.?sku=1014305
.?sku=1016417
.?sku=1016416
.?sku=1012811
.?sku=1012812
.?sku=102555501
.?sku=101887101
.?sku=101808401
.?sku=102562401
.?sku=102686101

Page 15-4 2200 Gasoline and Diesel Vehicle lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | Y g
1234
20 [[0T45TQ | Clutch Tool Kit (includes items 21 - 27) .....crnmcissnesssssssssssassssssssnes 1
21 [[0T4493 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) 1
22 Drive Clutch Puller (for Kawasaki engines only) 1
23 [[0T4497 Drive Clutch Hub Puller (for Kawasaki engines only) ... 1
24 [[0T4509 Driven Clutch Cam Puller (for Kawasaki engines only) .........ocvencneens 1
25 [[0T4507 Driven Clutch Puller Plug (for Kawasaki engines only) ..........cuccencnen. 1
26 [[0T5529 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) ......... 1
27 [TOT809TOT| Press Weldment (for Kawasaki engines only) ..... 1
28 [[0260T50T | Drive ClutchFixed Sheave Tool
(FOr 4AX4 VERICIES) ettt s ssssssssssss s ssssasses 1 1
29 [[02603501T | Driven Clutch Spring Compression Base (for use with items 30
and 31) (for 4x4 VENICIES) ..t ssssssssssssssssssssmssiness 1 1
30 [[02605201T | Driven Clutch Spring Compression Collar (for use with items 29
and 31) (for 4x4 VENICIES) ..t ssssssssssssssssssssnnseess 1 1
31 [[02606T0T | Driven Clutch Spring Compression Nut (for use with items 29
AN 30) (fOr 4XA VENICIES) et estsestsesssesesssssssassssssssassnsassssessssasens 1 1
32 [[02607501 | Drive Clutch Spider Removal Tool
(FOF AXA VENICIES) ettt seteetseseseessssesssssssssasassassesassssssssssssssssssssnssasses 1 1
33 101831801 Communication Display Module 1
34 101641002 Compression Gauge and Adapter 1
35 1011273 Continuity Tester 1 1
36 [[02773807] | Cutter, Valve Seat, #122...... 1
37 [[02773901T] | Cutter, Valve Seat #115 1
38 [[02774T07 | Wrench, T, #505 1
39 [[02774T07 | Adapter, T-Wrench.... 1
40 102675401 Cutter, Valve Seat, 60 Degree (requires item 51)
(for Honda GX620 Gasoline Engines) 1
41 [02773207] | Pilot, 6.6 MM 1
42 [[02774307 | Pilot, 6.62 MM 1
43 0277440 Pilot, 6.65 MM 1
Please refer to the maintenance and service manual
for proper tool application.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-5


.?sku=1014510
.?sku=1014498
.?sku=1014496
.?sku=1014497
.?sku=1014508
.?sku=1014507
.?sku=1015524
.?sku=101809101
.?sku=102601501
.?sku=102603501
.?sku=102605201
.?sku=102606101
.?sku=102607501
.?sku=102773801
.?sku=102773901
.?sku=102774101
.?sku=102774101
.?sku=102774101
.?sku=102774101
.?sku=102774201
.?sku=102774301
.?sku=102774401

R

Page 15-6 2200 Gasoline and Diesel Vehicle lllustrated Parts List

e

@) =T




MAINTENANCE AND SERVICE TOOLS, CONTINUED

QrY | QTY | QTY
ITEM PARTNO. | DESCRIPTION DiESEL | GAS | ELEC

1234
44 [[OTZT5T | Dry Moly Lubricant 1 1 1
45 [[0T6627 | Flywheel Puller Kit (for Kawasaki Engines) 1
46 [[02669901T | Gauge, Carburetor Float Level

(for Honda GX620 Gasoline Engines) 1
47 [[0T64Tq | Gear Yoke 1 1 1
48 [[0T933T0T] | Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ............... 1
49 102169401 Hydraulic Brake Adjuster (for Turf/CA 272/472, Pioneer/XRT 1200,

Bobcat 2100, HUV 4213) 1
50 [[0TT478 | Hydrometer 1 1 1
51 [[0T3593 | Internal Retaining Ring Pliers 1 1 1

1

52 [[02248803 IQ Display Module (IQDM) Kit (IQ System and IQ Plus vehicles) .................
(includes items 54 and 55)

53 102248804 IQ Display Module (IQDM-P) Kit (IQ System and 1Q Plus vehicles).............. 1
(includes items 54 and 55)
54 [[0ZZ5T507 Adaptor, Cable

55 [[02247502 IQDM Series 2 Cable
56 [[0224T507T] | IQDM Series 1 Cable (replacement)

57 [[0T928707] | Liquid Gasket (transaxle case) 1 1
58 102243402 Moly-Teflon Lubricant (4-oz. (113-gram) tube)
59 [[0T997207] | Paint, Touch-Up - Beige* ...
59 [[0T997207 | Paint, Touch-Up - Black*
59 [[0T9972T | Paint, Touch-Up — Burgundy?® ........ncisinecsinns

59 [[0T9972TT] | Paint, Touch-Up — Classic Blue (NaVy)¥ .........mrisscssssesssssnssses

59 [[0T99720F | Paint, Touch-Up - Dark Gray*
59 [[0T997209 | Paint, Touch-Up - Dark Green*
59 [[0T997204 | Paint, Touch-Up - Gray*
59 [[0T997203 | Paint, Touch-Up — Red*
59 [[0T997204 | Paint, Touch-Up - Royal Blue (Pacific Blue)* ....
59 [[0T997207 | Paint, Touch-Up - White* ...... 1
60 [[02562307] | Paint, Precedent Underbody — Gray
61 [[02587207] | Paint Pen, Touch-Up, Precedent Underbody — Black ........cccconerimrcciunnnees

S T 'y

_ e e e e e e e e e e e e e e e

_ e e e e e e e e e

Please refer to the maintenance and service manual
for proper tool application.

* [tem 59 is not for use on Surlyn” body material, which is used
on Precedent vehicles.

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-7


.?sku=1012151
.?sku=1016627
.?sku=102669901
.?sku=1016418
.?sku=101933101
.?sku=1011478
.?sku=1013593
.?sku=102248803
.?sku=102251501
.?sku=102241502
.?sku=102241501
.?sku=101928701
.?sku=102243402
.?sku=101997201
.?sku=101997207
.?sku=101997212
.?sku=101997211
.?sku=101997205
.?sku=101997209
.?sku=101997204
.?sku=101997203
.?sku=101997206
.?sku=101997202
.?sku=102562301
.?sku=102587201

—
~T—

®)

D

2

Page 15-8 2200 Gasoline and Diesel Vehicle lllustrated Parts List




MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION o | Y g
1234
62 [[0T64T4 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) ................. 1
63 [[0T64T3 | Piston Ring Pliers (for Kawasaki Engines) . 1
64 [[02668807 | Puller, Special Use (for Kubota D722 Diesel Engines) 1
65 [[0T2549 | Retaining Ring Pliers, 45° External 1 1 1
66 [[0T2560 | Retaining Ring Pliers, 90° Internal 1 1 1
67 [[OT823T0T] | Safety First Card (50 per pack) 1 1 1
68 [[0TZ809 | Seal Puller 1 1 1
69 [[02330907 | Spanner Wrench (for coil over shock front
SUSPENSION VENICIES ONIY) oottt sissssssssssssss s ssssssens 1 1
70 [[0T4264 | Steering Column Bearing Press Tool 1 1
71 [[0T4259 | Steering Column Retaining Ring Tool 1 1
72 102061201 Steering Wheel Puller Tool ....... 1 1 1
73 BMTO0753 | Tachometer (includes gasoline engine pick up lead only) ... 1 1
74 BMTO777 | Tachometer Diesel Probe (for use with item 73) 1
75 [[0T4T62 | Transaxle Axle Seal Tool 1
76 1014161 Transaxle Pinion Seal Tool 1
77 [[0T4TTY | Transmission Tool Kit 1
78 [[OT6TT003 | Tune-Up Kit, All OHV (for FE290, FE350, FE400 only) (includes
air filter, spark plug, oil filter, fuel filters) (not shown) 1
79 BMTTS04 Tune-Up Kit, Gx620 (for Honda Engines) (includes air filter,
spark plug, oil filter, fuel filters) (not shown) 1
80 BAMTTS03 Tune-Up Kit, D722 (for Kubota Engines) (includes air filter,
oil filter, fuel filters, water separator filter) (not Shown) .........ceeeeereerrrerrrenne. 1
81 BMT22030T | Tune-Up Kit, Precedent (for FE290/350 Engines) (includes air
filter, spark plug, oil filter, fuel filters) (NOt ShOWN) ..cuvververeeerrrererrrerererrrennnnns 1
82 BMT23240T | Tune-Up Kit, FH680D (for Kawasaki V-Twin Engines) (includes oil
filter, fuel filter, air filter, and spark plugs) (not shown)........ccecccomeverrverseres 1
83 [[0T64T3 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) ............. 1
84 [[02674607 | Valve Guide Driver
(for Honda GX620 Gasoline Engines) 1
85 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only) 1
86 [[02674407 | Valve Guide Reamer, 6.6 mm
(for Honda GX620 Gasoline Engines) 1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-9


.?sku=1016414
.?sku=1016415
.?sku=102668801
.?sku=1012549
.?sku=1012560
.?sku=101823101
.?sku=1012809
.?sku=102330901
.?sku=1014264
.?sku=1014259
.?sku=AM10753
.?sku=AM10771
.?sku=1014162
.?sku=1014115
.?sku=101611003
.?sku=AM11804
.?sku=AM11805
.?sku=AM1220301
.?sku=AM1232401
.?sku=1016413
.?sku=102674601
.?sku=102674401

2200 Gasoline and Diesel Vehicle Illustrated Parts List

Page 15-10



MAINTENANCE AND SERVICE TOOLS, CONTINUED

QTY | QTY | QTY

93 [[02570407] | Tool, Tensioning, Starter Generator (For Precedent vehicles) ......................
94 [[0360T40T] | Puller, Drive Clutch, XRT 950
95 [[0360T70T] | Tool, Disassembly, Driven Clutch, XRT 950

ITEM PARTNO. | DESCRIPTION DiESEL | GAS | ELEC
123 4

87 [[0T655 | Valve Seat Cutter Guide 1

88 [[OT655T | Valve Seat Cutter T-Wrench 1

89 [[0T6553 Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) ........... 1

90 [[0T6554 Valve Seat Cutter, 45°/30° (35 MM diaMETEI) ...eeeeevereeeeeerceereneeeneeessnsenenes 1

91 [[0T64TT0T | Valve Spring Compressor 1

92 1011480 Volt Ohm Meter 1 1 1
1
1
1

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page 15-11


.?sku=1016552
.?sku=1016551
.?sku=1016553
.?sku=1016554
.?sku=101641101
.?sku=102570401
.?sku=103601401
.?sku=103601701




Part Number and Page

AM10753 15-9
AM10771  15-9
AM1232301 9-7,9-11
183 4-11,10-5, 10-9
332 1-11,1-17,7-17,7-19
334 1-13,13-17

403 1-15

451 1-9

1016 10-5,10-9

1017 7-15

1035 4-13,5-9

1108 7-17,7-19

1241 4-11,7-25,7-27
7310 2-3

7473 1-15,1-17, 7-25, 7-27
8057 13-11

8058 13-11

8233 1-17,10-23
8248 1-5

8251 1-19

8639 4-9,4-11,4-13
8717 13-11

8754 1-15,6-11,13-17
8755 1-15

8797 10-5,10-9

8990 6-5

1013042
1013044
1013051
1013052
101313402
1013366
1013461
1013531
1013582
1013593
1013734
1013746
1013857
1014007
1014115
1014161
1014162
1014259
1014264
1014305
1014306
1014321
1014375
101438702
1014415
1014471
1014496
1014497

INDEX

6-5
6-5
6-5
6-5
10-7
1-17
7-15,10-5, 10-9
4-11,4-13
15-3
15-7
1-9
10-3, 10-7
7-21,7-23
10-23
15-9
15-9
15-9
15-9
15-9
15-3
1-3,1-5,1-17,1-19,4-7
1-19
7-25,7-27
1-19
1-17
1-9,1-15, 14-3
15-5
15-5

1010177
1010435
1010436
1010521

13-17
1-15,1-17
1-17
4-11,4-13

1014498 15-5
1014507 15-5
1014508 15-5

101082903 4-7
1010934 7-25,7-27
1011084 13-23
1011273 15-5
1011478 15-7
1011480 15-11
1011553  3-3,3-7
1011652 1-9
1011767 153
1011779  4-11,4-13
1012151 15-7
1012295 7-17,7-19
1012303 1-15
1012328 7-25,7-27
1012438 4-11
1012549 15-9
1012560 15-9
101260202 4-11
1012769 1-19,8-3,9-3,13-23
1012809 15-9
1012811 153
1012812 15-3
1012830 1-9
1013035 6-5

1014510
1014537
1014727
1014808
1015139
1015143
1015277
1015391
1015399
1015400
101547601
1015524
101553901
1015583
1015597
1015741
101587703
1016078
101609401
101611003
1016183
101641002
101641101
101641201
101641202

15-5
1-17
13-11
13-11
10-5, 10-9
10-5, 10-9
1-13
1-15
1-15,1-17
1-15
3-5
15-5
3-3,3-7
1-15
6-13,6-15
7-17,7-19
10-3, 10-7
1-13
3-3,3-7
15-9
6-11
15-5
15-11
15-9
15-3

1016413
1016414
1016415
1016416
1016417
1016418
1016467
1016551
1016552
1016553
1016554
1016627
1016630
1016851
1016879
1016880
1016896
1016967
1017062
1017064
1017065
101808401
101809101
101813202
101823101
101824401
101831801
101831901
101833101
101833201
101835601
101856102
101871001
101879401
101879701
101879801
101879901
101880201
101886101
101887101
101887601
101894304
101898001
101928701
101933101
101958602
101963401
101972001
101972002
101972003
101972004
101972005
101972006
101972007
101972009
101972011

15-9
15-9
15-9
15-3
15-3
15-7
9-15
15-11
15-11
15-11
15-11
15-7
7-21,7-23
13-11
7-15
7-15
13-11
1-7
7-15
7-15
7-15
15-3
15-5
15-3
15-9
10-3,10-7
15-5
15-3
83
83
1-13,1-15
12-5
15-3
6-5
6-5
6-5
6-5
6-5
10-23
15-3
1-11,4-7,4-9
1-17
7-25,7-27
15-7
15-7
1-13
1-17
15-7
15-7
15-7
15-7
15-7
15-7
15-7
15-7
15-7

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page i-1



101972012
101987901
101988001
101988002
101988101
101988201
101990802
102010102
102021302
102021305
102021306
102021410
102021411
102021412
102021413
102021502
102021602
102021802
102022601
102022901
102023703
102028302
102044702
102044801
102045001
102047001
102048401
102051401
102051601
102051701
102051901
102052801
102059001
102059401
102061101
102061201
102065901
102169401
102171503
102176901
102198001
102221301
102221401
102221501
102221701
102221801
102222001
102222101
102222201
102224001
102229902
102231601
102239901
102241501
102241502
102243402

Page i-2

15-7 102248803
7-15 102249901
7-15 102251501
7-15 102251601
7-15 102251701
7-15 102274101
4-11,4-13 102276001
6-5 102289001
2-3 102289002
2-3 102290120
2-3 102296140
2-3 102296401
2-3 102296716
2-3 102298130
2-3 102298240
1-3,1-5 102298401
1-3,1-5 102301401
1-3,1-5 102323101
6-5 102323501
6-5,6-7,13-3 102330901
1-9 102331401
4-11 102335901
7-21 102339001
7-21 102339101
1-3,1-5 102355301
1-9 102361901
1-3,1-5 102363802
4-7 102364201
7-21 102365601
7-21 102365602
7-21,7-23 102367101
4-11,4-13 102367601
1-11 102368201
1-9 102368501
1-9 102368502
15-9 102368801
1-15 102368802
15-7 102369401
1-15 102369901
4-7 102370101
7-21,7-23 102370501
1-17 102370601
1-17 102371401
1-17 102371701
1-17 102371801
1-17 102372101
1-17 102374701
1-17 102374802
1-17 102374901
3-3,3-7 102375401
1-17 102375901
3-5,3-9 102376001
1-17 102376601
15-7 102376602
15-7 102377501
15-7 102377601

INDEX

15-7

15-3

15-7

1-19

1-19

13-3
13-25
1-7,9-15,10-7, 14-3, 14-5
1-3,1-5
6-3
4-9,6-7
4-9,5-3,6-7
4-9,10-7, 10-23, 12-3, 12-5
1-3,1-5,1-9, 6-3, 6-11
6-9,6-11
1-9,8-3,9-3,10-3, 11-5, 13-11
1-13

1-13

5-9

15-9

9-15

3-11
1-17,3-11
3-11
7-25,7-27
6-7,13-3
6-3

6-3

6-13

6-15

6-3

4-3

13-3

6-7

6-7

6-7

6-7

13-13
12-13

8-3
8-3,9-3
8-3,9-3
9-15

13-9

13-5

13-9

13-3

2-3

12-7

7-23
13-11
13-11
13-3
13-25
14-7

14-7

2200 Gasoline and Diesel Vehicle lllustrated Parts List

102377801
102377901
102378901
102379001
102380301
102380601
102381701
102382401
102385601
102385701
102385801
102393501
102394002
102395601
102398901
102399201
102399202
102402801
102402901
102406701
102406801
102407801
102407901
102408401
102409301
102409401
102409501
102409601
102410001
102410301
102410602
102410603
102410801
102411202
102411203
102411204
102411205
102411206
102411207
102411208
102411209
102411210
102411301
102411701
102414501
102414701
102414801
102414901
102418101
102418401
102418501
102419901
102420001
102420201
102420401
102420501

14-3

14-3

10-25
10-27

14-3

55

13-3
8-3,9-3,13-23
12-9,12-11
12-13
10-13
6-13,6-15
6-9,6-11
10-25, 10-27
6-13,6-15
4-5

4-5

4-7

4-7

10-9

10-9

4-9

4-9

6-7

11-5
11-3,11-5
11-3,11-5
11-3

14-9

14-3

10-7
1-3,1-5,4-9, 8-3, 9-3
10-7
10-3,10-7
10-7

14-5, 14-7
14-5, 14-7
14-7

14-3, 14-7
14-3, 14-7
10-27
10-25,10-27, 12-3, 12-5
14-3

14-5

12-5

83

83

9-3

1-13

1-11
1-3,1-5, 1-11
1-11

1-11
7-17,7-19
7-17,7-19
7-17,7-19



102420601
102422301
102423701
102425401
102425501
102426301
102426601
102426901
102427501
102427601
102429301
102430001
102430101
102430201
102430301
102430401
102432001
102433101
102433501
102434501
102434601
102434701
102434801
102435001
102435201
102435301
102436001
102436101
102436701
102437001
102437101
102437201
102438201
102438301
102438401
102438501
102438601
102438701
102438801
102438901
102439001
102439101
102439201
102439301
102439401
102439501
102439601
102439801
102439901
102440101
102440201
102440301
102440401
102440501
102440601
102442001

1-3,1-5
8-51,11-5
10-23
1-9

1-9
10-3, 10-7
1-13
1-15
14-5
14-7
1-3
10-7
10-7
10-7
10-7
10-7
1-3,1-5
10-23
10-23
14-5
10-7
10-7
9-15,10-7
14-7
14-5
7-5,7-9
13-3
13-3
14-3
6-7
6-7

1-7
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-5
13-7
13-5
13-7
13-7
13-7
1-9

102442201
102442301
102442401
102442701
102442801
102442901
102443501
102443601
102444201
102446601
102446901
102447001
102447601
102447602
102447901
102448001
102448401
102448501
102449101
102449901
102451001
102451201
102452101
102452301
102454001
102454101
102454201
102454801
102454901
102455001
102455101
102455201
102455301
102456001
102457001
102457101
102457201
102457301
102457501
102457601
102458801
102458901
102459001
102459101
102459201
102459301
102459401
102459501
102459601
102459710
102459714
102459715
102459716
102459718
102460201
102460801

INDEX

7-25,7-27
7-25
7-25
4-11
4-11
5-3,5-5
9-15
9-15
7-13
6-11
6-7
13-3
1-11
1-11
7-17,7-19
7-17,7-19
7-27
7-27
13-25
6-5
10-21
10-23
14-3
10-23
1-19
1-19
1-19
10-23
10-23
3-5

3-9

3-3

3-7

1-9
10-23
10-23
10-23
7-23
9-15
9-15
3-7
1-9, 3-5, 3-9, 14-7
3-9
3-5,3-9
3-9
3-3,3-7
1-11,3-3,3-7
3-5,3-9
3-3,3-7
1-3,1-5
1-3,1-5
1-3,1-5
1-3,1-5
1-3,1-5
3-9
14-5

102462301
102462401
102462501
102462502
102462601
102463501
102463601
102463801
102463901
102464001
102464101
102464201
102464301
102464401
102464501
102464601
102465901
102466201
102468802
102469901
102470101
102470501
102470601
102470801
102473501
102473601
102473701
102474101
102474102
102474301
102475301
102475701
102475801
102475901
102477001
102477201
102477301
102478501
102479001
102480501
102481001
102481201
102481301
102482201
102486201
102488001
102489901
102490001
102490101
102490201
102490301
102490401
102490501
102490801
102491001
102491101

8-3,9-3
13-3
83
9-3
10-13
13-25
13-25
13-27
13-27
13-27
13-27
13-27
13-27
13-27
13-27
6-11
83
1-19
6-11
6-7
6-11
6-11
6-11
13-11
1-9
1-9
1-9
4-9,6-7
4-9,6-7
4-9
9-15

4-9,10-15,10-17,10-19, 13-23

13-3
1-9

6-13,6-15
6-11

1-3,1-5

10-9

13-3

14-7

12-5

12-5

12-5

1-11

1-9

4-3,4-5

5-3

12-9
8-3,9-3,10-23
8-3,9-3
7-25,14-3
9-15
8-3,9-3,12-13
6-7

13-3

13-3

2200 Gasoline and Diesel Vehicle lllustrated Parts List

Page i-3



INDEX

102491301 1-7,1-11 102604101 8-27 102609401 8-19
102491501  1-3, 1-5,1-7, 1-11 102604201 8-21,8-27 102609601 8-19
102491601 4-3,4-5 102604301 8-27 102609801 8-23
102491701 1-19 102604401 8-23, 8-27 102609802 8-23
102492201  7-17,7-19 102604501 8-27 102609803 8-23
102492301 7-19 102604701 8-27 102610001 8-23
102492801 1-3,1-5 102604801 8-27 102614101 1-15
102493001 10-13 102604901 8-21 102615701 13-11
102493301 4-3,4-5 102605001 8-21 102615801 13-23
102493401  14-3 102605101 87, 8-21 102616003 12-5
102493801 1-13 102605201 15-5 102616101 12-5
102494401 8-3,9-3 102605301 8-21 102616301 6-7,6-9, 6-11,6-13,6-15
102494701  10-9 102605401 8-21 102616501 12-11
102495001 6-11 102605501 8-21 102616701 13-11
102495801 13-23 102605601 8-21 102616801 10-23
102498101 10-21, 14-3 102605701 8-39 102616901 10-23
102498201 7-27,8-3 102605801 8-21 102617201 1-3,1-5,1-7, 1-11
102498601 10-25, 10-27 102605901 8-21 102617301 10-13
102498701 10-15 102606001 8-21 102617501 13-3
102498801 10-19 102606101  15-5 102617701 6-7
102499601  10-23 102606201 817 102617801 13-3
102522001  10-5, 10-9 102606301 817 102618101  5-3,5-5
102541465 4-7,10-25, 10-27 102606401 8-17 102618301 1-13, 4-11, 4-13, 5-3, 5-5, 5-7, 5-9,
102555501 15-3 102606501 8-17 13-11,14-7
102562401 15-3 102606601 8-17,8-51 102618401  4-7
102570401 15-11 102606701 8-15 102618601  1-3, 1-5, 1-13, 4-7, 4-11, 4-13, 5-3,
102571301  6-3 102606901 8-7 55, 57, 59, 63, 69, 6-11, 8-3, 9-3, 9-15,
10-7, 10-23, 14-3, 14-7
102600001  8-5 102607001 87 102619801 6.13.0.15
102600101 85 102607201 87 102620401 6'73' 6'75
102600201 85 102607301 87 102620501 6'7 '6; 1 613 615
102600301 8-5, 8-9, 8-51 102607401 87 Itk
102620801 10-13
102600401  8-5 102607501  15-5
102621101 1-11, 3-3, 3-7
102600601  8-5 102607601 8-23, 8-53
102621201 10-25, 10-27, 11-3, 11-5
102600701  8-5 102607602 8-23 102621301 8.3 115
102600801 -5, 8-9 102607801 8-23 102621501 7-1’9 8-3 9-3,10-25, 10-27, 13-23
102601001 85, 8-11 102607901 8-23 102623101 3'”' e TS e T 1
102601101 8-33 102608001 8-23 i
102623201 3-11
102601301 8-5 102608101 8-23
102623301 3-71
102601401  8-5 102608201 8-19, 8-51
102623501 3-11
102601501  15-5 102608301 §-19, 8-51 102673802 1011
102601601 811 102608401 8-19 102623805 70'7 7
102601801 8-11, 8-51 102608501 8-19 102623808 70'7 7
102601901 811 102608601 8-19 i
102626201 5-5
102602001 8-11 102608701 8-19, 14-11
102628001 12-5
102602101 8-11 102608801 8-23
102628101 11-5
102602301 8-11 102608802 8-23 102628301 12.3
102602401 8-11 102608803 8-23 102625601 73' .
102602601 8-11 102608804 8-23 102628701 ];’7 i
102602701 811 102608805 8-23 i
102630001 8-23
102602801 8-11 102608806 8-23
102630002 8-23
102603501  15-5 102608901 8-19
102630003 8-23
102603601 8-27 102609001 8-23 102630101 8.3
102603701 8-27 102609002 8-23 102630201 8'23
102603801 8-27 102609003 8-23 102630301 8'23 o510
102603901 8-27 102609101 8-19 e
102630401 8-23
102604001 8-27 102609301 8-19

Page i-4 2200 Gasoline and Diesel Vehicle Illustrated Parts List



INDEX

102630601 8-33 102641501 8-39 102653201 8-45
102630701 8-23 102642401 8-39 102653301 8-45, 8-51
102630702 8-23 102642501 8-39 102653401 8-9
102630703 8-23 102642601 8-39 102653501 8-9
102630901 8-23,8-53 102642701 8-39 102653601 8-45
102631001 8-23,8-53 102642801 8-39 102653701 8-45
102631301 149 102642901 8-39 102653901 8-9
102631401 149 102643001 8-39 102654101 8-9, 8-51
102631601  8-5,8-33, 14-9 102643101 8-39 102654301 8-11,8-37,8-47
102631701  14-13 102643201 8-39 102654401 8-21
102631801 14-13 102643301 8-39 102654601 8-7,8-51
102632001 8-45, 14-13 102643401 8-39 102654701 8-51,14-9
102632101 14-13 102643601 8-39 102655301 9-7
102632201 14-13 102643701 8-39 102655401 10-11
102632701  8-51,14-11 102644001 8-13,8-51 102655501 10-11
102633001 14-9 102644101 8-13 102655601 10-11
102633201 14-9 102644201 8-13 102655701 10-11
102633301 14-9 102644401 8-13 102655801 10-11
102633401 8-51,14-9 102644501 8-13,8-51 102655901 10-11
102633601 8-41 102644601 8-13 102656001 10-11
102633701 8-37 102644701 8-13 102656101 10-13
102633801 8-37 102644801 8-13 102656201 10-13
102633901 8-37 102644901 8-13 102656301 10-13
102634001 8-37,8-51 102645001 8-13 102656402 10-13
102634101 8-37 102645401 8-13 102656501 10-13
102634201 8-37 102645501 8-43 102656601 10-13
102634301 8-37 102645801 8-47 102656701 10-13
102634401 8-37,8-51 102646001 8-47,8-51 102656801 10-13
102634501 8-37,8-51 102646101 8-47 102656901 10-13
102634601 8-37 102646301 8-49 102657001 10-13
102634701 8-37 102646401 8-45 102657101 10-13
102634901 8-41 102646501 8-49 102657201 10-3,10-13
102635101  8-41 102646601 8-49, 8-51 102657301 10-3,10-13
102635201 8-37 102647101 8-49 102657401 10-13
102635301 8-13, 8-29, 8-37, 8-39, 8-51 102647201 8-49 102657501 9-5,10-13
102635501 8-29 102647501 8-25 102657601 9-11,10-13
102635701 8-29 102647701 8-43 102657701 9-11,10-13
102635801 8-29 102647801 8-25 102657801 9-11,10-13
102635901 8-29 102647901 8-25 102658001 9-9
102636101 8-41 102648001 8-25 102658101 9-9
102636201 8-41 102648401 8-43 102658201 9-9
102636301 8-41 102648501 8-43 102658301 9-9
102636401 8-41 102651301 8-45 102658401 9-9
102636501 8-41 102651501 8-45 102658501 9-9
102636601 8-41 102651601 8-45 102658601 9-9
102637001 8-29 102651701 8-45 102658701 9-9
102637101  8-29 102651801 8-45 102658801 9-9
102637301 8-35 102651901 8-45 102658901 9-9
102640401 8-35 102652001 8-45 102659001 9-9
102640501 8-35 102652201 8-45 102659101  9-9
102640601 8-35 102652601 8-45 102659201 9-9
102640701 8-35 102652701 8-45 102659301 9-9
102640901 8-35 102652801 8-9 102659401 9-9
102641001 8-35 102652901 8-45 102659501 9-9
102641101 8-35 102653001 8-45 102659601 9-9
102641201 8-35 102653101 8-45 102659801 9-13

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page i-5



102659901
102660001
102660101
102660201
102660301
102660401
102660402
102660403
102660404
102660501
102660601
102660701
102660801
102660802
102660803
102660804
102660901
102661001
102661101
102661201
102661202
102661301
102661401
102661501
102661601
102661701
102661801
102661901
102662101
102662201
102662301
102662401
102662601
102662701
102662801
102662802
102662901
102663001
102663101
102663201
102663301
102663401
102663501
102663801
102663901
102664001
102664101
102664301
102664401
102664601
102664701
102664801
102664901
102665001
102665101
102665301

Page i-6

9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-13
9-7,9-13
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-11
9-7
9-7
9-7
9-7,9-13
9-7
9-7
9-7

102665401
102665501
102665601
102665701
102665901
102666001
102666201
102666801
102666901
102667001
102667101
102667201
102667301
102667401
102667501
102667601
102667701
102667901
102668001
102668101
102668201
102668301
102668401
102668801
102669901
102670601
102670701
102670801
102670901
102671201
102672101
102672201
102672301
102672401
102673301
102674001
102674101
102674201
102674401
102674601
102675001
102675101
102675201
102675301
102675401
102682301
102682901
102684401
102684501
102684601
102685001
102685601
102686101
102687801
102689001
102689101

INDEX

9-7

9-7

9-7

9-7

9-7

9-7
9-5,9-7
9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5

9-5
9-7,9-13
9-5

9-5
15-9
15-7
1-11
8-3,9-3
9-15
10-5
1-11
13-25
13-25
13-25
13-25
3-11
15-5
15-5
15-5
15-9
15-9
15-5
15-5
15-5
15-5
15-5
3-3,3-7
6-13,6-15
14-3
1-19,6-13,6-15, 13-11
13-11
14-3
6-13,6-15
15-3
6-5

4-9
4-9,6-13,6-15

2200 Gasoline and Diesel Vehicle lllustrated Parts List

102689102
102690201
102690301
102690401
102690501
102690701
102690801
102691001
102691401
102691601
102691701
102691801
102691901
102692801
102693201
102693301
102693401
102693501
102693601
102694001
102694201
102694301
102694401
102694502
102694701
102694801
102695401
102695601
102695701
102695801
102695901
102696001
102696101
102696201
102696301
102696401
102696501
102696601
102696701
102696801
102696901
102697001
102697101
102697501
102697801
102698301
102698701
102698801
102698901
102699101
102699401
102699501
102699601
102699701
102700001
102700101

4-9,6-13,6-15
12-9,12-11
12-9,12-11
12-11
12-9,12-11
12-9,12-11
12-11

12-9
12-9,12-11
12-9,12-11
12-9,12-11
12-9,12-11
12-9

4-11

13-25
13-13,13-25
13-13,13-25
13-13,13-25
13-27

13-27
13-13,13-25
13-25

13-25

13-27

13-25

13-25

12-13

12-13

12-13

12-13

12-13
13-17,13-19
13-13
13-13,13-15, 13-21
13-13
13-17,13-19
13-13,13-15
13-17,13-19
13-13
13-13,13-15
13-13,13-15, 13-21
13-21
13-13,13-15
13-15

13-21

13-13

13-15

13-21

13-13

13-17

13-13

13-21
13-17,13-19
13-13,13-21
13-21

13-21



INDEX

102700801 8-5 102728201 8-23 102760701 1-3,1-5
102701001 8-9 102728301 8-25 102760801 1-3,1-5
102701201  8-33 102728401 8-27 102763301 4-13
102701401 8-37 102728501 8-27 102763401 4-13
102703301  8-11 102728601 8-29 102764201 13-13
102707101 10-21 102728801 8-29, 8-51 102764301 13-13
102710301 9-15,10-7 102728901 8-29 102764701 13-21
102710501 10-13 102729001 8-31 102764801 13-21
102711601  13-3 102729101  8-31 102764901 13-15
102712601 4-13 102729301 8-11,8-51 102765001 13-17
102714001 4-3,4-5 102729401 8-37 102765101 13-15
102715701  4-7 102729501 8-37 102765201 13-13
102716001  5-9 102729601 8-39 102765301 13-27
102718001 1-11 102729701 8-39 102765401 13-27
102718101  1-11 102729801 8-41 102765501 13-27
102718201 1-11 102729901 8-41 102765801 13-27
102721501  13-13,13-21 102730001 8-33 102770001 4-11
102721901  9-15 102730101 8-33 102770301 4-13
102722001 9-15 102730201 8-33 102778001 1-3,1-5
102722301  6-7,13-3 102730301 8-33 102798501 8-51
102722701 9-11 102730401 8-33 102799401 8-21
102722801 9-11 102730501 8-33 102799501 8-29
102722901  9-11 102730601 8-33 102807601 14-5
102724101 10-11 102730701 8-33 102807801 14-5
102724201 10-11 102730801 8-5 102810701 10-25, 10-27
102724301  9-9 102730901 14-9 102812801 17-3,11-5
102724401  9-9 102731001 14-9 102826101 10-17
102724501  9-9 102731101 14-9 102831201 9-7
102724601 9-9 102731201  14-11 102831501 13-25
102724701  9-9 102731301 8-33 102831601 1-5
102725101  9-13 102731501 8-49 102834901 17-3
102725201 9-13 102731601 8-49,11-5 102839401 12-9,12-11
102725401 10-13 102731701  7-23 102849401 9-15
102725501 10-25,10-27 102731801 8-571 102855501 14-3
102725601 10-25, 10-27 102731901  8-51 102865201 13-3
102726201 8-5 102732001 8-53 102886101 1-11
102726301 8-5 102732201 8-23,8-53 102892401 5-7,5-9
102726401 8-5 102732401  1-11 102896601 5-7,5-9
102726501  8-5 102732501 8-43 102920901 71-11
102726601  8-5 102732601 8-5, 8-51 102934601 8-3
102726701 8-9 102736901 2-3 102952101 10-9
102726801 8-9 102737101  6-13,6-15 102952102 10-5
102726901 8-9 102737301 14-3 102961301 13-27
102727001  8-9 102737401 14-3 102961401 13-27
102727101 8-9 102739201 1-11 102961501  13-27
102727201  8-9 102739901 7-21 102961601 13-27
102727301  8-11 102739902 7-23 102967901 1-3,1-5, 1-9, 7-21, 7-23
102727401 8-11 102741501  5-9 103185401 12-9
102727501  8-11 102741601  5-9 103185501 12-11
102727601 8-13 102751301  5-9 103185801 12-9,12-11
102727701  8-15 102751401  5-9 103185901 12-9,12-11
102727801 8-15 102751501  5-9 103201601 10-11
102727901 8-17 102751601 10-5 103239501 13-19
102728001 8-19 102758701 5-7,5-9 103239801 13-19
102728101 8-23,8-53 102759401 9-5 103244701 13-3
102728102 8-23 102760501 1-3,1-5 103252201 9-3

2200 Gasoline and Diesel Vehicle Illustrated Parts List Pagei-7



103256701
103267001
103273101
103280201
103282301
103294301
103305001
103305101
103307901
103320601
103348101
103348201
103418701
103418801
103538701
103538901
95293643
96701412
96704416
96704721
96704960
96705199
96705587
96705736
96706825
96714464
96715552
96718978
96741038
96741046
96742515
96747126

A

A-arm  6-7

6-7
1-9
5-3,5-5
13-17
6-13,6-15
13-17
59
59
10-3
12-3,12-5
7-21,7-23
7-21,7-23
4-5
4-3,4-5
1-15
1-15
13-9
8-3,9-3
11-3, 14-3
8-3,9-3
9-3
14-3
9-15,10-7
10-21
53
10-23
1-3,1-7
8-3,9-3,10-23
8-3,9-3,10-23, 14-3
8-3,9-3
1-11
14-7

absorber, shock 6-9, 6-11
accelerator cable 10-15, 10-19
accelerator pedal  5-3

accelerator pedal adjustment tool
accessory receptacle  7-21, 7-23

adapter

cable (IQDM) 15-7
hose 9-15
intake, engine  10-13

tube 9-

15,10-7

adapter, oil filter  9-15

adhesive, gu
adjuster
hydraulic

idering 15-3

brake 15-7

adjuster, forward/aft  1-9

adjuster, slid
adjuster, slid

e 133
er 1-9

adjuster, spring  10-23

air clean sup

port 10-25,10-27

air filter  10-25, 10-27
air filter canister  10-25, 10-27

Page i-8

2200 Gasoline and Diesel Vehicle lllustrated Parts List

15-3

INDEX

air filter evacuator  10-25, 10-27

alternator  8-33

arbor 15-3

arm
A- 67
governor 13-21
lower 6-7
rocker 8-45
valve rocker 9-71

arm, swing  6-13,6-15

assembly
accelerator pedal  5-3
adjusting bolt  8-29
alternator  8-33
bearing case cover 8-19
brake line 4-9
brake pedal 5-5, 5-7, 5-9
brake rotor 13-3, 13-25
bucket seat 1-9
camshaft 8-21,9-13
case, main bearing  8-79
connectingrod 8-23,9-13
crankcase cover  9-9
drain cock  8-5
fillercap 4-7
forward/reverse  13-11
fuel camshaft 8-27
fuelcap 10-9
fuel filter 10-7
fuel pump 10-7, 10-13
fuel tank vent  70-5, 10-9
gearcase 13-13,13-27
governor 8-37,9-9
governorarm  13-21
governor fork lever  8-41
headlight 7-15
headlight harness  7-15
idle apparatus  8-29
inner ball joint  6-5
latch, tilt bed 7-15
manifold 8-47
muffler 13-3
nozzle holder 8-39
oil pump 8-17
oil pump cover 9-9
overflow pipe 8-39
park brake pedal 5-7, 5-9
pinion 13-27
pistonring 8-23, 8-53
pump 8-35
reservoir, remote 4-7
rockerarm  8-45
slide adjuster  713-3
tank, coolant expansion  14-5
tether 1-17
thermostat  74-9

tiltbed 71-15

tire 2-3

turn signallens  7-15
valve, lifter 9-13
valve, solenoid  710-77
water pump  14-11

wire 7-25,7-27,10-5, 10-9

assembly, sub-
A-arm, upper 6-7
fly weight  713-271
front differential upright
gearcase 13-13
governor spool  13-21

moveable drive clutch  72-9, 12-11

spider 12-9,12-11
stationary 12-9, 12-11
swingarm  6-13,6-15
weight clutch  72-9, 12-11
axle 13-25
axle tube 13-27

13-3

axle, rear, guard mounts  13-25

ball
check 8-21
crankshaft  8-23
governor 8-27
injection pump  8-27
steel 9-9
valve 8-11
ball joint  6-7, 13-3, 13-23
ball stud  13-71
band, pipe 14-9, 14-13
banjo bolt  4-3,4-5
barclamp 14-7
bar, sway 6-11
barb, vent 10-3, 10-7
barrier, heat 1-11
base, seat holder 71-71
battery clamp  7-25, 7-27

battery discharge machine  75-3

battery terminal protector spray

battery thermometer 15-3
battery, 12-volt  7-25, 7-27
bearing 13-27
ball (steering pinion)  6-5
lower pinion  6-5
needle 9-13,13-5,13-13,
radial ball  9-13
bearing and oil seal remover
bearing case cover 8-19
bearing case, main  8-19
bearing driver set  15-3
bearing puller 75-3
bearing puller wedge 15-3
bed floor plate  1-15

13-15,13-27

15-3

15-3



bed, tilt 71-15

bell crank kit 4-13
bellcrank  5-9, 13-17, 13-19
bellows 6-5, 13-25

belt, drive 12-7

belt, V- 8-33

bezel, fuel fill 1-19

bezel, headlight 7-15
block, differential spacer 13-3
block, engine  8-5

block, fuse 7-17,7-19
bobbin, coil with press fit  13-5
body, front 1-3,1-5

bolt
adjusting  8-29
banjo 4-3,4-5
drain plug 9-9
bracket

anti-sway bar  6-11
bed latch  7-13
brake line 4-9, 6-7
brake pedal  5-5
choke cable 70-13
coolant bottle 74-5
coverinlet 12-5
equalizer 4-11,4-13
governorarm  10-23
governor cable  70-23
headlight mounting 7-15
hydraulic line  4-9, 6-13,6-15
muffler 11-3,11-5
oil filter mount  9-15
park brake  5-9
radiator mount, upper  14-3
rockerarm 8-45
seatbelt 7-71
steering support  1-7
transmission cable 8-3, 9-3, 13-23
transmission mounting  8-3, 9-3
brake adjustment tool 75-3
brake cable 4-13
brake cable release tool  15-3
brake caliper 4-3,4-5
brake caliper return spring  4-5
brake fluid reservoir  4-7
brake line 4-9
brake pad service kit 4-3, 4-5
brake pedal  5-5, 5-7, 5-9
brake pedal adjustment tool  15-3
brake pedal tension tool  75-3
brake return spring 4-11,4-13
brake rotor 13-3, 13-25
brake, park, cable pulley kit  4-71
breather 8-13
breather tube 10-13
breather valve 9-13

INDEX

brush guard 71-3, 1-5
bucket seat 1-9

buckle, seatbelt 7-77
bulb, headlight 7-15
bullet, detent 13-715

bumper
bed 1-13
front 1-3,1-5
rubber 1-17
stud  74-3
bushing
A-arm  6-7

anti-sway bar  6-11
arm, lower 6-7
flanged bronze 8-21
forward/reverse  13-11
greaseless  5-3,5-5
link 6-11

Permiglide 13-5
piston pin  8-23, 8-53
pivot, urethane 6-13,6-15
plain  13-7

return line  70-9
self-lubricating  13-5
steel 1-15

teflon 6-13,6-15
urethane 1-715
button, thrust  73-5
buzzer, reverse 13-11

C

cable

accelerator 10-15,10-19

bell crank 4-13, 5-9

brake 4-13

choke 710-17

governor 10-23

QDM 15-7

park brake 4-11

transmission  13-23
cage, roll  13-5
calibration test module  75-3
caliper, brake  4-3, 4-5
cam installation tool  75-3
camshaft 8-21,9-13
camshaft, fuel 8-27
canister, air filter  10-25, 10-27
cap

air filter  10-25, 10-27

bolt assembly  8-29

connectingrod 9-13

filler 4-7

fuel 10-9

fuel tank  70-5

inlet 12-5

noise suppressor  9-5, 9-7

oil filler  9-9
pressure  14-5
radiator  74-3
rubber 73-3
sealing 8-5,8-9
spark plug  9-5,9-7
speed control plate  8-37
steering wheel 6-3
valve 8-45
cap, front corner 1-17
carburetor air vent tube  170-3, 10-7
carburetor float level tool  15-7
carburetor, Honda 10-71
card, safety first  75-9
case
gear 8-11,13-13,13-25,13-27
governor ball  8-27
main bearing  8-79
case cover, bearing  8-719
chain, transmission  13-13
charge coil  9-7
charger bezel tool  75-3
choke cable 10-17
clamp
bar 14-7
battery 7-25,7-27
hose 10-3,10-7
p- (fuel filter)  1-3, 1-5, 4-9, 8-3, 9-3, 10-7
pipe 8-39
wire 9-7,9-13
clevis pin  4-7
clip
hair pin  1-17
clip, brake line  4-9, 10-15, 10-17, 10-19, 13-23
clip, breather tube 170-13
clip, governor  9-9
clip, meter 7-21,7-23
clip, piston pin ~ 9-13
clip, return pipe  8-39
clip, tube 10-3, 710-13
clip, wire harness  10-13
closeout 71-9
clutch 72-13
clutch alignment tool  75-5
clutch cover 12-9,12-11
clutch housing  713-5
clutch removal tool  75-3
clutch tool kit 75-5
clutch, diesel 12-11
clutch,gas 12-9
coil
charge 9-7
ignition  9-7
pocketinsert 13-5
coil with press-fit bobbin  73-5
collar, alternator assembly  8-33

2200 Gasoline and Diesel Vehicle Illustrated Parts List Page i-9



collar, crankshaft 8-23
collar, idle gear  8-21
collar, lever 8-37
collet 8-45
column, steering  6-3
communication display module  15-5
compression gauge  15-5
compressor, pistonring  15-9
compressor, valve spring  15-11
connectingrod 8-23,9-13
connector, relay  7-17,7-19
console, drink holder 7-9
continuity tester  15-5
coolant exchanger 74-3
coolant expansion tank  74-5
coolant fill tee  74-3
coolant lamp sensor  14-9
coolant pipe  14-7
coolant pipe mounting tab  14-7
coolant temperature indicator light  7-23
coolingfan  9-5, 14-3
cord, glow plug  8-39
cornercap 1-17
cotter, ruering 6-13,6-15
cover 9-9

alternator assembly  8-33

bearing case 8-19

breather 9-13

clutch 12-9,12-11

crankcase 9-9

CVT  8-3,9-3,12-3,12-5,12-9,12-11

cylinder head 8-13

electrical 7-17,7-19

engine 10-21

fan 9-5

fuel camshaft  8-5

head 9-17

head filler  9-11

heat proof 8-49

input 13-7

oil filter  9-9

oil pump  9-9

thermostat  74-9
cover plate, output  73-5
cover, steering column  6-3
cowl 1-3,71-5
cowl support, ROPS
crank 8-23
crankcase 9-9

1-3,1-5,1-11

crankcase cover  9-9
crankshaft 8-23, 9-13

C-type stopring 6-5

cup holder, seat 1-9

cutter, valve seat  15-5, 15-11
VT 12-13

CVT cover 12-3

Pagei-10

INDEX

CVT cover kit, sealed 712-5
CVT cover kit, unsealed 12-5
cylinder head 8-9, 9-11
cylinder, master  4-7

D
dash, front 1-7
dashboard 1-3,71-5
decal

4x4  3-11

bed load warning  3-3, 3-7
Bobcat 2200 3-77

Bobcat tailgate 1-17, 3-11
crush area warning  3-3,3-7
diesel 3-77

diesel fuelonly  3-7
driver/passenger  3-5, 3-9
ground warning  3-5, 3-9
high capacity 3-11

hot manifold warning  3-9

hot surface warning  1-9, 3-5, 3-9, 14-7

IR 3-11
operating instructions  3-5, 3-9
ROPS certification  1-11, 3-3, 3-7

rotating parts  3-3, 3-7
rotating parts and hot manifold  3-5, 3-9
rotating parts warning  3-9
trailer hitch  3-3,3-7
under 16 warning  1-11, 3-3, 3-7
vehicle loading  3-3,3-7
warning, diesel  3-7
warning, gas 3-3
winch cable warning  3-5, 3-9
deflector oil  13-13
diaphragm tube  70-13
diesel tachometer probe 15-9
differential housing  13-27
differential, front  13-5
diode, engine stop  9-7
dipstick, oil  9-9

disc  4-11
dowel pin  13-5
draglink 6-5

drain cock 8-5

drink holder console  7-9

drive belt  12-7

drive clutch fixed sheave tool  15-5
drive clutch holder tool  15-5

drive clutch hub puller  75-5

drive clutch puller  15-5

drive clutch spider removal tool  75-5
drive clutch, moveable 12-9, 12-11
drive shaft  13-9

driven clutch base sheave 12-13
driven clutch cam puller  15-5
driven clutch puller plug  75-5

2200 Gasoline and Diesel Vehicle lllustrated Parts List

driven clutch spring compression base tool

15-5

driven clutch spring compression collar tool

15-5

driven clutch spring compression nut tool

15-5
dry moly lubricant  75-7

E
E-clip 4-11,4-13
elbow 10-9

end, tierod 6-5
engine block  8-5

engine, diesel, Kubota
breather 8-3

engine, Honda 9-3
equalizer 4-11,4-13
exchanger, engine coolant
exhaust header 77-3
exhaust valve 8-45,9-11
expansion tank, coolant

D722 with closed

14-3

14-5

extension, spring latch  7-15

F

fan shroud 174-3
fan, cooling  9-5, 14-3
fastener, push-in  7-17, 7-
fender, front 1-3,1-5
fender,rear 1-19
fillercap 4-7
filter

air  10-25,10-27

fuel 10-3,10-7,10-13

inlet cover 12-5

oil 8-7,8-11,9-15

19

filter, air, canister  10-25, 10-27
fitting, thread-forming grease  6-13, 6-15

flange, water  74-9
floatset 10-11
floormat 71-3,1-5
floor plate, bed 17-15
fly weight  713-271
flywheel 8-25, 9-7
flywheel puller  15-7

FNR shifter bracket 8-3, 9-3, 13-23

fork, transmission  13-21
forward/reverse assembly
Forward/Reverse shifter
frame, tilt bed 1-15
frontbody 1-3,1-5
front differential  73-5
fuel camshaft 8-27
fuelcap 10-9

13-11
13-11

fuel filter 70-3,10-7, 10-13

fuel gauge sending unit
fuel injection pump  8-35

10-5, 10-9



fuel pickup tube  10-9
fuel pump 10-7, 10-13
fuel tank (diesel) 70-9
fuel tank (gasoline)  10-5
fueltankcap 70-5
fuel tank strap  10-3, 10-7
fuel tank vent  70-5, 10-9
fuel tank, diesel  10-9
fuel tank, gas  10-5
fuel tube 70-13
fuel-hour gauge 7-21, 7-23
fuse
10-amp 7-17,7-19
25-amp 7-17,7-19
30-amp 7-19
fuse block 7-17,7-19

G

gasket
bearing case 8-19, 8-51
breather cover 9-13
carburetor  10-13
carburetor adapter  10-13
carburetor bowl 10-11
case cover 9-9
clutch cover 12-9,12-11
control plate  8-37, 8-51
cover 8-19,8-51,12-5
cylinder head  8-9, 8-51, 9-11
cylinder head cover 8-57,9-11
drainplug 87
exhaust 8-51,11-3,11-5
ex-manifold 8-49, 8-51
fuel pump  8-5, 8-51
gearcase 8-11,8-51
head cover 8-13,8-51
head cover nut 8-13, 8-29, 8-37, 8-39, 8-51
idle apparatus  8-29, 8-51
intake manifold 8-47,8-51,9-11,10-13
liquid 15-7
nozzle 8-39
oil pump 8-17,8-51
sending unit  10-5, 10-9
thermostat 8-51, 14-9
water flange  8-57, 714-9
water pump  8-51, 14-11
gauge, compression  15-5
gauge, fuel-hour  7-21, 7-23
gauge, oil  8-15
gear
cam 8-21
case 8-11,13-13,13-25,13-27
crank 8-23
helical 13-15, 13-21
idle 8-21
injection pump  8-27

INDEX

oil pump drive  8-17
ring 8-25,13-5,13-27
gear ring engagement  13-715
gearyoke 15-7
glow plug 8-39
glow plug cord 8-39
governor 8-37,9-9
governorarm  13-21
governor cable 70-23
governor fork lever  8-41
governor guard  10-23
governor shaft installation tool  15-7
governor spool  13-217
governor wire  10-23
grid, screen  9-5
grill  1-3
grip tape, accelerator pad  5-3
grip, tilt latch hand  7-15
grommet 10-5, 10-9, 10-13, 13-5
grommet tool 9-7
guard
governor 10-23
radiator  74-3
splash 1-7
guard, brush  1-3,1-5
guide
accelerator cable  5-3
detent bullet  73-75
exhaust valve 8-9
inlet valve 8-9
oilgauge 8-15
valve seat cutter  15-71
guide ring adhesive  715-3

H
hair pinclip 1-17
half shaft  13-3
handle, park brake  5-7, 5-9
hanger, engine  9-5
harness, wire  7-5,7-9,7-13
head, cylinder  8-9, 9-11
header, exhaust 77-3
headlight assembly  7-15
headlightbulb  7-15
headlight harness  7-15
headlight retainer 7-15
heat barrier 1-71
heat seal 8-39
helical gear 13-15, 13-21
hinge plate  7-9
holder

drink  7-9

fork lever 8-41

screen grid  9-5
Honda engine 9-3
hook, engine  8-9

2200 Gasoline and Diesel Vehicle lllustrated Parts List

hose 14-5

coolant 14-3,14-7

fuel filter 10-7

fuel pump 170-7

fuel return  10-7

inlet cover 12-5

intake 10-25, 10-27

oil, remote 9-15
overflow 8-39

vent 8-3,9-3,13-3, 14-5, 14-7
hose, outlet 12-3, 12-5
housing

clutch 13-5

differential  13-27
Mate-N-Lock  73-5
steering gear 6-5
hub 4-11
hub, race/output  73-5
hydraulic brake adjuster  15-7
hydrometer 15-7

idle apparatus  8-29

idle gear 8-21

ignition coil  9-7

injection pump gear 8-27

inlet valve 8-45,9-11

insert, carburetor adapter  70-13
insulator, carburetor  70-13
intake adapter, engine  70-13
internal retaining ring pliers  15-7
1Q display module (IQDM)  15-7
isolator ring and bushing  8-3, 9-3
isolator, twin stud  74-3

J

jet, main  10-11

joint
ball 6-7,13-3,13-23
breather pipe 8-13
eye 8-35
pipe 8-11

K
key
feather 8-17,8-21,8-23,8-27
pair 7-23
woodruff  9-7,9-13
key (pair) 7-21
key switch  7-21, 7-23
key switch spacer  7-21
keyswitch nut  7-21
kit
anti-sway 6-117
bolt 13-5

Pagei-11



brake pad service 4-3,4-5

brake pedal adjustment tool  75-3

clutch 13-5

cover plate, input  713-7
cover plate, output  73-5
drainplug 13-5
forward gear repair  13-15
gasket 8-51

governor shaft repair  13-21
H-clip spring  13-5

input shaft repair  13-21

1Q display module (IQDM)  15-7

neutral switch repair  13-15
nozzle holder 8-39
park brake handle  5-7, 5-9

piston rebuild  8-53
race outputhub  13-5
rear axle gear repair  13-27
repair, minor  13-5
reverse gear repair  13-13

rollcage 13-5

roller 13-5

ROPS 1-11

transmission shift shaft repair

tune-up 15-9
knob, forward/reverse  13-11
knob, light switch  7-21, 7-23

knuckle, slider steering  6-3

L

latch plate, tilt bed  7-13
latch, access panel  1-3,1-5
latch, slam 1-17
latch, spring  1-17
latch, tiltbed 7-15
lens, headlight  7-15
lever

enginestop 8-37

fork 8-41

governor 8-37

lost motion  5-3

speed control  8-37
light

oil 7-21,7-23
light switch  7-21, 7-23
light switch knob  7-21, 7-23
light, coolant temperature indicator
limit switch ~ 73-71
line, brake reservoir 4-7
link,drag  6-5
liquid gasket  15-7
low oil warning light  7-21, 7-23
lubricant, dry moly  15-7
lubricant, moly-teflon  15-7

Pagei-12

13-17

INDEX

M
mainjet 10-71
manifold 8-47
exhaust 8-49
inlet 8-47,9-11,10-13
mat, floor 1-3,1-5
Mate-N-Lock housing  713-5
Mate-N-Lock pin  13-5
meter clip 7-21,7-23
meter, voltohm 15-11
module
calibration test  75-3
communication display  75-5
moly-teflon lubricant  75-7
motor
starter 8-43,9-7
mount, link  6-171
moveable drive clutch
11-3,11-5,13-3

12-9,12-11
muffler

N

nipple, remote oil  9-15

noise suppressor cap  9-5, 9-7
nongrease/spacers locker  13-27
nozzle holder 8-39

nozzle, main  10-11

nut, keyswitch  7-21

(0]

oil deflector 13-13
oil dipstick  9-9

oil filter  8-7,8-11,9-15

oil filter screen  9-9

oilpan 8-7

oil pressure switch  8-5, 9-7

oil pump 8-17

oil pump drive gear 8-17

oilseal 8-11,8-19,9-9,9-13,13-5,13-7

oil shield, breather 8-13

oil slinger 8-23

oil warning light, low  7-21, 7-23

O-ring 8-5,8-7,8-9,8-11,8-13,8-23,8-37,8-51,
9-15,13-5,13-7

overflow pipe  8-39

P
paint, touch-up  75-7
pan
center 1-9
oil 87
seat 1-9
panel
access 1-3,1-5
left 1-17
right 1-17

2200 Gasoline and Diesel Vehicle lllustrated Parts List

side 1-19
panel, front 1-17,1-19
park brake cable 4-171
park brake pedal  5-7, 5-9

p-clamp (fuel filter)

pedal, accelerator  5-3

pedal, brake 5-5, 5-7, 5-9
pin, clevis 4-7
pin, dowel 13-5

pin, Mate-N-Lock
8-23,8-53,9-13

pin, piston

13-5

pin, slide, caliper slide pin

pinion

13-27

pinion, steering  6-5

pipe

breather

coolant

exhaust
injection

8-13

14-7
11-3,11-5

8-39

overflow 8-39

water

14-13

water return
14-9, 14-13
pipeclamp 8-39

nt 14-7

pipe band

pipe, coola
piston
piston pin

14-9

8-23,8-53,9-13
8-23,8-53,9-13

pistonring 8-23,8-53

piston ring compressor

piston ring
piston ring

pliers
set

15-9
9-13

pivot, rockerarm  9-11

plate

armature

back

breather

1-15

brush mount

cover, output
electrical 7-

13-5

8-13

1-3,1-5
13-5
17,7-19

engine block  8-5

1-3,1-5,4-9, 8-3, 9-3, 10-7

4-3,4-5

15-9

engine mounting  8-3, 9-3

engine, left side  9-5
9-15,10-7

fuel/oil
hinge
latch

1-9
1-13

push rod guide 9-11
shroud 8-25,9-5

speed ¢
thrust
pliers

ontrol
13-5

8-37

internal retaining ring

pistonri
retainin

plug

ing
gring

15-9
15-9

cylinder head 8-9

drain

8-7

15-7



driven clutch puller  15-5

engine block  8-5,8-9,8-11, 13-13, 13-25

expansion 8-5
gearcase 13-13,13-25
glow 8-39

oil drain  13-5

ail fill  13-5

oil filler  8-13

oil gauge 8-15
plug, spark  9-7,9-11
press weldment  15-5
proprod 1-13
prop shaft  13-9
protector spray, battery terminal ~ 75-3
puller

bearing 15-3

clutch 15-3

drive clutch  15-5
drive clutch hub  75-5
driven clutch cam  15-5
flywheel 15-7

seal 15-9
special use tool  15-9
pulley

fan drive 8-33
mount  4-71

water pump  8-33
pulley, brake, park, cable, kit 4-17
pullrod, compression spring  5-3
pump

fuel 10-7,10-13

fuel injection  8-35
oil 817

water 14-11
pushrod 8-27,9-11

R
rack guide pressure spring  6-5
rack, steering  6-5
radiator  74-3
radiatorcap  74-3
radiator guard  1-5, 14-3
radiator pipe  14-7
reamer, valve guide  15-9
receiver, rear 6-13,6-15
receptacle, accessory 7-21,7-23
regulator, voltage  9-15
relay 7-17,7-19
relay connector 7-17,7-19
remover, bearing and oil seal  15-3
reservoir, brake fluid 4-7
reservoir, remote  4-7
retainer
headlight 7-15
spring (driven clutch) 712-13
valve spring  8-45, 9-11

INDEX

retaining ring  13-3
retaining ring pliers  15-9
retractor, seat belt 7-771
reverse buzzer 13-11

ring
piston 8-23,8-53
snap 6-5

ring gear 8-25,13-5,13-27
ring set, piston  9-13
ring, C-type stop  6-5
ring, retaining  13-3
ring, retaining, ext  6-7, 13-3
rivet, blind push  71-7
rockerarm  8-45
rocker arm pivot  9-11
rod
connecting 8-23,9-13
crank crankrod  8-23

prop 1-13
push 8-21,9-11
rollcage 13-5

roller weight  12-9, 12-11

roller, torque 12-9, 12-11

ROPS certification decal 1-171, 3-3, 3-7
ROPS cowl support  1-3, 1-5, 1-11
ROPS kit 1-71

ROPS support tube  7-77
ROPStop 71-11

ROPS weldment  7-11

rotator, valve 9-11

rotor, brake 13-3, 13-25
rotor, oil pump  9-9

rubber bumper 1-17

S

safety firstcard  15-9

screen grid  9-5

screen, oil filter  9-9

screw, valve clearance adjuster  15-9
seal

duallip 13-13,13-17,13-19, 13-21, 13-27

heat 8-39
oil 8-11,8-19,9-9,9-13,13-5,13-7
steering pinion dust  6-5
triplelip 73-13
valve stem 8-45,8-51,9-11
seal puller 15-9

seat
bucket 7-9
valve 8-11

valve spring  9-11
seat belt retractor  7-771
seat holder base  7-117
seat, bucket 71-9
seatbelt buckle 7-77
sending unit, fuel gauge  10-5, 10-9

2200 Gasoline and Diesel Vehicle lllustrated Parts List

sensor, coolantlamp  74-9
service kit, brake pad  4-3,4-5
shaft
CVT adapter 8-3
drive 13-9
fork lever 8-41
governorarm 9-13
idle gear 8-21
input  13-217
intermediate  13-15
lever 8-37
output 13-21
pinion 13-7
prop 13-9
rockarm  8-45
shift  13-19
shaft shift  13-17
shaft, half  13-3
sheave, drive clutch base 12-13
sheave, driven clutch  72-13
shield, exhaust 17-5
shift, shaft  13-17
shim 12-9,12-11,13-27
shim, armature plate  73-5
shim, injection pump  8-35
shim, latch plate  7-713
shock absorber 6-9,6-11,6-13,6-15
shroud 9-5
head 9-5
shroud, fan 14-3
slam latch  71-17
sleeve
crankshaft  8-23
governor 8-27
link 6-11
lower suspension  6-7
upper suspension  6-7
slide pin  4-3,4-5
slide, adjuster  13-3
slider, governor  9-9
slinger, oil  8-23
snapring 6-5
solenoid, stop  8-31
spacer
engine 8-3
key switch  7-21
spacer block, differential  73-3
spanner wrench  15-9
spark plug  9-7,9-11
spark plugcap  9-5,9-7
spider 12-9,12-11
splash guard 1-7
spray, battery terminal protector  15-3
spring
access panel  1-3,1-5
brake caliper return  4-5

Pagei-13



brake return 4-11,4-13
carburetor 10-23
choke spring  70-23
compression
continuity  10-13
detent bullet  73-15
exhaust 171-3,11-5
governor 8-41
governoridle 10-23
idle apparatus  8-29
pedal 5-3
pedal stop  5-3
rack guide pressure  6-5
relief valve  9-9
return  8-37
rockerarm  8-45
start 8-9, 8-41
torsion 5-3
valve 8-11,8-45,9-11
spring latch  1-17
sprocket 13-13
starter motor 8-43,9-7
stay
alternator assembly  8-33
cylinder head 8-9
fuel pump 170-13
steel bushing 7-15
steering column  6-3
steering column bearing press tool
steering column cover 6-3
steering column retaining ring tool
steering gear housing  6-5
steering pinion dust seal  6-5
steering rack  6-5
steering wheel 6-3
steering wheel puller tool  75-9
stem, valve 2-3
stopper, camshaft  8-27
stopper, fuel camshaft  8-27
strap, fuel tank  10-3, 10-7
stud 8-3, 8-35,8-49, 14-13
engine 9-7
idle adjustment  8-29
self-clinching 1-17
stud, ball  713-71
support yoke (steering)  6-5
support, access panel 1-3, 1-5
sway bar  6-11
swingarm 6-13,6-15
switch
indicator (transmission) 13-15
key 7-21,7-23
light 7-21,7-23
limit  13-11
oil pressure  8-5, 9-7

Page i-14

10-23,12-9, 12-11, 12-13

15-9

15-9

INDEX

T

12-volt battery  7-25, 7-27
tab, coolant pipe mounting  14-7
tachometer 15-9
tachometer probe, diesel  15-9
tailgate 1-17
tailgate angle 1-17
tank
coolant expansion  14-5
tank, fuel 10-5, 10-9
tank, fuel (diesel) 70-9
tank, fuel (gasoline)  10-5
tape, grip, accelerator pad  5-3
tape, vinyl foam  1-9, 1-15, 14-3
tappet 8-21
tee, coolantfill  14-3
temperature indicator light, coolant  7-23
tester, continuity  75-5
tether 1-17
thermometer, battery  75-3
thermostat  714-9
thread-forming grease fitting  6-13, 6-15
thrust button  73-5
thrust plate  73-5
tierodend 6-5
tiewrap 4-9,4-11,4-13,6-5
tiltbed 1-15
tilt bed frame 1-15
tilt latch hand grip  1-15
tire 2-3
tire assembly, AT489, orange  2-3
tire assembly, HDAT, orange  2-3
tool
accelerator pedal adjustment  75-3
belt tensioning, starter/generator  15-11
brake adjustment  75-3
brake cable release 15-3
brake pedal adjustment  15-3
brake pedal tension  15-3
cam installation  75-3
carburetor float level  15-7
charger bezel 15-3
clutch alignment  75-5
cT-wrench  15-5
drive clutch fixed sheave 15-5
drive clutch holder  15-5
drive clutch spider removal  15-5
driven clutch spring compression base
15-5
driven clutch spring compression collar
15-5
driven clutch spring compression nut ~ 15-5
governor shaft installation  715-7
grommet 9-7
puller, special use  75-9
steering column bearing press  15-9

2200 Gasoline and Diesel Vehicle lllustrated Parts List

steering column retaining ring  75-9
steering wheel puller  15-9
transaxle axle seal  15-9
transaxle pinion seal  15-9
transmission  15-9
valve guide driver  15-9
valve seat cutter  15-5
tool kit, clutch  15-5
top, ROPS  1-71
torque converter 12-13
torqueroller 12-9, 12-11
touch-up paint  15-7
track, proprod 1-13
transaxle axle seal tool  15-9
transaxle housing  713-27
transaxle pinion seal tool  75-9
transmission cable  73-23
transmission cable bracket 8-3, 9-3, 13-23
transmission chain  713-13
transmission fork  73-27
transmission tool  75-9
transmission, parallel shaft  73-13
tube
axle 13-27
breather 10-13
carburetor air vent  10-3, 10-7
diaphragm 70-13
fuel 70-13
fuel pickup  10-9
ROPS support  1-11
tune-up kit  15-9
turn signallens  7-15
T-wrench tool  15-5

U

upright, front differential  73-3
urethane bushing 7-15

Vv

valve 10-25, 10-27

breather 9-13

exhaust 8-45,9-11

fuel pickup tube  10-5

inlet 8-45,9-11

lifter 9-13

rockerarm  9-17

rotator 9-711

seat 8-11

solenoid 10-11

spring seat  9-11
valve clearance adjuster screw  15-9
valve guide driver tool  15-9
valve guide reamer  15-9
valve seat cutter  15-5, 15-11
valve seat cutter guide  75-71



INDEX

valve seat cutter tool  75-5
valve seat t-wrench  715-11
valve spring compressor  15-11
valve stem 2-3

V-belt 8-33

ventbarb 10-3,10-7

vent, housing, upper  13-27
vent, transmission 13-713

volt ohm meter  15-11

voltage regulator  9-15

w
warning light, low oil  7-21, 7-23
water flange  74-9
water pump  14-11
wedge, bearing puller  75-3
weight clutch  712-9, 12-11
weldment
press 15-5
weldment, accelerator pedal  5-3
weldment, accelerator pedal bracket  5-3
weldment, air cleaner support  10-25, 10-27
weldment, brake pedal  5-5
weldment, coolant pipe  14-7
weldment, cowl support, ROPS  1-3, 1-5, 1-11
weldment, dash, front  1-7
weldment, Forward/Reverse shifter  13-77

weldment, Forward/Reverse shifter bracket
13-11

weldment, lever, lost motion  5-3
weldment, receiver 6-13,6-15
weldment, shaft shift  73-17
weldment, tilt bed frame  71-15
weldment, top, ROPS  71-11
wheel 2-3

wheel, steering  6-3

wire assembly  7-25, 7-27, 10-5, 10-9
wire harness  7-5,7-9,7-13

wire, governor  10-23

wrap, tie  4-9,4-11,4-13,6-5
wrench, spanner  15-9

Y

yoke, gear 15-7
yoke, support (steering) 6-5

2200 Gasoline and Diesel Vehicle Illustrated Parts List Pagei-15















Manual Number 102397509
Edition Code 1004L0209K



	Body and Trim
	Front Body Trim, Gasoline Vehicles
	Front Body Trim, Diesel Vehicles
	Front Body Components
	Front Seats and Cup Holder
	ROPS
	Latch Plate and Prop Rod
	Tilt Bed, Hinge, and Latch
	Cargo Box
	Rear Body Trim

	Wheels and Tires
	Wheels and Tires

	Decals
	Safety Decals, Gasoline Vehicles
	Safety Decals, Gasoline Vehicles, Continued
	Safety Decals, Diesel Vehicles
	Safety Decals, Diesel Vehicles, Continued
	Badging Decals, Bobcat 2200

	Brake Systems
	Front Brake Assembly
	Rear Brake Assembly
	Master Cylinder
	Hydraulic Brake Lines and Clips
	Park Brake Assembly with Pulley System
	Park Brake Assembly with Bellcrank System

	Pedal Group
	Accelerator Pedal Assembly
	Brake Pedal Assembly
	Park Brake Pedal Assembly
	Park Brake Pedal Assembly with Bellcrank System

	Steering and Suspension
	Steering Column
	Steering Gear Assembly
	Front Suspension - A-Arms
	Front Suspension (Standard)
	Front Suspension (High-Capacity Option)
	Rear Suspension (Standard)
	Rear Suspension (High-Capacity Option)

	Electrical System
	Wiring - Gasoline Vehicles (as originally manufactured for 2004 model year)
	Wiring - Gasoline Vehicles
	Wiring - Diesel Vehicles
	Headlights
	Electrical Component Box, Gasoline Vehicles
	Electrical Component Box, Diesel Vehicles
	Electrical Components, Instrument Panel, Gasoline Vehicles
	Electrical Components, Instrument Panel, Diesel Vehicles
	Battery - Gasoline Vehicles
	Battery - Diesel Vehicles

	Diesel Engine (Open Breather)
	Kubota D722 Diesel Engine Mounting
	Crankcase
	Oil Pan
	Cylinder Head
	Gear Case
	Head Cover
	Dipstick and Guide
	Oil Pump
	Main Bearing Case
	Camshaft and Idle Gear
	Piston and Crankshaft
	Flywheel
	Shaft
	Idle Apparatus
	Stop Solenoid
	Alternator (Diesel Vehicles)
	Injection Pump
	Speed Control Plate
	Nozzle Holders and Glow Plugs
	Governor Components
	Starter
	Valves and Rocker Arms
	Diesel Inlet Manifold
	Exhaust Manifold
	Gasket Kits
	Piston Kit

	Honda GX620 Gasoline Engine
	Honda GX620 Gasoline Engine Mounting
	Shrouds and Brackets
	Ignition Components and Flywheel
	Oil Circulation
	Cylinder Head
	Crankcase and Crankshaft
	Oil Filter Adapter and Voltage Regulator

	Fuel, Intake, and Governor System
	Fuel System - Gasoline Vehicles
	Fuel Tank - Gasoline Vehicles
	Fuel System - Diesel Vehicles
	Fuel Tank - Diesel Vehicles
	Carburetor Assembly, Honda Gasoline Vehicles
	Carburetor Installation - Honda Gasoline Vehicles
	Governor and Accelerator Cables, Gasoline Vehicles
	Choke Cable, Gasoline Vehicles
	Accelerator Cable, Diesel Vehicles
	Governor Cover - Gasoline Vehicles
	Governor System - Gasoline Vehicles
	Intake Duct and Air Box Assembly - Honda Gasoline Vehicles
	Intake Duct and Air Box Assembly - Diesel Vehicles

	Exhaust System
	Exhaust System, Gasoline Vehicles
	Exhaust System, Diesel Vehicles

	Clutches
	Clutch Cover (Standard)
	Clutch Cover (Sealed)
	Drive Belt
	Drive Clutch - Gasoline Vehicles
	Drive Clutch - Diesel Vehicles
	Driven Clutch

	Drivetrain Components
	Front Differential Mounting and Half Shafts
	Front Differential (Output Components)
	Front Differential (Input Components)
	Prop Shafts
	Forward/Reverse Shifter Assembly
	Transmission
	Transmission, Continued
	Transmission Shift Shaft and Bell Crank (Style A)
	Transmission Shift Shaft and Bell Crank (Style B)
	Transmission, Continued
	Transmission Cable
	Rear Differential
	Rear Differential, Continued

	Radiator and Coolant System (Diesel Vehicles)
	Radiator
	Coolant Expansion Tank
	Coolant Pipes and Hoses
	Water Flange and Thermostat
	Water Pump
	Block Coolant Pipe

	Maintenance and Service Tools
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Maintenance and Service Tools, Continued
	Part Number and Page
	A
	B
	C
	D
	E
	F
	G
	H
	I
	J
	K
	L
	M
	N
	O
	P
	R
	S
	T
	U
	V
	W
	Y




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


